IN—Y Ty

RH-9820 PARTS BOOK

BEFBRENRMNY IO
ELECTRONIC EYELET BUTTON HOLER

brother.

&I DEB S IEERIE Parts Navigation TZE W2 1+E T, http://partsbook.brother.co.jp/partsnavi/jpn/
The latest parts information, refer to the Parts Navigation. http://partsbook.brother.co.jp/partsnavi/eng/



BiRORET

BROTHER INDUSTRIES, LTD.

* RH-9820-

- e DR
W47 1A%t
-00 O — —
-01 O O —
-02 O — O




Description of model plate

BROTHER INDUSTRIES, LTD.

* RH-9820-

Thread trimmer

Lower thread trimmer

Long type Short type
-00 O — —
-01 O O —
-02 O — O




1. ZOKRIE, 2007F 128 DT —RIZEDVWTHER SN -2 DT,
B RIEFELZLICERALEETSINDIGELHYET,
CHAEM TR T A RIE. S TRLTHYET,

N—YT O ZHAIZEELT

B

YN X 7. N 1
SR 3R = ' L 5
C. EBARBIR oo 7
D. $HRYBAIER oo 9
E. SHEIEBNIRIR oo 11
o T i L LU 13
(o2 B U 17
T i L L OO 19
G IEYRBMR oo 21
I B e L O 25
o TEARBRIR oo 27
O 1y A T 29
L ZEIRIL—/NBER s 31
(S A D = - b 35
(N i i R, 37
Pl SRIBLUBER oo 41
o ] DA = £ 45
P3. BRIBUBER oo 47
QNI o) 13 = 5 49
Q2. BRYIYBAIR oo 51
R. EREIYRR oo 53
S1. AVFA—ILARY I ZRBR oo 55

S2.

aobA— LRy RE &R (BRE—2ER) ... 57

LIS C7 - - T 59

U = = OO 61
S - 63
V. BEFRBER e 65
W. BB/ STRIUBETR oo 67
D s =2 69
N L 71
AAT AFBEEBBIR oo 73
AA2. EBEEBRIMR oo 79
AA3. FTBEEB IR oo 81
AAL AFTRIEBRAMR oo 83
Y N b 052 =, 89
AAB. FREEBRAMR oo 93
AB. ERUINIREIZERE oo 95
AC. T7—EHBHEEE oo 95
AD. ERDMFEER ..o 97
AE. HYRREYIBEE o 101
AF. IS4V TOH—RE e 105
ZAFBERBIR oo 109
Sp. EREFIERRE—ER oo 113
=== 2o | 116
2 117



Notes for using this parts book

. This book was prepared based on information available in December 2007.
. Parts are subject to changes in design without prior notice.
. Parts supplied as complete assemblies are circled by a dotted line.

CONTENTS

A. Machine body ..........cccoviiiiiiiiiiie 1
B. Needle bar and thread take-up
MECNANISM .....ociiiiiiieiiiee e 5
C. Upper shaft mechanism ..............cccccoceeee. 7
D. Zigzag mechanism .........cccccceeeeeiiiiiiieneineeenn, 9
E. Needle bar rocking mechanism ................... 11
F1. Work clamp mechanism .................ccccoeeee. 13
F2. Work clamp mechanism ..................coocee 17
F3. Work clamp mechanism .................cccoeeee. 19
G. Feed mechanism ..........cccooveiiiniieec e, 21
H. Cutter mechanism ..........cccocoeiiiiiiiicieee 25
J. Lower shaft mechanism ............ccccocceeennne 27
K. Looper mechanism ..............eevvvvvvvvnvernnnnnnnnne, 29
L. Double chain stitch looper mechanism ........ 31
M. Spreader mechanism ...........ccccccvvveveeeeeniennn, 35
N. Lubrication .........cccccoriiiiiiiii e, 37
P1. Threading mechanism ...........cccccccvvvvvvvnnnnnne, 41
P2. Threading mechanism ...........cccccoovieeeeriinnen, 45
P3. Threading mechanism ...........ccccccvvvvvevnnnnnnee, 47
Q1. Thread trimmer mechanism ............cccccuee.. 49
Q2. Thread trimmer mechanism ............cc.cee..e. 51
R. Upper thread trimmer mechanism ................ 53
S1. Control box mechanism ..........c.ccccocvveriieens 55
S2. Control box mechanism

(Power supply motor PCB) .......ccccceeeeeeenne, 57

T. Power switch mechanism .............ccccoccveeenne, 59
U1. Air pressure mechanism ...........ccccooeieeeeeeens, 61
U2. Air pressure mechanism ...........ccccceeeennnnnnnn, 63

V. Power supply equipment mechanism ........... 65
W. Operation panel mechanism ........................ 67

X. Motor mechanism ..........ccccovieeiiiiiieniiiiieen, 69

Y. Foot switch pedal mechanism ...................... 71

AA1. Attachment set ..., 73
AA2. Attachment set ..........cccceiviiiiiinci e 79
AA3. Attachment set ........ccocciiii e, 81
AA4. Attachment set .........ccccceevviiiiiinceee 83
AAS. Attachment set ..., 89
AAB. Attachment set .........coccviiiiie, 93
AB. Upper thread breakage detector .................. 95
AC. Air pressure detector ...........cccccvveveeeeeeeeeennns 95
AD. Upper thread nipper device set .................... 97
AE. Cut length changeover device ...................... 101
AF. Fly iINdeXer ....ocvvieiiiiiiiieii e, 105

Z. ACCESSOMIES ....covveieeiieiie et 109

Sp. Different parts list ..o 113
Wa. Warning labels ............ccoovvvveiiiieiiiiiieieiiiiiinen, 116
INAEX e, 117



A . & B81% / Machine body

6—@_

\

RH-9820-050




A. E1KBE4% / Machine body

REF.NO CODE QTY m NAME OF PARTS RM
1 SA5746001 1| AA45 MAIN PLATE

2 SA5747001 L EIAVE D MAIN PLATE PACKING

3 062501216 4|F~5X12 SCREW PAN M5X12

4 SA5749001 1NHTA3 REAR COVER

5 SA5750001 NHAHTA28F% REAR COVER PACKING

6 062501216 5|+ ~05X12 SCREW PAN M5X12

7 SA5751001 1|RJLRF78- BELT COVER

8 0A4401606 4|+FRHH24X16DA SCREW PAN (S/P WASHER) M4X16
9 SA5752201 1NRYRSE A BED BASE

10 SA5753001 3IRYME LYY BED BASE CUSHION

11 SA7556001 3| AR-4-4X6.5 SPACER 4X6.5

12 060401216 3|/ N1 R4X12 SCREW BIND M4X12

13 047501242 1| RTYUTEAWS PIN SPRING ROLL AW5

14 158827009 4INYRFE ALY TVA BED BASE CUSHION, A

15 S$21728001 4|7R)LF6X80 BOLT M6X80

16 159458009 4|3 L+ RUBBER SHEET

17 115947101 4|1 H % WASHER PLAIN 6.35

18 025060336 4|EZHHRT A6 WASHER PLAIN L 6

19 021060106 412 V6 NUT 1 M6

20 SA5754001 NARRT)T GS SPRING

21 SA5763001 1|GSHH A4 GS SUPPORT PLATE

22 S$55477001 2|7 FRILEH26X16 BOLT SOCKET (S/P WASHER)M6X16
23 S$35218101 1|GSHHIEF SUPPORT PIN, F :GS

24 048080142 2|kATTH3oC8 RETAINING RING EXTERNAL C8
25 SA5764001 1|1GSHHYITIH GS SUPPORT SHAFT

26 048080142 2|kATTH3oC8 RETAINING RING EXTERNAL C8
27 154465001 NNA2FxNYTHH T2 DUST OILER SUPPORT ASSY
28 114486002 1 RIFA5-24 OILER

29 062500816 2|F~5%8 SCREW PAN M5X8

30 SA5765101 1N1eVOLN-D9 HINGE LEVER SHAFT

31 014060836 1|7+ 9126X8 SET SCREW SOCKET (CP) M6X8
32 SA5766001 1o oHHITOH HINGE SUPPORT SHAFT

33 014060836 1|7+ 91H26X8 SET SCREW SOCKET (CP) M6X8
34 SA5791101 1, THHIL/N- HEAD SUPPORT LEVER

35 SA5792001 EPDNAE SPRING TWIST A

36 SA5802001 2|evTB HINGE B

37 014060836 2|7+ =6X8 SET SCREW SOCKET (CP) M6X8
38 SA7044001 2|1YREV DY BED HINGE SHAFT

39 014060836 2|7+ =6X8 SET SCREW SOCKET (CP) M6X8
40 SA5803001 AVE KA rb VA NEEDLE GUIDE COVER

41 062400816 4|F~204x8 SCREW PAN M4X8

42 SA5804001 NZavH-A-F FINGER GUARD

43 SA9528001 2|5 oM SHOULDER SCREW M4

44 021400206 2(22aFvk4 NUT 2 M4

45 107017001 2| FINRF IR WAVE WASHER

46 028040246 2|\ FHR2-4 WASHER SPRING 2-4

47 SA5805001 1N YRT% BED COVER

48 004401003 2|+%324X10 SCREW, FLAT M4X10

49 S$58636001 1|7 FHRILEF238X30 BOLT SOCKET (S/P WASHER)M8X30
50 104833001 1|3 Lt43 RUBBER CAP, 4.3

51 104833001 2|3 Lt43 RUBBER CAP, 4.3

52 S$32263001 1|3 Ltz285 RUBBER CAP, 8.5

53 S$32263001 2|3 L85 RUBBER CAP, 8.5

54 S$32263001 1|3 Ltz285 RUBBER CAP, 8.5

55 104821001 2|3 Lt105 RUBBER CAP, 10.5

56 150756000 2|3 Lt185 RUBBER CAP, 18.5

57 150756000 1|53 Lstz>185 RUBBER CAP, 18.5

58 150756000 1|53 Lstz>185 RUBBER CAP, 18.5

59 150756000 1|53 Lstz>185 RUBBER CAP, 18.5

60 158882001 4|3 Ltz22 RUBBER CAP, 22

61 SA5810001 1|3 Lstz>235 RUBBER CAP 23.5

62 SA5811001 1|5 Lstz>385 RUBBER CAP 38.5
RH-9820-050




A . E£{&E8{% / Machine body

6—@_

\

RH-9820-050




A. E1KBE{% / Machine body

REF.NO CODE QTY |:|E|:|% NAME OF PARTS RM

63 SA5819001 =V A RUBBER CAP

64 SA5820001 13-F7vsa CORD BUSH

65 SA5821001 AV U LWL Z-WINDOW COVER

66 SA9528001 1|17~ PM4 SHOULDER SCREW M4

67 107017001 1 FZNRFHR WAVE WASHER
<BEREUSN> <Except for Japan>

68 SA0793001 1|ZRILFIHDAFI1OTA LABEL, CAUTION CHN/ENG
<BEE> <For Japan only>

69 SA0792001 1ZRNILFIHAL.TITA LABEL, CAUTION JPN/ENG

70 S36924001 6|7—=2o<—Y INJURY MARK

71 S37060001 4|7 —ARI—Y LABEL, GROUNDING

RH-9820-050




B . #t#F - X¥EE8{% / Needle bar and thread take-up mechanism

<P.109 &8 >
< Refer to P.109 >

RH-9820-101




B. #t#% - X#BH{% / Needle bar and thread take-up mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
1 SA5936001 U2~V CRANK ROD UNIT

2 SA5570001 2|52 294760822 BALL BEARING 60822

3 SA6652001 1 \NIR29509 NEEDLE BAR CRANK

4 145465001 1| ARTIEIL SCREW, SM3.57-40X6 L

5 SA6653001 1[#%932<8X10D SLIDE BLOCK 8X10D

6 SA6654101 1 Hh93a=v72F+4D SLIDE BLOCK GUIDE D

7 018401036 5|7 IL4X10 BOLT SOCKET M4X10

8 SA6655001 NAO3aART7UFAF SLIDE BLOCK GUIDE F

9 018401036 47 FHRILF4X10 BOLT SOCKET M4X10

10 535332001 2|\Ro5 % NEEDLE BAR CLAMP

11 559242101 2[RI FE X ARD NEEDLE BAR BRACKET SCREW
12 SA6656001 2|7 8X21X1.5 WASHER 8X21X1.5

13 SA6657001 1\JARILYS NEEDLE BAR ASSY L

15 SA6659001 NANYR2AMFS NEEDLE BAR YARN FEEDER S

16 SA9385001 HAVE LY NEEDLE GUIDE

17 SA9386001 N\ FHTA5 NEEDLE THREAD HOLDER PLATE
18 SA9387001 1NFo2 SHOULDER SCREW SM3.18

19 SA9388001 (AVE L= A S TENSION SPRING

20 140553102 NTEITIYFRARTSI.18 SET SCREW, SM3.18

22 SA5830001 1A\ RIAZJLUDIZ NEEDLE BAR BUSH U ASSY

26 SA5833001 NNIRIAZILAHY IR AC NEEDLE BAR BUSH HOLDER BASE C
27 018402036 3[7FRILR4X20 BOLT SOCKET M4X20

28 SA5834001 NN TVRANL) Y ZIGZAG HORIZON LINK

29 SA5835101 NA\JRDTaYIFE X3 NEEDLE BAR BLOCK BRACKET ASSY
31 559242101 NANJRDFFARD NEEDLE BAR BRACKET SCREW
32 S$35113001 1N\ R2TaYIhT- NEEDLE BAR BLOCK COLLAR

34 SA5837101 AVENFE S d N &7 NEEDLE BAR GEAR BASE ASSY
35 SA7609001 17-)-252 PULLEY FLANGE

36 S06696004 4|52 3X6 SCREW, FLAT M3X6

37 SA5907001 2|\RIHFARHS- NEEDLE BAR GUIDE COLLAR

38 014400532 2|7+ OHR24X5 SET SCREW SOCKET (CP) M4X5
39 S$35137001 2(/\)RIHAF NEEDLE BAR GUIDE

40 S$35136001 2(\)RIFAR 3R NEEDLE BAR GUIDE SPRING

41 SA5908001 2|/\NIRIT7oFAYHT(4 NEEDLE BAR GUIDE SUPPORT PLATE
42 062300616 2|F~3X6 SCREW PAN M3X6

43 SA5919001 2|22 97/r6805ZZNR BALL BEARING 6805ZZNR

44 SA5920001 AAVENPE sl NEEDLE BAR GEAR NUT

45 559242101 NANJRIFFARD NEEDLE BAR BRACKET SCREW
46 SA5923001 1FVvF YA GEAR NUT COVER

47 SA7531001 1N TYEVYII2 THREAD TAKE-UP LEVER UNIT
50 SA5843001 1(932EE2X2 WICK 2X2

51 SA5849001 11EZLFa-T OIL TUBE

52 228475000 14V 93 F1.9X80 FASTENING BAND 1.9X80

53 525328001 1|7TILk FELT

54 SA5850001 113A ROLLER

55 SA5865001 (i i=1=D>2y/ ROLLER SHAFT

56 012500536 173 ES5X5 SET SCREW SOCKET (FT) M5X5
57 SA5842001 1N TYVEVAREF THREAD GUIDE

58 SA5880001 1N 7VEVHHID) THREAD TAKE-UP L SUPPORT SHAFT
59 014060636 1|7+ 9126X6 SET SCREW SOCKET (CP) M6X6
60 SA5889001 NA\URDH-F NEEDLE BAR GUARD

61 018400636 2(7FHRILb4xe BOLT SOCKET M4X6
RH-9820-101




RH-9820-109

C . L ##BE84% / Upper shaft mechanism




C. L#hBE{% / Upper shaft mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
1 SA5890001 112999 UPPER SHAFT

2 SA5893001 N2920050%9 UPPER SHAFT CRANK

3 SA5571001 1|22 97/76004ZZNR BALL BEARING 6004ZZNR

4 523651001 4|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
5 525235001 1|2 A%T8 SCREW M8

6 SA5897001 1|1 hH34X42 SPACER 34X42

7 SA6661001 1NN\SURHS- BALANCE COLLAR

8 SA5572001 112<97/7600422Z BALL BEARING 600427

9 $23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
10 SA6662001 NANARAEF Vo2 HYPOID GEAR ASSY

11 S$23651001 4|7 FEZ6X67Y A SET SCREW SOCKET (FT) M6X6
12 SA5573001 11332 U7/76204ZZNR BALL BEARING 6204ZZNR

13 SA5564001 NWRTIThT- BEARING COLLAR

14 523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
15 SA6667001 1|37 297/7630422 BALL BEARING 630427

16 SA5564001 1NRTIThT- BEARING COLLAR

17 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
18 SA5548001 N2AZUTT-) U093 TIMING PULLEY UNIT

19 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
20 048520242 1|k AT 7F37C52 RETAINING RING INTERNAL C52
21 SA6668001 1F3vavusy ORTHOGONAL SHAFT

22 SA6669001 1|132<<9/76202DDUNR BALL BEARING 6202DDUNR

23 SA6671001 1N 7VEVAL CAM ROLLER TAKE-UP

24 S$523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
25 SA6673001 (IAVI UV FA ZIGZAG CAM

26 S$523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
27 SA6674001 1|22 97/76002ZZNR BALL BEARING 6002ZZNR

28 048150142 1|kAT2935C15 RETAINING RING EXTERNAL C15
29 SA4629001 1NT-V54 PULLEY BASE

30 523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6
31 SA6676001 117-Y) PULLEY

32 062401016 3|F~z34x10 SCREW PAN M4X10

33 SA5158101 3|ESHHRE 147 WASHER PLAIN L 4
RH-9820-109




D . ik Y B81% / Zigzag mechanism

17

=

I

RH-9820-110




D. £#t#& Y B84% / Zigzag mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
1 SA6677001 121 =vk ZIGZAG UNIT

2 SA6678001 NAVPOPEES ZIGZAG FORK ASSY

7 SA6682001 1(\)2IYLrh 9= ZIGZAG CONNECTING ROD ASSY
8 SA6684001 1% %M SHOULDER SCREW M6

9 SA6685001 NANTVIZU9F RS ZIGZAG CRANK SCREW

10 021060106 21> aFvhk6 NUT 1 M6

11 SA6686001 AV ) ZIGZAG CRANK

12 155559001 1|EZ YA WASHER PLAIN

13 S$35251101 11FVhk6 NUT M6

14 SA6687001 AV PUPEE S b my i 2y ZIGZAG FORK SUPPORT SHAFT
15 012061036 1(77ES6X10 SET SCREW SOCKET (FT) M6X10
16 SA6688001 NNJAFFIAVIA(E92 N-POSITION CONTROL PLATE ASSY
17 $35252001 AV USR] Z-ECCENTRIC PIN

18 SA6691001 )TV IRIL N ZIGZAG DRIVING LEVER

19 018061636 1|7 FHRILE6X16 BOLT SOCKET M6X16

20 SA6692001 1[AR-H SPACER

21 SA6693001 AV PUE VI Sy L) ZIGZAG COAXIAL ROCK SHAFT
22 012500536 2|7 FEZ5X5 SET SCREW SOCKET (FT) M5X5
23 156482000 1|4 CAP, 4

24 SA6694001 1N\)TYoT ZIGZAG LEVER

25 S$35332001 VLWL ES NEEDLE BAR CLAMP

26 018301236 1|7 FHRILE3X12 BOLT SOCKET M3X12
RH-9820-110

10




E . $1#3281BI{%/ Needle bar rocking mechanism

30 ‘

= 21
. &
&
()

17
o To—17
16

RH-9820-115
1



E. #H#5#2E)B81% / Needle bar rocking mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
1 SA6542001 1[/NILRE-FRYZ PULSE MOTOR ASSY R

2 J03663001 1|12)L3a9 42 13X20 LABEL, HIGH TEMP. 13X20

3 S$55487001 4|7 FRILEHFH35X16 BOLT SOCKET (S/P WASHER) M5X16
4 SA6695001 1|2-aMT-1) 9= THETA M PULLEY ASSY

5 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6

7 535284101 11 7>3vr-Y TENSION PULLEY

8 SA5574001 1|2=297/760002Z BALL BEARING 60002Z

9 048260242 2|k AT F7F3C26 RETAINING RING INTERNAL C26

10 SA5552001 1TT-VRILEDS T PULLEY HOLDER ASSY

11 048100142 1|kAT29375C10 RETAINING RING EXTERNAL C10
12 S$55481001 2|7 FARILEF24X12 BOLT SOCKET (S/P WASHER)M4X12
13 SA6699001 1NL-RASRID D93 DRIVING LOOPER SHAFT ASSY

14 SA6702001 1372 979/7620122 BALL BEARING 620127

15 048320242 1|k AT 7F37C32 RETAINING RING INTERNAL C32

16 SA6703001 11t Ihh5- SET SCREW COLLAR

17 012060636 2|7 ES6X6 SET SCREW SOCKET (FT) M6X6

18 SA6704001 1|E-2ARYAN MOTOR STOPPER

19 018061236 2|7FRILk6X12 BOLT SOCKET M6X12

20 SA6705001 112<2077/76001ZZNR BALL BEARING 6001ZZNR

21 SA6707001 13 T7o0TT-)Uuy=s V-PULLEY T-PULLEY U ASSY

22 018401636 1|7 FHRILE4X16 BOLT SOCKET M4X16

24 SA6711001 1|1 7vi3v7-IJu TENSION PULLEY U

25 SA5574001 1|3=2979/760002Z BALL BEARING 60002Z

26 048260242 2|k AT F7F3C26 RETAINING RING INTERNAL C26

27 SA5552001 1TT-VRILEDZ T PULLEY HOLDER ASSY

28 048100142 1|kAT29375C10 RETAINING RING EXTERNAL C10
29 S$55481001 2|7 FARILEF24X12 BOLT SOCKET (S/P WASHER)M4X12
30 SA6712001 1|T~XJLE580-5GT T BELT 580-5GT

31 SA6713001 1(T~JLR810-5GT TBELT 810-5GT

32 SA6714001 1|53 L2325 RUBBER CAP 32.5

RH-9820-115

12




F1.# Z B81% / Work clamp mechanism

67
& 68 76 A

66
‘/
o - &
lkfz ] GT%Z T
Pl 75 bﬁ”

25 ™~

L% |
s 8 L% LSS
24 70
~25
f 32
49 | (@31
é)J =45 \! <
36
N‘Z ’ %_ @? 46
~. ‘ 2% S
& G getar |4

<-01>

RH-9820-201
13



F1. 8 %2 B84% / Work clamp mechanism

REF.NO CODE QTY mm NAME OF PARTS RM
<-00.-01. -02F> <For -00, -01 and -02>

1 SA5690001 1NAo)FA FEED BAR

2 SA5677001 1lESFLAULYZ OPENING CONNECTING ROD ASSY L

3 SA7176001 11> F7oLN-TL-+ FULCRUM LEVER PLATE

4 102630001 NNIRDToFA4Ha7 NEEDLE BAR GUIDE SLIDE BLOCK

5 SA5557001 HEINVIZA ROCKER LEVER

6 SA5579001 1NESFIRILN-LYZ OPENING DRIVING LEVER ASSY L

7 109763002 ARZES WASHER

8 048050342 1|FATES RETAINING RING E5

9 SA5678001 1|ESFLUAURYS OPENING CONNECTING ROD ASSY R

10 SA7176001 11> T7oLN-TL-k FULCRUM LEVER PLATE

11 102630001 NIRRT FA4HhYa% NEEDLE BAR GUIDE SLIDE BLOCK

12 SA5557001 1139k /- ROCKER LEVER

13 SA5578001 1ESFIEIL/N-RYZ OPENING DRIVING LEVER ASSY R

14 109763002 RS WASHER

15 048050342 1|FATES RETAINING RING E5

16 SA7527001 6[F > RIM5 SHOULDER SCREW M5

17 S35429101 U [=>EZA%S EXTENSION SPRING

18 SA5583001 2|E5F ARV INAE STOPPER PLATE OPENING

19 026040236 2|ESHAHRIHH4 WASHER PLAIN M 4

20 062400816 2|F~4X8 SCREW PAN M4X8

21 062301016 2[F~33X10 SCREW PAN M3X10

22 S$34968000 2|RE-FFYM3 SPEED NUT M3

23 S$35328001 2|ESFANYNTTA4E STOPPER PLATE

24 S$34969001 2125 BYREYB ROD PIN, B :CYLINDER

25 048030342 4{FATE3 RETAINING RING E3

26 SA5584001 212 F -2 CYLINDER SCREW

27 048050142 2|kA93C5 RETAINING RING EXTERNAL C5

28 S$35239101 21950 TLIN-2Y CLAMP LEVER SHAFT

29 $35240001 2|93vL/\-B CLAMP LEVER, B

30 018501236 2(7FRILREX12 BOLT SOCKET M5X12

31 SA5582001 2|F YT IR ILN- CLAMP DRIVING LEVER

32 062501202 2|F~Ra5X12 SCREW PAN M5X12

34 535350000 112125 16X10 CYLINDER 16X10

35 553488000 1Y¥T JOINT

36 S$13955000 1T7~22 AIR BOLSTER

37 SA5558001 1|AHToyraavRr CLAMP CYLINDER ROD

38 S35457001 1|\RHATL SPRING HOOK, L

40 S$35350000 1|25 16X10 CYLINDER 16X10

41 553488000 11Y¥T JOINT

42 S$13955000 1T7<23 AIR BOLSTER

43 SA5558001 1A oyrsoyk CLAMP CYLINDER ROD

44 S$35458001 1|\ H7R SPRING HOOK, R

45 S35305001 21> EnYkEY CYLINDER ROD PIN

46 048030342 4{FATE3 RETAINING RING E3

47 535304001 20950 TL) o ESYT CLAMP CYLINDER SUPPORT

48 014400532 2|7+ OHR24X5 SET SCREW SOCKET (CP) M4X5

49 S35456101 2|1A B TERD AR SPRING

50 SA5675001 5[FL-FTAEA42A GUIDE PLATE A

51 SA5676001 1 7TL-r AR 148 GUIDE PLATE B

52 S06696004 13[H S5~ 3X6 SCREW, FLAT M3X6

53 S$35327001 2(E3FDYFRNYN OPENING CYLINDER STOPPER

54 017401616 2|7RJLb4ax16 BOLT M4X16

55 021400202 2(2>aFvk4 NUT 2 M4

56 062400816 4[F~204x8 SCREW PAN M4X8

57 028040242 4N\ Y HR2-4 WASHER SPRING 2-4

58 S$12004000 41 )=F7Tvya LINEAR BUSH

59 S02460001 8[k AT H3C19 RETAINING RING, EXTERNAL C19

60 SA5692001 I\ vk Y BEARING

61 S$12004000 11=7Iva LINEAR BUSH

62 S02460001 2|kAT2932C19 RETAINING RING, EXTERNAL C19

63 SA5691001 NWHARDY Y GUIDE SHAFT

64 012500536 2|7FEZ5X5 SET SCREW SOCKET (FT) M5X5

RH-9820-201

14




F1 . $# 2 B9{% / Work clamp mechanism

o7 74
& 68 76 — 7D
l/
=le T — ! /%Th

&lelE T Ty

- 1
[+ | P T
= ~&N 104 10110 &y
| g1 |2 02 gy R 109 2
83 N[Jas N
——24 70 105 ol | 7
-~ 95 o prie 1| 111 108
e
49 35 | W (@3 ————_er° Se-112
@J 45 U <-02> 103 06
21 20 47 ¥ g6

S N P S = 78
;2%@22 s QP ggwr | ZSN@ j;ég;f?’o 79ji i]:m

<-01>

101

RH-9820-201
15




F1. 8 % B84% / Work clamp mechanism

REF.NO CODE QTY nEn% NAME OF PARTS RM
65 SA5681001 1|T7-7Kk-R4X2.5-24 AIR TUBE 4X2.5-24
66 SA5682001 1| T 7-7h-R4X2.5-23 AIR TUBE 4X2.5-23
67 SA5683001 1|T7-7Kk-R4X2.5-15 AIR TUBE 4X2.5-15
68 SA5684001 1|T7-7h-R4X2.5-16 AIR TUBE 4X2.5-16
69 SA7973001 1|T7-7R-R4X2.5-21 AIR TUBE 4X2.5-21
70 SA7974001 1| T 7-78h-R4X2.5-22 AIR TUBE 4X2.5-22
71 SA7975001 1|T7-7Kk-RX4X2.5-18 AIR TUBE 4X2.5-18
72 S12104000 111=4>D44 UNION Y4
73 S04557000 5|/ 3APLTIM BAND, PLT1M
74 SA5688101 1| R/ 1(ZJLL SPIRAL L
75 SA5435001 1[7-AX+t>2550 GROUND WIRE 550
76 052400606 1|FRO/\RES4X6 SCREW, PAN (S/P WASHER) M4X6
77 SA6727001 2[FL-bAH T PLATE PRESSER
78 S35324201 28T M4 SHOULDER SCREW M4
79 S36345000 2(=57 v y- WASHER, BENDING
<-00, -01 > <For -00 and -01>
81 SA7043001 1 F16X1593T CYLINDER ASSY T 16X15
82 SA1828001 2[vY¥TKQ2T04-M5 JOINT, KQ2T04-M5
83 S34970001 =P PUPZ =PI CYLINDER ROD OPENING
85 SA7050001 1) 16X1593L CYLINDER ASSY L 16X15
86 S11426000 2|T LR =F>4M5 ELBOW UNION 4M5
87 S34970001 H=>EPDPZA=VIN CYLINDER ROD OPENING
<-01, -02 /> <For -01 and -02>
89 SA5679001 11215 16X3073B CYLINDER ASSY B 16X30
90 S12150000 2|R-RTJL7RM-5HL-4 TUBE ELBOW, M-5HL-4
91 SA6527001 1| 20FFtE Y a-Ko= LOWER OFF SENSOR ASSY
92 S34914101 EGEIPUNE &y €} T-TRIM. CYLINDER SUPPORT PLATE
93 S34913001 NARFY YT A THREAD TRIMMER CYLINDER CLAW
94 018400836 2|7+ HRILH4X8 BOLT SOCKET M4X8
95 SA5680001 1| T 7-75-R4X2.5-19 AIR TUBE 4X2.5-19
96 SA5561001 1|T7-7Kk-R4X2.5-20 AIR TUBE 4X2.5-20
<01/ <For -01>
97 SA7053001 1A AT~ G-THREAD TAKE-UP GUIDE COLLAR
98 SA7054001 (PP G-THREAD TAKE-UP GUIDE SHAFT
99 048050142 1k ADT4H3HC5 RETAINING RING EXTERNAL C5
100 014400532 1|7 F1R=4X5 SET SCREW SOCKET (CP) M4X5
101 SA7555001 DR IAES FEED BAR PLATE SPRING
102 062400816 2|7FR14X8 SCREW PAN M4X8
<-02/> <For -02>
81 SA7043001 21T 16X1593T CYLINDER ASSY T 16X15
82 SA1828001 4 ¥TKQ2T04-M5 JOINT, KQ2T04-M5
83 S34970001 2leSF)oAOYR CYLINDER ROD OPENING
103 SA6719001 1|25 10X1592 CYLINDER ASSY 10X15
104 S12150000 2|7k-R T JLRM-5HL-4 TUBE ELBOW, M-5HL-4
105 SA6720001 1R IFAHISHRILE AUX CLAMP S HOLDER
106 S$35351001 (APDMZ A=W CYLINDER ROD
107 062400816 2|7FR14X8 SCREW PAN M4X8
108 SA6721001 1ARoaA4rvTLohov= AUX CLAMP CONNECTING ROD ASSY
109 025060236 1ESHFHRF6 WASHER PLAIN M 6
110 048060142 1[rAD 453706 RETAINING RING EXTERNAL C6
111 SA6726001 125 OvkEy CYLINDER ROD PIN
112 048030342 2|FATJTE3 RETAINING RING E3
113 SA7131001 2|T7-7k-RX4X2.5-150 AIR TUBE 4X2.5-150
114 SA7795001 219499 TV -Rk QUICK EXHAUST
115 SA7793001 2[ARL-FR1)4 SPEED CONTROLLER
116 SA7976001 1| T 7-75-R4X2.5-25 AIR TUBE 4X2.5-25
117 SA7977001 1|T7-7Kk-R4X2.5-26 AIR TUBE 4X2.5-26
118 SA7978001 2| T 7 -71Rh-R4X2.5-27 AIR TUBE 4X2.5-27
RH-9820-201

16




F2 . 8 Z B84% / Work clamp mechanism

RH-9820-201
17



F2. # Z B8{% / Work clamp mechanism

REF.NO CODE QTY e NAME OF PARTS RM
<-00R> <For -00>
1 SA7079101 1A Y TTL-FR3OVIHS WORK CLAMP PLATE R30 UNIT
2 SA7080001 1|X/AHITTL-FRYZ WORK CLAMP PLATE R ASSY
4 SA7082201 1A TTL-FLI0Y I WORK CLAMP PLATE L30 UNIT
5 SA7083001 1R/ A TTL-FLYS WORK CLAMP PLATE L ASSY
7 SA7149001 EETAES PLATE SPRING
8 S35326101 1| ARTMB5 SCREW M3.5
9 SA7150101 1M/ +EUA THREAD TRIMMER A
10 SA7151101 1|€/+%1)B THREAD TRIMMER B
11 S35326101 1| ARTIMIS5 SCREW M3.5
<-01F3> <For -01>
12 SA7055101 1|AHYTTL-FRSI0VYHHZ WORK CLAMP PLATE RS30 UNIT
13 SA7056001 1|X/AHTTL-FRSHZ WORK CLAMP PLATE RS ASSY
15 S35330001 1|FToAYITA42R WORK CLAMP PLATE, R
16 SA7060101 1A YT TL-FLS30Y 9= WORK CLAMP PLATE LS30 UNIT
17 SA7061001 1| X/A Y TTL-FLSHS WORK CLAMP PLATE LS ASSY
20 S35329001 1FoF+9Ta4L WORK CLAMP PLATE, L
19 S06696004 2|5 3X6 SCREW, FLAT M3X6
21 S35315001 1lEZ*AHYav OPENING SLIDE BLOCK
22 S35316001 11A2aATHHIT(AR SLIDE BLOCK SUPPORT PLATE
23 060020416 2(/ N1 K2X4 SCREW BIND M2X4
24 SA5673001 1[/\1JA452R-42 NEEDLE PLATE R-42
25 S06696004 2|5 3X6 SCREW, FLAT M3X6
26 S39932101 1|X/AHIR-30 CLOTH WORK CLAMP, R-30
27 S35236000 1|\~=H5HFH %32 WASHER, BENDING 3.2
28 S35235001 10520 THHITEY SUPPORT PIN, CLAMP
29 021300306 113> 2+vhk3 NUT 3 M3
30 SA5560001 119520 TSo949 CLAMP SHAFT HOLDER
31 062400816 2|7 ~14X8 SCREW PAN M4X8
32 SA5674001 1"1o32F 7009 CLAMP FULCRUM SHAFT
33 048060142 2(kAD 53506 RETAINING RING EXTERNAL C6
34 SA5585101 195> /\-R CLAMP LEVERR
35 018501436 1|7 FRILE5X12 BOLT SOCKET M5X12
36 SA5576101 1952 F7-LR CLAMP ARMR
37 014400532 2|7+ H7R34X5 SET SCREW SOCKET (CP) M4X5
38 SA7550001 1|X/HAKR CLOTH GUIDER
39 S35326101 1|2 ARTM35 SCREW M3.5
40 S35315001 1leS>FHYa< OPENING SLIDE BLOCK
41 S35316001 1|hoavyHIT(42 SLIDE BLOCK SUPPORT PLATE
42 060020416 2[4 KR2X4 SCREW BIND M2X4
43 SA5672001 1\ 1 5L-42 NEEDLE PLATE L-42
44 S39931101 1|X/AHIL-30 CLOTH WORK CLAMP, L-30
45 S35236000 1|\ ~=H5HFH %32 WASHER, BENDING 3.2
46 S35235001 10520 THHITEY SUPPORT PIN, CLAMP
47 021300306 113> 2+vhk3 NUT 3 M3
48 SA5560001 119520 TSo949 CLAMP SHAFT HOLDER
49 062400816 2|7 ~14X8 SCREW PAN M4X8
50 SA5674001 13T 7009 CLAMP FULCRUM SHAFT
51 048060142 2(kAD 53506 RETAINING RING EXTERNAL C6
52 SA5671101 19521 CLAMP LEVER L
53 018501436 1|7 FRILE5X12 BOLT SOCKET M5X12
54 SA5577101 1952 T7-LL CLAMP ARM L
55 014400532 2|7+ H7R34X5 SET SCREW SOCKET (CP) M4X5
56 SA7551001 1|X/HAFL CLOTH GUIDE L
57 S35326101 1|2 ARTM35 SCREW M3.5
RH-9820-201

18




F3 . 2 B8{% / Work clamp mechanism

|

|

|

|

<02:L1826> |

- _J

RH-9820-201
19



F3. # Z B8{% / Work clamp mechanism

REF.NO CODE QTY iRES NAME OF PARTS RM
<-02:L2230F> <For -02 : L2230>

1 SA6728101 1|+ 9 TTL-FR223092 WORK CLAMP PLATE R2230 UNIT

2 SA6731001 1{7\1) 4 %2L2230R NEEDLE PLATE L 2230R

3 SA6732001 1|X/7AHITR-JL2230 WORK CLAMP R-JL2230

4 SA6738101 1|AHTTL-kL2230H=2 WORK CLAMP PLATE L2230 UNIT

5 SA6739001 1XR/AHSITTL-RLYZ WORK CLAMP PLATE JL ASSY

6 SA6741001 1|7\ A4 32L2230L NEEDLE PLATE L 2230L

7 SA6742001 1|X/AHITL-JL2230 WORK CLAMP L-JL2230
<-02:L1826 > <For -02: L1826>

8 SA7187101 1A 9 TTL-FR182692 WORK CLAMP PLATE R1826 ASSY

9 SA7105001 1|7\JA43L1826R NEEDLE PLATE L1826R

10 SA7095001 1|X/AHITR-JL1826 WORK CLAMP R-JL1826

11 SA7186101 1|AHTTL-FL18269=2 WORK CLAMP PLATE L1826 ASSY

12 SA6739001 1|X/AHYTTL-MLYZ WORK CLAMP PLATE JL ASSY

13 SA7100001 1|7\ A RL1826L NEEDLE PLATE L1826L

14 SA7090001 1|X/AHITL-JL1826 WORK CLAMP L-JL1826

15 SA6729001 1|X/AHYTTL-MRYS WORK CLAMP PLATE JR UNIT

17 S35315001 1le5FHYa< OPENING SLIDE BLOCK

18 S35316001 1|hoavHHIT(42 SLIDE BLOCK SUPPORT PLATE

19 060020416 2/ N12R2x4 SCREW BIND M2X4

20 S06696004 2[5 3X6 SCREW, FLAT M3X6

21 S35236000 1T T HAR3.2 WASHER, BENDING 3.2

22 S35235001 11050 THHTEY SUPPORT PIN, CLAMP

23 021300306 11322+ vhk3 NUT 3 M3

24 SA5560001 1952 F2 094 CLAMP SHAFT HOLDER

25 062400816 2|F~R34Xx8 SCREW PAN M4X8

26 SA6733001 11o50F 70004 CLAMP FULCRUM SHAFT J

27 048060142 2|k AT H35C6 RETAINING RING EXTERNAL C6

28 SA5585101 11957 /N\-R CLAMP LEVER R

29 018501436 1[7F+RILE5X12 BOLT SOCKET M5X12

30 SA6734101 1952 F7-LR-J CLAMP ARM R-J

31 014400532 2|7+ HR=4X5 SET SCREW SOCKET (CP) M4X5

32 SA7550001 1|X/HAFR CLOTH GUIDE R

33 S35326101 1S ARTM3.5 SCREW M3.5

34 SA6735001 1R oAFHITT-L AUX CLAMP ARM

35 048060142 1(kADH35C6 RETAINING RING EXTERNAL C6

36 SA9131001 1R axrvIoTFH=s AUX CLAMP ASSY

37 018401036 1[7FRILE4X10 BOLT SOCKET M4X10

38 S05356000 1|7/REA Y IA BUTTON CLAMP, A

39 SA6737001 1|ARoIF Y TERFD AR SPRING

41 S35315001 11e35*%hova< OPENING SLIDE BLOCK

42 S35316001 1|hoa<vHHIT(42 SLIDE BLOCK SUPPORT PLATE

43 060020416 2/ 81 K2x4 SCREW BIND M2X4

44 S06696004 2[5 3X6 SCREW, FLAT M3X6

45 S35236000 1<~ HH 3.2 WASHER, BENDING 3.2

46 S35235001 110595 TEY SUPPORT PIN, CLAMP

47 021300306 1132 Fvhk3 NUT 3 M3

48 SA5560001 1o32T29%948 CLAMP SHAFT HOLDER

49 062400816 2|7 R14X8 SCREW PAN M4X8

50 SA5674001 105077000 CLAMP FULCRUM SHAFT

51 048060142 2[kAD 453506 RETAINING RING EXTERNAL C6

52 SA5671101 110531 CLAMP LEVER L

53 018501436 1|7 FRILE5X12 BOLT SOCKET M5X12

54 SA6743101 (PN EINEN CLAMP ARM L-J

55 014400532 2|7 FHR34x5 SET SCREW SOCKET (CP) M4X5

56 SA7551001 1|X/HAFL CLOTH GUIDE L

57 S35326101 1 ARIM35 SCREW M3.5
<FFTavm> <Option parts>

58 SA9132001 1RPaxvIToFLY= AUX CLAMP L ASSY

RH-9820-201

20




G . %X U B81% / Feed mechanism

RH-9820-202
21



G. % Y B84% / Feed mechanism

REF.NO CODE QTY 3 NAME OF PARTS RM
1 SA6744001 WADIE A AL FEED BAR COVER L

2 SA6745001 1WA 2IEAH/3-R FEED BAR COVERR

3 SA8121001 WAV AHN-UD= FEED BAR COVER U ASSY

4 004401003 12|+%534X10 SCREW, FLAT M4X10

5 SA6747001 XA DIDD97S X FEED SHAFT HOLDER S

6 SA6748101 XA D) 972/7N X FEED SHAFT HOLDER N

7 SA6749001 2|X3Y9 X RACK

8 018501636 4|7 FHRILE5X16 BOLT SOCKET M5X16

9 SA6750001 2iYFOIT AT Y FEED GUIDE SHAFT

10 012060636 417 FEZ6X6 SET SCREW SOCKET (FT) M6X6
11 SA6751101 VXAV ToFATUA X FEED GUIDE SHAFT A

12 SA6752101 XA DIToF 14298 X FEED GUIDE SHAFT B

13 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
14 018401636 4|7 FHRIL4X16 BOLT SOCKET M4X16

15 025040136 4leZHHRI a4 WASHER PLAIN S 4

16 S$35183000 41)=F7IU 212 LINEAR BUSH, 12

17 SA5562001 ABRODIITRAE BALL BEARING STOPPER

18 062300416 4|F~3X4 SCREW PAN M3X4

19 SA6753201 1N\YA2) 9= Y FEED ASSY

20 SA6754001 1NYA D) ~-X Y FEED BASE

21 SA6521001 1|/ VLRE-RYDS PULSE MOTOR ASSY'Y

22 SA6522001 1[EB-2/\-RRY MOTOR HARNESS Y

23 018401436 4|7 FHRILR4X14 BOLT SOCKET M4X14

24 026040136 4|lESHHRIH 24 WASHER PLAIN S 4

25 SA6755001 1|IR9%720 DRIVING GEAR 20

26 012060636 2|7 FEZ6X6 SET SCREW SOCKET (FT) M6X6
27 SA6756001 1NYT-UHHT Y PULLEY SUPPORT

28 3A6001001 2|7+ *¥H/35X20D8B BOLT SOCKET (S/P WASHER) M5X20
29 SA6757201 2\YRA2V G T-) 9= Y TIMING PULLEY ASSY

30 012060636 417 FEZ6X6 SET SCREW SOCKET (FT) M6X6
31 048160242 2|k AT F7F3C16 RETAINING RING INTERNAL C16
32 SA6760001 1IYT-UP IR Y PULLEY SHAFTR

33 530138001 2|R4oaRT7) 78 BALL BEARING MICRO 8

34 018502536 1|7 F R IL5X25 BOLT SOCKET M5X25

35 048080142 2|kADT93oC8 RETAINING RING EXTERNAL C8
36 SA6761001 1\YT-UTUF Y PULLEY SHAFT F

37 070688850 2|RBT /768822 BALL BEARING RADIAL 68822
38 SA6762001 1T ARILFY40 IDLER GEAR 40

39 012060636 2|7 EZ6X6 SET SCREW SOCKET (FT) M6X6
40 SA6763001 1|T~JLR320-5GT T BELT 320-5GT

41 SA7566001 N NILRRILE BELT HOLDER

42 018400836 2(7FHRILb4x8 BOLT SOCKET M4X8

43 SA6765201 WYORDDORILE Y DRIVING SHAFT HOLDER

44 018501636 1|7 FHRILE5X16 BOLT SOCKET M5X16

45 018061636 3[7FAHILR6X16 BOLT SOCKET M6X16

46 SA6766001 11Yo9 Y SHAFT

47 SA6767001 HYDORILE Y SHAFT HOLDER

48 018501436 1|7 FRILE5X14 BOLT SOCKET M5X14

49 $12004000 2 )=7Ivsa LINEAR BUSH

50 SA5562001 2|30 b A B BALL BEARING STOPPER

51 062300416 2|F~R3X4 SCREW PAN M3Xx4

52 555476001 2|7 FHRILEHU26X12 BOLT SOCKET (S/P WASHER)M6X12
53 SA6768001 1|XA2) 5= X FEED ASSY

54 SA6517001 1|/ VLRE-FXDZ PULSE MOTOR ASSY X

55 SA6518001 1[EB-2/ R XX MOTOR HARNESS X

56 SA4197001 1WA I)FT FEED GEAR

57 012060636 2|7FEZ6X6 SET SCREW SOCKET (FT) M6X6
58 018401436 4|7 FRILR4X14 BOLT SOCKET M4X14

59 026040136 4|leZHHRIF 24 WASHER PLAIN S 4

60 SA6769001 1|XE-29HT XMOTOR SUPPORT

61 SA6770001 2|7AFILEY IDLER GEAR

62 012060636 417 FEZ6X6 SET SCREW SOCKET (FT) M6X6
63 SA6771001 2|2=< 247600122 BALL BEARING 600127
RH-9820-202

22




G . %Y B8{% / Feed mechanism

RH-9820-202
23



G. % Y B{% / Feed mechanism

REF.NO CODE QTY .53;:% NAME OF PARTS RM
64 048280242 2(FATF7F3HC28 RETAINING RING INTERNAL C28
65 SA6772001 1IXFAREILETSH X IDLER GEAR SHAFT
66 018061636 3|7 FHRILE6X16 BOLT SOCKET M6X16
67 J03663001 2(ZR)LaA413X20 LABEL, HIGH TEMP. 13X20
68 048060342 1[FATEG RETAINING RING E6
70 008401204 2|+FZX34X12 SCREW TRUSS M4X12
<-01F> <For -01>

69 SA5584001 1) 5-22 CYLINDER SCREW

RH-9820-202

24



. v 4 —B81%/ Cutter mechanism

H

<-02 >

47

48

—_———————— e — e — e —

RH-9820-218

25



H. h w4 —F8% / Cutter mechanism

REF.NO CODE QTY e NAME OF PARTS RM

1 SA6773401 IAVE S WL M HAMMER BRACKET ASSY

6 S35091201 IVEEESPLE KNOB SCREW M5

7 018401036 4|7 F7RILR4X10 BOLT SOCKET M4X10

8 SA6776301 1AVE-HRHTHH3 CUTTER DRIVING SHAFT ASSY

9 SA6777001 1HVE-HEHTH CUTTER DRIVING SHAFT

10 SA6778301 1AVE-Co AL D= BUSH C-SHAFT ASSY

13 SA6781001 1=K A GUIDE BLOCK

14 018401236 2|7 FHRILF4X12 BOLT SOCKET M4X12

15 SA6782001 1RO o4HT DRIVING SHAFT PRESSER

16 SA6783001 1/ Hh5EU SPRING HOOK PIN U

17 SA6784001 1|ERI AR SPRING EXTENSION

18 SA6785001 1/ H5ED SPRING HOOK PIN D

19 SA6786001 2[RILE4 BOLT 4

20 021400206 212227 whk4 NUT 2 M4

21 018061236 3|7 F7RILE6X12 BOLT SOCKET M6X12

22 081050870 1(0')> 4S50 O RING S50

23 SA6787001 1HVE-HT5=2 CUTTER ARM ASSY

25 SA6789001 1Ay e-teoHEY C-SENSOR PIN

26 012500536 1|7 FEZ5X5 SET SCREW SOCKET (FT) M5X5

27 SA6790001 1\hYvE-9Thoa< C-ARM SLIDE BLOCK

28 SA5563001 1AV E-9TEY C-ARM PIN

29 014060836 2|7+ HHR=6X8 SET SCREW SOCKET (CP) M6X8

30 SA6791001 1HVE-9T9 C-ARM SHAFT

31 012061036 2|7 FEZ6X10 SET SCREW SOCKET (FT) M6X10

32 SA6792001 11 YbhI-U= SET SCREW COLLAR ASSY

33 SA6793001 11tEvkhT- SET SCREW COLLAR

34 014060836 2|7+ H7R36X8 SET SCREW SOCKET (CP) M6X8

35 SA6794001 1AV E-L/\-H3 CUTTER LEVER ASSY

36 SA6795001 1AvE-U2H CUTTER LINK

38 SA5563001 1(HvE-9TEY C-ARM PIN

39 014500836 2|7+ H7R35X8 SET SCREW SOCKET (CP) M5X8

40 014060836 2|7+ HHR=6X8 SET SCREW SOCKET (CP) M6X8

41 SA5563001 1AV E-9TEY C-ARM PIN

42 SA6797001 1hyE-LiN-U9 CUTTER LEVER SHAFT

43 SA6798001 1|79 B8-LIN-TH AR BUSH C-LEVER SHAFT

44 012061036 1|7 F+EZ6X10 SET SCREW SOCKET (FT) M6X10

45 SA6799001 1) F-HHIToH CYLINDER SUPPORT SHAFT

46 014060836 2|7+ HHR=6X8 SET SCREW SOCKET (CP) M6X8
<-02F/3> <For -02>

47 SA6800001 1|\ -AR-H HAMMER SPACER

48 014400536 1|7+ 71R=4X5 SET SCREW SOCKET (CP) M4X5

49 SA9255001 ARRHE A8-TH= KNIFE BRACKET JOINT ASSY

52 S35097201 1|1 ARTaYo4H9T KNIFE BLOCK HOLDER

53 018501636 1|7 FHRILE5X16 BOLT SOCKET M5X16

54 S35098000 17T avoRr Y145 BLOCK STOPPER PLATE

55 062300416 1|7~R3x4 SCREW PAN M3X4

56 018501636 3|7 F7RILE5X16 BOLT SOCKET M5X16

57 SA6804001 1AV EY ECCENTRIC PIN

59 SA6985101 1(FaHT4+4x TUBE GUIDE

60 062400816 1|7F214X8 SCREW PAN M4X8

61 SA6806101 1| AR2.8X4.3-42 KNIFE 2.8X4.3-42

62 *P.114 UIAVYE & HAMMER

RH-9820-218

26




J . T#EhB84% / Lower shaft mechanism

RH-9820-305
27



J. T#4R84% / Lower shaft mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SA6807001 112559 LOWER SHAFT

3 SA6809001 12582 0TT-VA LOWER SHAFT TENSION PULLEY A
4 SA6810001 1|1242977-)B LOWER SHAFT TENSION PULLEY B
5 SA5571001 1|22 9/76004ZZNR BALL BEARING 6004ZZNR

6 $523651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

7 S47270001 3[7FRILEHH26X30 BOLT SOCKET (S/P WASHER)M6X30
8 SA5573001 2|83< T 7/76204ZZNR BALL BEARING 6204ZZNR

9 SA5564001 2|7V T hT- BEARING COLLAR

10 S$523651001 4|7 FEZ6X67RY A SET SCREW SOCKET (FT) M6X6

11 SA6812001 1(T~JLR375-5GT TBELT 375-5GT

13 SA6814001 N899 h L LOWER SHAFT CAM

14 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

15 104833001 1|53 Lt43 RUBBER CAP, 4.3

16 SA6815001 1(TRJLR1115-5GT TBELT 1115-5GT

18 SA6817001 1NTFARST-1)H3 IDLER PULLEY ASSY

19 SA5570001 2|2< 294760822 BALL BEARING 6082Z

20 048220242 2|k AT F7F30C22 RETAINING RING INTERNAL C22
21 S50168001 NWFARST-)h>- COLLAR

22 SA6819001 NFARST-IDH IDLER PULLEY SHAFT

23 012061036 1(77ES6X10 SET SCREW SOCKET (FT) M6X10
25 SA6821001 11 7oavr-Yhs- TENSION PULLEY COLLAR

26 SA5572001 2(2<<U2/7600422 BALL BEARING 600427

27 048200142 1|kAT29375C20 RETAINING RING EXTERNAL C20
28 018084036 1|7 FHRILE8X40 BOLT SOCKET M8X40

29 SA6822001 1|hLAhN- CAM COVER

30 062500816 3|+ ~05X8 SCREW PAN M5X8

31 SA6823001 1NRADSR)L LOWER THREADER LABEL

32 SA6824001 1B UhN-03 LOWER SHAFT COVER ASSY

33 SA6825001 1280 0h\- LOWER SHAFT COVER

34 SA6826001 2|13 9hIN-TIILRA LOWER SHAFT COVER FELT A

35 SA6827001 1222 9H/N-7T)LEB LOWER SHAFT COVER FELT B

36 228475000 8|3 K1.9X80 FASTENING BAND 1.9X80

37 062400816 2|F~4x8 SCREW PAN M4X8

38 S$10243000 1| FA4a2 952 TNK-3N CORD HOLDER, NK-3N

39 0A5400806 1|+ ~4-34X8DB SCREW PAN (S/P WASHER) M4X8
RH-9820-305

28




K. Jb—/X—E8{% / Looper mechanism

RH-9820-306

29



K. JL—/\—Ed% / Looper mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
1 SA6828001 1[)L-1\LN-2% LOOPER LEVER SHAFT

2 014500836 2|7+ 1R=5X8 SET SCREW SOCKET (CP) M5X8
4 SA6829001 VAV ZAS A LOOPER LEVER ASSY

5 SA6830001 VISAZA% LOOPER LEVER

6 SA6831001 2|276.35 SHAFT 6.35

7 012500536 2|7 FEZ5X5 SET SCREW SOCKET (FT) M5X5
8 SA6834001 1IL-1\ Yo 54 LOOPER DRIVING PLATE

9 SA6835001 1(2zEE2X2 WICK 2X2

10 SA6836001 1(V32EE2X2 WICK 2X2

11 SA5565001 11EZIVFa-T OIL TUBE

12 SA6837001 1)L-IFA-TFHHIA LOOPER TUBE CLAMP A

13 060300816 1|/31>F3X8 SCREW BIND M3X8

14 SA6838001 1(9=2EE3X3 WICK 3X3

15 SA6839001 1|1EZIVFa-T OIL TUBE

16 SA6840001 1[)L-\F1-TFHIB LOOPER TUBE CLAMP B

17 060300816 1|/31>F3X8 SCREW BIND M3X8

18 SA6832101 11249 9h L0 LOWER SHAFT CAM COLLAR

19 SA6833001 1I-"ALaaDy LOOPER CAM ROLLER SHAFT
20 S$12718000 172hILTTILE CHEMICAL FELT

21 014060632 1|7+ 91326X6 SET SCREW SOCKET (CP) M6X6
RH-9820-306

30




L. —&FIR)L—/\E81% / Double chain stitch looper mechanism

<-00, -01 >

44 —@Q,

e

<FTal &
| Option parts >

31

= 3 L ®D—69
Too  Eor iy @Tﬁ '\@ 10 8
“ed | 68
6 ©\\\ T et LS
88 89 ~— (@ |
Ll dpss P11
% - \ 65 |
=" 7 ®
- 90 11 \ _______ y
S& L ®D—69
RH-9820-309




L. Z&FR/)L—/\E{% / Double chain stitch looper mechanism

REF.NO CODE QTY |:|E;:|% NAME OF PARTS RM

1 SA6841101 1|L-RKEAH=2 LOOPER BASE ASSY

2 018400636 2|7 FRILF4X6 BOLT SOCKET M4X6

3 SA6844001 1|H9FasE 4 INPUT PIN 4

4 SA5571001 2|22 2579 476004ZZNR BALL BEARING 6004ZZNR

5 SA6845001 1{L-RT-1)H= LOOPER PULLEY ASSY

6 062351615 1|7~335X16 SCREW PAN M3.5X16

7 SA6848001 1IL-1N9R 5T H LOOPER DRIVING SHAFT

8 SA6849001 VAN P7E E LOOPER DRIVING SHAFT ASSY

10 018301436 1|7 F7RILE3X14 BOLT SOCKET M3X14

11 SA6851001 1 RTLE-U2Ho28 SPREADER LINK SHAFT

12 SA6852001 IV SIAYPZ7a% Y LOOPER LINK CLAMP

13 060401416 1|73 12 F4Xx14 SCREW BIND M4X14

14 026040136 1|eESFHRaH 424 WASHER PLAIN S 4

15 SA6853001 1LSRSA T+ A LS SLIDE GUIDE

16 004401003 2|+H¥5204X10 SCREW, FLAT M4X10

17 SA7204101 1= 9952 LOOPER LINK UNIT

19 S52832000 117xT)Lk FELT

20 SA6857001 1|73EE2X2 WICK 2X2

21 SA6858001 2(L=1=1) 25 A D LOOPER LINK FASTENING SCREW

23 SA6859001 1RTLE-U o584 SPREADER LINK BASE

24 060401016 1]781 > K4X10 SCREW BIND M4X10

25 SA6860001 1 RTLE-hL)y SPREADER CAM LINK

26 S35018001 1|ALYIhT- CAM LINK COLLAR

27 S35014001 1|15 R oM4 SHOULDER SCREW, M4

28 S35019001 NEMZ L SHOULDER SCREW, M4

29 SA6861001 1| RTLE-YFohL SPREADER DRIVING CAM

31 SA6863001 1[LSTRILE-FE A LS HOLDER BASE

32 SA6864001 VIVAS AV o & SV SPRING GUIDE SCREW

33 SA6865001 1R EF-HIToH HOLDER PRESSER SHAFT

34 014060836 1|7+ o1HR=6X8 SET SCREW SOCKET (CP) M6X8

35 012500536 1|7+ ES5X5 SET SCREW SOCKET (FT) M5X5

36 SA6866001 1ARFYLIN-FE A THREAD TRIMMER LEVER BRACKET

37 062301016 1[+~33x10 SCREW PAN M3X10

38 021300306 11322+ vhk3 NUT 3 M3

39 SA6867001 (I VEdEVATS U THREAD TRIMMER SPRING
<-00. -01H> <For -00 and -01>

40 SA7064001 1USTARINTA UPPER MOVABLE KNIFE

41 060300416 1|731 2 K3X4 SCREW BIND M3X4

42 S35029001 1O 4KD\A UPPER MOVABLE KNIFE, A
<-02/> <For -02>

43 S37723101 1|o74K>/\B UPPER MOVABLE KNIFE, B

44 105288001 1|2 ART2.38 SCREW SM2.38

45 S35410001 1])L-/XR LOOPER, R

46 SA7547101 1| 7AIL-78 EYE LOOPER

47 S35412101 1|RTLE-R SPREADER, R

48 S35413101 1|RTLA-L SPREADER, L

49 S35032101 2|2 ART2.6X5.5 SCREW, M2.6X5.5

50 S35034001 1|RTLA-ZFY/RR SPREADER STOPPER, R

51 S35033001 1| RTLE-RRY/SL SPREADER STOPPER, L

52 S35032101 2[2 ART2.6X5.5 SCREW, M2.6X5.5
<-02R> <For -02>

53 S37724001 1|2 ART2.38 SCREW, SM2.38

54 S47932001 1|7V 238-56 NUT, SM2.38-56

RH-9820-309

32




L. —&FR)L—/\B81% / Double chain stitch looper mechanism

<-00, -01 > 25 26
44—, 2% 23 < o )28
42j Jw ~ Q)

a9

P8
" f
4 13 14 | \
o0 Xy 12

<-00, -01 >

<F7TarEpg
/ Option parts >

T Tor

%88 %89 _______

RH-9820-309
33



L. Z&E1R/)L—/\E{% / Double chain stitch looper mechanism

REF.NO CODE QTY ETES NAME OF PARTS RM
55 S$35035101 1|RTLHF-/\%R SPRING, TWIST :R
56 S$35036101 1| RTLHF-1\RL SPRING, TWIST L
57 SA6872001 1(/\)24U NEEDLE GUARD U
58 018300836 1[7F+7RILE3X8 BOLT SOCKET M3X8
59 025030136 1lESHHRII3 WASHER PLAIN S 3
<-00F> <For -00>
60 SA7063001 1ooa4h7oF4C GIMP THREAD GUIDE C
<-01F> <For -01>
61 SA7578001 PR w (A GIMP THREAD GUIDE C ASSY
60 SA7063001 1A 7o4C GIMP THREAD GUIDE C
63 SA7613001 (I P % e e ) GIMP THREAD CLAMP PLATE
64 SA7614001 PP =P ZA%S GIMP THREAD TENSION SPRING
65 062300506 1|7~2a3X5 SCREW PAN M3X5
66 025030236 1ESHHRFaD3 WASHER PLAIN M 3
67 SA7615001 1175-3 COLLAR 3
<-02R> <For -02>
68 SA6873001 (PP o e (N GIMP THREAD GUIDE C-J ASSY
62 SA6874001 (P Vi (N GIMP THREAD GUIDE C-J
63 SA7613001 (I P % el e ) GIMP THREAD CLAMP PLATE
64 SA7614001 PP PP ZA%S GIMP THREAD TENSION SPRING
65 062300506 1|7~2a3X5 SCREW PAN M3X5
66 025030236 1ESHHRFaD3 WASHER PLAIN M 3
67 SA7615001 1|/75-3 COLLAR 3
69 060400516 1|781 2 K4X5 SCREW BIND M4X5
<-00. -01F> <For -00 and -01>
70 SA7065001 1(xO-+TL-H1.6 THROAT PLATE 1.6
<-02R> <For -02>
70 S37752001 1(xO-+TL-k1.8-J THROAT PLATE, 1.8-J
71 S$35326101 1S ARTM3.5 SCREW M3.5
72 SA6875001 11235y VERTICAL PIN
73 014300832 1(7F+97R23xX8 SET SCREW SOCKET (CP) M3X8
74 SA6876001 WBRA T T4 THREAD GUIDE PLATE
75 SA6877001 1\Hh5- COLLAR
76 SA6878001 LA MR INRT T4 L TR TAKE-UP SPRING SUPPORT
77 062402016 1|7 ~34X20 SCREW PAN M4X20
78 SA6879001 NWINRToTFATH SPRING GUIDE SHAFT
79 021400316 113227 vhk4 NUT 3 M4
80 SA6880001 AELLUIAES THREAD TAKE-UP SPRING
81 SA6881001 2|LAR) NS T L TR TAKE-UP SPRING SUPPORT
82 060300816 1]781>K3X8 SCREW BIND M3X8
83 0A4300805 1|+ R4 H23X8DA SCREW PAN (S/P WASHER) M3X8
<-02F> <For -02>
84 060300816 1|78 K3X8 SCREW BIND M3X8
85 S37725001 (IPEE Y s WA S COMPRESSION SPRING
91 SA6868201 (XY S LOWER THREAD PRESSER J ASSY
XTLavh> <Option parts>
86 SA7634101 1\7A4I)L-/\B EYE LOOPER, B
87 S49078001 1]JL-/78L-S LOOPER, L-S
88 S35472101 1|RTL%-LB SPREADER, LB
89 S49079001 1(RFLF-L-S SPREADER, L-S
90 SA7546001 1(xO-FFL-R11 THROAT PLATE, 1.1
RH-9820-309

34




M .7 L4 —B{% / Spreader mechanism

RH-9820-310

35



M. X 7 L& —8{% / Spreader mechanism

REF.NO CODE QTY 3 NAME OF PARTS RM
1 SA6882101 NRTLA-LN-DY SPREADER LEVER SHAFT

2 014500836 2|7+ 135X8 SET SCREW SOCKET (CP) M5X8
3 SA6883101 NRTLA-L/N-ADZ SPREADER LEVER A ASSY

5 SA6885001 1N RTLA-L/N\-TI)Lk SPREADER LEVER FELT

6 SA5565001 (== =) OIL TUBE

7 SA6886001 1|72EE2X2 WICK 2X2

8 SA6887001 NRTVF-Fa-THYT SPREADER TUBE CLAMP

9 228475000 2|49 973K1.9X80 FASTENING BAND 1.9X80

10 060400516 1|1/ A2 R4X5 SCREW BIND M4X5

11 SA8001001 1|72EE2X2 WICK 2X2

12 SA6888001 NRTLA-L/\-BY=Z SPREADER LEVER B ASSY

14 SA6890001 2|2%6X15.5 SHAFT 6X15.5

15 048060142 2|kAT 293206 RETAINING RING EXTERNAL C6
16 012500536 2|7 FEZ5X5 SET SCREW SOCKET (FT) M5X5
17 062400816 2|F~104X8 SCREW PAN M4X8

18 025040236 2|ESHHRFaV4 WASHER PLAIN M 4

19 SA6891001 1NN VEY ECCENTRIC PIN

20 525279101 1|7 BTk AIRIM35-5 SET SCREW (CP) M3.5-5

21 SA6892001 2|h9a<6X8 SLIDE BLOCK 6X8
RH-9820-310

36




N . ¥5;8:8;8B81% / Lubrication

RH-9820-350
37



N. #&;i:E8 B8 4% / Lubrication

REF.NO CODE QTY m NAME OF PARTS RM
1 SA6893001 1A LI A293 OIL PLATE ASSY

4 S$35001000 8|FAAV~AYE NYLON RIVET

5 SA6896001 11EZLFa-T OIL TUBE

6 SA6897001 1[V2EE3X3 WICK 3X3

7 SA6898001 1[2=EE3X3 WICK 3X3

8 SA6899001 1[V=ETE6X6 WICK 6X6

9 S00480000 1|3-FHRILF#5 CORD HOLDER, 5N

10 0A5400806 1|+~ 34X8DB SCREW PAN (S/P WASHER) M4X8
11 062400816 4|F~204x8 SCREW PAN M4X8

12 SA6900001 1NEZLF-T OIL TUBE

13 SA6901101 1[7=EE3X3 WICK 3X3

14 146202000 1N F18a>9)97 CORD HOLDER, 6N

15 0A5400806 1|+ _H-24X8DB SCREW PAN (S/P WASHER) M4X8
16 $10243000 1| FA4a2 952 TNK-3N CORD HOLDER, NK-3N

17 0A5400806 1|+F~_4-34X8DB SCREW PAN (S/P WASHER) M4X8
18 149547000 13-F4Hx CORD HOLDER, 4N

19 0A5400806 1|+ ~_4-34X8DB SCREW PAN (S/P WASHER) M4X8
20 SA6902001 11 F1-TH9HT TUBE SUPPORT

21 018400636 2(7FHRILb4xe6 BOLT SOCKET M4X6

22 $10243000 1|F 482952 TNK-3N CORD HOLDER, NK-3N

23 0A5400806 1|+ ~4-34X8DB SCREW PAN (S/P WASHER) M4X8
24 SA6903001 177537 OIL STOPPER

25 SA6904001 1N7TILMAH TS FELT HOLDER ASSY

27 SA6906001 2(\JARI3-9T7TILE N-BAR YOKE FELT

28 SA6907001 1A2a<*+29217T)LRD SLIDE BLOCK FELT D

29 SA6908001 1[V2EE2X2 WICK 2X2

30 S$35001000 1FAas )R Yk NYLON RIVET

31 018400636 2(7FRILb4X6 BOLT SOCKET M4X6

32 SA6909001 1|E=ZILFa-T OIL TUBE

33 SA6910001 1[V2EE2X2 WICK 2X2

34 $56911000 1NAAILYFTS OIL JOINT S

35 551020000 1N\ h5- COLLAR

36 510243000 2| 48B3 TNK-3N CORD HOLDER, NK-3N

37 0A5400806 2[+FR+H34X8DB SCREW PAN (S/P WASHER) M4X8
38 SA6911001 NFITZ0r OIL PLATE

39 062400616 2|F~4X6 SCREW PAN M4X6

40 549992000 NAMILRYETE OIL GAUGE WINDOW

41 S00480000 2|a-FRILF#5 CORD HOLDER, 5N

42 552907000 2(3-kFARILF#10 CORD HOLDER #10

43 0A5400806 4|+F~+H34X8DB SCREW PAN (S/P WASHER) M4X8
44 SA6912001 2|U=EE2X2 WICK 2X2

45 SA6913001 1(V32EE2X2 WICK 2X2

46 $29700000 479 TIIN-INFoFA4TI)LE FELT

47 153050000 1NAFHIEZATTILE S-RACE BASE FELT

48 SA6914001 1(2zEE2X2 WICK 2X2

49 $29700000 6| TIN-INFToFATTILE FELT

50 SA6915001 1[ZTILRD= FELT ASSY

51 SA6918001 1NEZILF-T OIL TUBE

52 SA6919001 11 Fa1-T4H9T TUBE GUIDE

53 018400836 1|7 FHRILH4X8 BOLT SOCKET M4X8

54 525328001 1{ZTILk FELT

55 SA8279001 1EZILFa-T OIL TUBE

56 SA6920201 UREPZVNE SUB-TANK UNIT

57 SA3040001 1A AIIF OIL FEEDING PIPE

58 SA3060001 (AP ZAVE DY VALVE PACKING

60 104450101 1|53 Lt>8 RUBBER CAP, 8

61 SA6923001 11EZLFa-T OIL TUBE

62 SA6924001 1[V=EE6X6 WICK 6X6

63 SA6925001 1|lE=ILFa-T OIL TUBE

64 SA6926001 1[V2EE3X3 WICK 3X3

65 SA6927001 1|lE=ILFa-T OIL TUBE

66 SA6928001 1[V=EE6X6 WICK 6X6

RH-9820-350

38




N . #§;m;E;5B81% / Lubrication

(?(((0

((

RH-9820-350
39



N. #&;h;H &B84% / Lubrication

REF.NO CODE QTY 3 NAME OF PARTS RM
67 SA6929001 NFA-TRRYR TUBE CLIP SPRING

68 555481001 2|7 FHRILEHU24X12 BOLT SOCKET (S/P WASHER)M4X12
69 149287000 AlFA4ar9527 CORD HOLDER, 7N

70 0A5400806 4|+FRH24X8DB SCREW PAN (S/P WASHER) M4X8
71 SA6930001 1|F1-TAHIB TUBE SUPPORT B

72 062500816 1|7+ ~5X8 SCREW PAN M5X8

73 525328001 117T/Lk FELT

74 112753001 17Tk FELT

75 S00480000 1|2-FHRILF#5 CORD HOLDER, 5N

76 0A5400806 1|+ -24X8DB SCREW PAN (S/P WASHER) M4X8
77 SA6886001 1[V2EE2X2 WICK 2X2

78 SA5567001 1|72EE2X2 WICK 2X2

79 SA5566001 1[V2EE2X2 WICK 2X2

80 SA5567001 1|72EE2X2 WICK 2X2

81 107155001 2|7T)Lk FELT

82 SA6932001 HL-ARE (X221 4493 LOOPER BASE OIL PLATE ASSY
86 060400516 2|/3 1 F4X5 SCREW BIND M4X5

87 SA6936001 1NIINT793EE WICK

88 SA6937101 1[V2EE2X2 WICK 2X2

89 SA6938001 1|1 oEENAIEAE2DS GIMP THREAD WASTE PLATE ASSY
90 SA6939001 1> oEEDAELS GIMP THREAD WASTE PLATE

91 SA6940001 NIL-1-)2 07T )Lk LOOPER LINK FELT

92 228475000 2|43 F1.9X80 FASTENING BAND 1.9X80

93 SA6941001 1|72EE2X2 WICK 2X2

94 060400816 11731 4X8 SCREW BIND M4X8

95 SA7178001 11EZILF2-T OIL TUBE

96 SA6942001 1N1oF)4% PARTITION

97 018400636 2(7FHRILb4xe BOLT SOCKET M4X6

98 SA8009001 172 I3EE WICK

99 S02657101 1|123-F4A4x CORD HOLDER

100 SA8011001 1[V=EE6X6 WICK 6X6

101 556911000 2|FAIYETS OIL JOINT S

102 551020000 2|k hT- COLLAR

103 SA8101001 1|EZIFa-T OIL TUBE

RH-9820-350

40




P1.%3&L B{% / Threading mechanism

()4

B— 41

@739

38
37
S

A
|
|

@757

E=s6

&—62

41

RH-9820-401




P1. %1& L B{& / Threading mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
2 SA6944001 1172% TOP COVER

3 SA6945001 127 7%/8% PACKING TOP COVER

5 SA6947101 NI EYETA CYLINDER JOINT A

6 SA6948101 NI ER)YTAEA CYLINDER SETTING PLATE A

7 SA6949001 1|12 510-3092 CYLINDER ASSY 10-30

8 S$11426000 2|T)LAR=F>4M5 ELBOW UNION 4M5

9 SA6950001 1T 7HR-R4X2.5-11 AIR TUBE 4X2.5-11

10 SA7134001 1|7 -1R-R4X2.5-12 AIR TUBE 4X2.5-12

11 062500816 2|F~5%8 SCREW PAN M5X8

12 SA6951001 1ARILIN-DF D14 T-TAKE-UP LEVER DRIVING PLATE
13 SA6952001 NARRILIN-(5 THREAD TAKE-UP LEVER PLATE
14 060400516 1|/31 > F4X5 SCREW BIND M4X5

15 SA6953001 AR LN-5 A THREAD TAKE-UP LEVER BASE
16 SA6954001 1(h3-A COLLAR A

17 SA7494001 RS WASHER

18 018401036 1|7 FHRILR4X10 BOLT SOCKET M4X10

19 021400206 11222+ vh4 NUT 2 M4

20 062500816 2|+ ~15X8 SCREW PAN M5X8

21 SA6955001 11h35-B COLLAR B

22 SA7494001 1A= WASHER

23 018401036 1|7 FHRILR4X10 BOLT SOCKET M4X10

24 SA6956101 12307 X Y14 IMPACT SUPPORT PLATE

25 SA6957001 1AV XY IR IMPACT SUPPORT SHAFT

26 048060142 1|k AT 29377C6 RETAINING RING EXTERNAL C6
27 025060236 1NEFHHARF106 WASHER PLAIN M 6

28 SA6958001 NTIADINRA SPRING COMPRESSION A

29 S05356000 1| REVAHTA BUTTON CLAMP, A

30 062500816 2|+ ~5X8 SCREW PAN M5X8

31 SA6959001 1|VITAFIFA UPPER THREAD GUIDE A

32 062500816 1[F~25X8 SCREW PAN M5X8

33 SA6960101 1A T7oF4aYEA THREAD GUIDE ROD A

34 SA6961001 1|AFIVIUIR TENSION U ASSY

35 SA6962001 1NAFIIRIU TENSION STUD U

36 145446001 21MbFIAVLHS DISC, TENSION

37 159805001 1NAFIAVOHSAHT TENSION DISC PRESSER

38 144103009 NARFIADOHSH YT TENSION DISC PRESSER

39 159221101 1AFIDD AR TENSION SPRING

40 520682102 NAMFIADF YR TENSION NUT

41 S$20681000 NFIADD NI I WASHER

42 152873001 1ARILAEY TENSION RELEASE PIN

43 012500536 173 ES5X5 SET SCREW SOCKET (FT) M5X5
45 SA3345001 1NIL/ARRIY 445 SETTING PLATE, SOLENOID

46 154599000 1L /4Rvay SOLENOID CUSHION

47 017401415 1|7RJL4X14 BOLT M4X14

48 021400306 1132+ vh4 NUT 3 M4

49 102707002 ARZES WASHER

50 SA6538001 1N TARILAIL /AR U-TENSION RELEASE SOLENOID
51 017400802 2|7RJLR4X8 BOLT M4X8

52 028040246 2|\ R2-4 WASHER SPRING 2-4

53 025040236 2|ESHHRFaV4 WASHER PLAIN M 4

54 062500816 2|F~5X8 SCREW PAN M5X8

55 520698221 1NAFIDHRD TENSION STUD

56 144504001 QT FASS THREAD GUIDE DISC

57 154562101 1T T30/ 1B PRE-TENSION SPRING B

58 155510001 1AFIDSF IR TENSION NUT

59 SA6963001 22 YALRETF SEWING THREAD RETAINER GUIDE
60 062500816 4[F~a5X8 SCREW PAN M5X8

61 SA5568001 NA+RTARD THREAD SPOOL PIN

62 021500216 1122 vhk5 NUT 1 M5

63 149547000 3[a-FxH T CORD HOLDER, 4N

64 0A5400806 3|+F R+ -=24X8DB SCREW PAN (S/P WASHER) M4X8
65 S00480000 1|3-RARILF#5 CORD HOLDER, 5N

66 0A5400806 1|+~ 34X8DB SCREW PAN (S/P WASHER) M4X8
RH-9820-401

42




P1.%3&L B{% / Threading mechanism

([
@—41

@739

38
37
S

@757

., 56

"MN—@

&-62

43

RH-9820-401




P1. %@ L BE{%& / Threading mechanism

REF.NO CODE QTY m NAME OF PARTS RM
67 104821001 1|53 Lst>105 RUBBER CAP, 10.5

68 228475000 1(Iv 932 F1.9X80 FASTENING BAND 1.9X80

69 062501216 9|+ ~15X12 SCREW PAN M5X12

70 SA6965001 12Lo AT ANA4T 2 PEDAL THREAD GUIDE PIPE

71 062500816 2|+ ~5X8 SCREW PAN M5X8

72 SA6966001 NIATAHYTA4 PIPE CLAMP PLATE

73 062400816 2|F~04X8 SCREW PAN M4X8

RH-9820-401

44



P2 . %@L B{% / Threading mechanism

<-00, -02 >

0=

<-01>

RH-9820-401
45



P2. %@ L B{%& / Threading mechanism

REF.NO CODE QTY Rk NAME OF PARTS RM
<-00. -02FH> <For -00 and -02>

2 SA7067201 1| FARLILALAR L-THREAD RELEASE PLATE
<-01R> <For -01>

4 SA6971101 UPZELLUIZAS L-THREAD TAKE-UP GUIDE LEVER

5 SA6974001 12407 F4C LOWER THREAD GUIDE C

6 060400516 AVAE AN G SCREW BIND M4X5

7 SA6969201 PR E AR L-THREAD GUIDE ADJUST PLATE

8 SA6970001 ESPDIAES: TWIST SPRING B

9 048080142 1(kAD L5308 RETAINING RING EXTERNAL C8

10 SA6972001 1|24 F2FA LOWER THREAD GUIDE A

11 062400816 2|7 R14X8 SCREW PAN M4X8

12 SA6973001 124725418 LOWER THREAD GUIDE B

13 060400516 AVAE PINN G SCREW BIND M4X5

14 SA7175201 1oL FIADLRD I L-THREAD TENSION SHAFT ASSY

15 SA6975101 1A +FIHARID TENSION STUD D

16 SA8094001 1A FIADTF YUk TENSION NUT

17 145446001 2/ bFIADLHS DISC, TENSION

18 159805001 1A FIADHYSAH YT TENSION DISC PRESSER

19 154562101 1FLToi3v /1B PRE-TENSION SPRING B

20 SA3227001 1| FYk6RY A NUT(FT),M6

21 SA6977001 1AL AEY TENSION RELEASE PIN

22 S$52431000 LAY AV WA U-THREAD TRIMMER STOPPER

23 047301042 1 RTYTEAWS PIN SPRING ROLL AW3

25 SA6979001 12V /AR A4 LOWER SOLENOID SETTING PLATE

26 SA6539001 1124 AYL /AR L-TENSION RELEASE SOLENOID

27 017400802 2[R JLk4x8 BOLT M4X8

28 028040246 2|\ R HR2-4 WASHER SPRING 2-4

29 025040236 2|ESYHAFa4 WASHER PLAIN M 4

30 SA6980001 PV LOWER SOLENOID SHAFT

31 155559001 1eESHFH*R WASHER PLAIN

32 154599000 1\vL/489vs3ay SOLENOID CUSHION

33 S04159000 17\ 1 F1IM BAND, 1M

34 018400836 2|7 FRILE4X8 BOLT SOCKET M4X8

35 026040136 2|eSYHRaH R4 WASHER PLAIN S 4

36 018400836 3|7 FRILE4X8 BOLT SOCKET M4X8

37 SA8095001 1A FIADNRHDIHF AR WASHER

RH-9820-401

46




P3 . %@L B{% / Threading mechanism

<-01:&%HA / For -01 gimp thread >

A
T
©
m AN
...n.. @ ™ <
o ™ ™
3
o
5 )-
- 3
i
¥
TI
\"4
A
T
(1]
o
S
e
)
Q.
E
)]
N
< ~
=
o3 .
(=]
o
[]
5
i m|@§|%
- 3
£
2
o N~
0- b vl
- \"
S ©— gy
[]
\'"4

< -02;&%H | For -02 gimp thread >

RH-9820-401

47



P3. %@ L E{%& / Threading mechanism

REF.NO CODE QTY Rk NAME OF PARTS RM
<01 RA> <For -01 gimp thread>
1 SA7068001 1AL IN-H93 GIMP THREAD TAKE-UP G-L ASSY
2 SA7069001 1A R)RILA GIMP THREAD TAKE-UP G-HOLDER
3 SA7070001 P2 UE G-THREAD TAKE-UP GUIDE PLATE
4 SA7071001 (PP ANy E GIMP THREAD TAKE-UP G-E PLATE
5 SA7072001 1152 TMe SHOULDER SCREW M4
6 021400306 11322y NUT 3 M4
7 158722001 1| FHH4.2 WASHER PLAIN 4.2
8 SA7073001 oA T7oF4 GIMP THREAD GUIDE
9 062300416 1|FR3a3xX4 SCREW PAN M3X4
10 SA7074001 2|1 RIARER AR SPRING TORSION
11 SA6981001 NooANToF AT GIMP THREAD GUIDE PIPE
12 S20696001 WA ToFA184THHT THREAD GUIDE PIPE SUPPORT
13 062400816 1|7~34X8 SCREW PAN M4X8
<-00, 02;& % FA> <For -00 & -02 gimp thread>
11 SA6981001 N ANToFAI14T GIMP THREAD GUIDE PIPE
12 S20696001 WA T4 4THHT THREAD GUIDE PIPE SUPPORT
13 062400816 1|7F~34X8 SCREW PAN M4X8
17 SA6982001 WooANToFH4d GIMP THREAD GUIDE J
18 018400836 2|7FRILE4X8 BOLT SOCKET M4X8
<025 %> <For -02 gimp thread>
19 SA6983101 N0 TH2 GIMP THREAD CLAMP ASSY
20 SA6984001 NN TA4 GIMP THREAD CLAMP PLATE
21 SA6537001 11 EEYL/IAFR GIMP THREAD SOLENOID
22 048025346 1|FATJE25 RETAINING RING E2.5
23 081003870 2loy>4'ss ORING S3
24 062260406 2|F~R326X4 SCREW PAN M2.6X4
25 145446002 1AFIAOHS DISC, TENSION
26 SA6986101 (Pt 2 GIMP THREAD SHAFT
27 014300332 2|7+ 49HR=3X3 SET SCREW SOCKET (CP) M3X3
28 SA6987001 1ovA93507 GIMP THREAD CLAMP
29 062400816 2|FR34X8 SCREW PAN M4X8
30 S04557000 1|/ 23 4PLTIM BAND, PLT1M
31 018400836 2|7 FRILH4X8 BOLT SOCKET M4X8
<FRED> <For lower thread>
32 SA6981001 N ANToFAI184T GIMP THREAD GUIDE PIPE
33 S20696001 WA ToFA14THHT THREAD GUIDE PIPE SUPPORT
34 062400816 1|F~204X8 SCREW PAN M4X8
RH-9820-401

48




Q1. R YEIER / Thread trimmer mechanism

<-01>

&—13

RH-9820-403



Q1. 2t Y E§4% / Thread trimmer mechanism

REF.NO| CODE [QTY e NAME OF PARTS RM
<-01F> <For -01>

1 SA7526001 NARFYY2 oL -9 THREAD TRIMMER LINK LEVER ASSY

2 SA7778001 1oL v-an LINK LEVER ROLLER

3 137191051 112 AT STOP RING

4 SA5693001 1|5 oo M4 SHOULDER SCREW M4

5 S34906100 1ARF)DTARIL BUSH TR TRIMMER ARM

6 062260516 2|+ ~R026X5 SCREW PAN M2.6X5

7 S34905101 1AFULIN-DTF THREAD CUTTER LEVER ARM

8 018401036 1|7 FHRILR4X10 BOLT SOCKET M4X10

9 S37858000 1|=-KJLE>4X8 NEEDLE PIN, 4X8

10 S34903001 A S;ils SPRING HOOK

11 S34883001 EGEUVATS SPRING, EXTENSION

12 S$34902001 Al SPRING HOOK

13 021350106 112+ vhk35 NUT 1 M3.5

14 062260516 1|+ ~2326X5 SCREW PAN M2.6X5

15 S34901001 1ALF)OT THREAD TRIMMER ARM

16 S34900001 1A NYHIA-TF- OPENER, ;T-NIPPER

17 153219001 1AK21\h5- COLLAR, :MOVABLE KNIFE

18 S34899001 E NPV MOVABLE KNIFE ASSY

19 S34898001 1 RTYUTEU 1.4 PIN, SPRING 1.4

20 141542001 3|51rT3.18 SCREW 3.18

21 SA7076001 1A+ THREAD HANDLER

22 S01694001 1(H 51 2.38X4 SCREW, FLAT SM2.38X4

23 S34896001 1aTA41\54 BRACKET, ;FIXED KNIFE

24 061300416 2|+523x4 SCREW FLAT M3X4

25 S34895001 113747\ FIXED KNIFE

26 018260832 2|7 FRILE26X8 BOLT, SOCKET M2.6X8

27 S34894001 NANToFA414 THREAD GUIDE PLATE

28 S34893001 NIATANN) TS A SETTING BRACKET FIXED KNIFE

29 062300512 2|+ ~33X5 SCREW PAN M3X5

30 S34889101 1M YAHIHE THREAD NIPPER ASSY

31 S34890001 1/ yAHzU THREAD NIPPER, U

32 S34891101 1[4 YAH3D THREAD NIPPER, D

33 S34888101 EFHY THREAD NIPPER, M

34 S34892001 1A YHIA-TH-EV OPENER PIN

35 062020416 2|F~Ra2x4 SCREW PAN M2X4

36 021020106 21 a+yk2 NUT 1 M2

37 542515001 2|2 ART26X3.5 SCREW M2.6X3.5

38 S34887001 1NaATA/\FH IR SPRING, PLATE ;F-KNIFE

39 S34886001 1aFA4/\AYT/3RU SPRING, U PLATE ;F-KNIFE

40 SA7077001 1|AHTTL-rU PRESSER PLATE U

41 060400516 2|/3 1 K4X5 SCREW BIND M4X5

42 152904001 1|2 AR T4.37 SCREW, SM4.37

43 104336003 1| A%2.38 SCREW, SM2.38

44 S$34884000 1NA-TF-1\% OPENER SPRING

45 060630312 2|/ N1 K238-56X3 SCREW BIND SM2.38-56X3

46 021400306 13> a2+ vh4 NUT 3 M4

47 062300416 2|F~a3x4 SCREW PAN M3X4

RH-9820-403

50




Q2 . 2 YESR / Thread trimmer mechanism

<-02>

<A77 a3 && | Option parts >

\ S—32

g\@»m

—
N
é /
([
—
(o]

RH-9820-403



Q2. #t1Y 8% / Thread trimmer mechanism

REF.NO CODE QTY ETES NAME OF PARTS RM
<-02F> <For -02>

1 SA6988001 I EPZAN MOVABLE KNIFE R

2 SA6989001 UEGIPZA\R MOVABLE KNIFE L

3 SA6990101 B ZAES THREAD HANDLER

4 SA6991001 1NARDINGRHA43 MOVABLE KNIFE DRIVING PLATE

5 SA6992001 1A FUDADS THREAD TRIMMER LINK A ASSY

6 SA6994001 1M1 IBY= THREAD TRIMMER LINK B ASSY

7 S37660101 1|1F o~ PM4 SHOULDER SCREW, M4

8 021400202 112> a+vka NUT 2 M4

9 S37654000 1FEHH=R WAVE WASHER

10 S37655101 AR H I HFH % KNIFE SUPPORT WASHER

11 141542001 2[54+23.18 SCREW 3.18

12 SA6996001 1A eFUIHLN-dH3 THREAD TRIMMER L-LEVER J ASSY

13 SA7778001 11)>oL/8-an LINK LEVER ROLLER

14 137191051 119Ut bR ATD STOP RING

15 SA5693001 1|1F o PM4 SHOULDER SCREW M4

16 021400306 113> a+vh4a NUT 3 M4

17 SA6998101 1/ \%h4 SPRING HOOK

18 SA6999101 ELEUAES THREAD TRIMMER SPRING

19 S34902001 1\ %h4 SPRING HOOK

20 021350106 112+ vhk35 NUT 1 M3.5

21 062260516 1|7~326X5 SCREW PAN M2.6X5

22 062300416 2|FR13X4 SCREW PAN M3X4

23 SA7001001 1ARFIITAZIL BUSH TR TRIMMER ARM

24 062260516 2|7F~R3026X5 SCREW PAN M2.6X5

25 SA7002101 1|A+FYL /-9 TB THREAD TRIMMER LEVER ARM B

26 S21716001 1[AREUAYERTAX10 SCREW, BUTTON HEAD M4X10

27 S37858000 1|=-FJLE>4X8 NEEDLE PIN, 4X8

28 SA7003001 1|9 xTTL-~JU WORK CLAMP PLATE JU

29 060400516 2[4 K4ax5 SCREW BIND M4X5

30 153787001 2|2 A2.38 SCREW, SM2.38
<FTaviba> <Option Parts>

31 SA7118001 114K\ hN- MOVABLE KNIFE COVER

32 S35326101 2|2 ARTM3.5 SCREW M3.5

RH-9820-403

52




R._E%t1VR4% / Upper thread trimmer mechanism

RH-9820-409

53



R. E%E1Y BE4& / Upper thread trimmer mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
2 SA8889001 NI E NI A3 CYLINDER SETTING PLATE

3 SA8890001 NA\R-TAR1%5 HAMMER GUIDE PLATE

4 S$55479001 2|7 FRILEH24X8 BOLT SOCKET (S/P WASHER) M4X8

5 SA7007001 1|1/1\o= HAMMER

6 S$12053000 2|CQ27RJLtM3X25 BOLT, CQ2 M3X25

7 SA7008001 110592 CYLINDER ASSY

10 SA7011001 2| ¥ T KJH04-M3 JOINT KJH04-M3

11 018501236 2|7FARILREX12 BOLT SOCKET M5X12

RH-9820-409

54




.a> bAa—)bikw & XB84% / Control box mechanism

S1

=8 400V

< BRMA

| For Europe 3-phase 400V AC >

v

- ‘u/
3\
05
7
S\ /A%
A .T/ - R
K \

<P.57%8E >
< Refer to P.57 >

2N
)
IS B

< 380-400V

<100-220V

/ For 100-220V AC >

RH-9820-502

55



S1. 2> tAO—JLAR v o XE{% / Control box mechanism

REF.NO CODE QTY % NAME OF PARTS RM

1 SA6364001 1|CFF ¥y T Y3 CF CAP ASSY
<100-220V > <For 100-220V AC>

2 SA3720101 1|FSV ALV TRANSFORMER LOW VOLTAGE
<380-400V> <For 380-400V AC>

3 SA3808101 1|52 AHV TRANSFORMER HIGH VOLTAGE

4 SA6554201 1AL F I\ DS 982 PCB ASSY MAIN 982

5 SA3739601 1[PMDF/\ 92 PCB ASSY PMD

6 SA3744001 3|FET FS10ASJ-2 TRANSISTOR FET:FS10ASJ-2

7 SA3722001 1I[MOSFET FX20KMJ2 TRANSISTOR FET:FX20KMJ-2

8 S49484000 1IMOSFETFS10KMJ-2 TRANSISTOR FET:FS10KMJ-2

9 SA3806001 1[MAINT S 2= R HARNESS MAIN POWER SUPPLY

10 S37059001 1|PEX-2 LABEL, PE

11 S37060001 3[7-R<-H LABEL, GROUNDING

12 J04115001 115RIVhoTr6ha0 LABEL, ELEC. SHOCK 6 LANG.
<FRWMFE =+ 400v> <For Europe 3-phase 400V AC>

13 SA3581101 1 IZ4IAF NS PCB ASSY NF

14 SA3796001 1[NF OUT3-F HARNESS NF OUT

RH-9820-502

56



S2.ar bA—JLRy & XB& (BiFE E—4E4R) / Control box mechanism (Power supply motor PCB)

SN U{
10— T

O

RH-9820-502
57



S2.aviro—iLRy Y REE (BEREE—FE#MR) / Control box mechanism (Power supply motor PCB)

REF.NO CODE QTY m NAME OF PARTS RM
1 SA7983001 1N T 7T E-2F/N\VI3B PCB ASSY POWER SUPPLY MOTOR B
2 SA3765001 173 RATND10V101K VARISTOR:V10D101

3 SA3766001 1|/\1J RATND10V241K VARISTOR:V10D241

4 SA3767001 1[/X1) RATND14V511K VARISTOR:V14D511

5 SA3768001 1|7\ RZTND14V561K VARISTOR:V14D561

6 SA3762001 1[/X1) RATND14VI11K VARISTOR:V14D911

7 SA3769001 1|7\ RZTND5V121K VARISTOR:V5D121

8 SA3770001 1[731) RATND5V330K VARISTOR:V5D330

9 SA3771001 1]7\1) RZTND5V820K VARISTOR:V5D820

10 SA3794001 3|FGMB 250V-15A G FUSE S 15A

11 SA3795001 2|FGMB 250V-6A G FUSE S 6A

12 SA7794001 3|GFUSE3A G FUSE S 3A

RH-9820-502

58




T

. A4 v FB8{% / Power switch mechanism

< BAH E48 100V / For Japan, 1-phase 100V AC. >

< HZAHM =+ 200V / For Japan, 3-phase 200V AC.>

59

RH-9820-502




T. 24 v F 1% / Power switch mechanism

REF.NO CODE QTY ERES NAME OF PARTS RM
<BXAH HE#E 100v> <For Japan 1-phase 100V AC.>

1 SA3813001 17> SWH21P-JPN POWER SUPPLY SWITCH ASSY,1P-JP

2 SA3822001 |  1|VEFUAI/N-FZ100V VOLTAGE SELECT HARNESS 100V
<BFXHA =1 200v> <For Japan 3-phase 200V AC.>

3 SA3819001 17> SWH=3P-JPN POWER SUPPLY SWITCH ASSY,3P-JP

4 SA3825001 |  1|VEUAT/\-5RR200V VOLTAGE SELECT HARNESS 200V
<USAF EifE 110v> <For USA, 1-phase 110V AC.>

5 SA3823001 1IVEX) AT/ N-FR X110V VOLTAGE SELECT HARNESS 110V
<USARH =1 220v> <For USA 3-phase 220V AC.>

6 SA3816001 1|7 SWH33P-L POWER SUPPLY SWITCH ASSY,3P-L

7 SA3812001 1IVEx)HIT/N-HR X220V VOLTAGE SELECT HARNESS 220V
<7UTR HBEfE 220v> <For Asia 1-phase 220V AC.>

8 SA3809001 1|FosSwoz1P POWER SUPPLY SWITCH ASSY,1P

7 SA3812001 1IVEx)HIT/N-HR X220V VOLTAGE SELECT HARNESS 220V
KFO7H HBEME 240> <For Asia, 1-phase 240V AC.>

9 SA3826001 1|VEYHI/ -1 X240V VOLTAGE SELECT HARNESS 240V
<$EHA =4 380v> <For China 3-phase 380V AC.>

10 SA3827001 1IVEx)HIT /KR X380V VOLTAGE SELECT HARNESS 380V

11 SA3789101 1IVE)hT/ R XH220V VOLTAGE SELECT HARNESS H220V

12 SA4510001 17> SWH33P-H POWER SUPPLY SWITCH ASSY,3P-H
<A =+ 400v> <For Europe 3-phase 400V AC.>

13 SA3838001 1|ACINO—KECH= HARNESS ASSY, AC IN EC

14 SA3828001 1IVEx)HIT /- RX400V VOLTAGE SELECT HARNESS 400V
<HhF5H BEHE 120> <For Canada, 1-phase 120V AC.>

15 SA3824001 1IVEX) AT/ - X120V VOLTAGE SELECT HARNESS 120V

RH-9820-502

60




U1 . ZZ[ER84% / Air pressure mechanism

RH-9820-514
61



U1. ZE[ZB84% / Air pressure mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
2 S$35360000 1|21) 2 F63X10072 CYLINDER ASSY, 63X100

3 S35426100 2|T)LR10-4 ELBOW 10-4

4 SA7016101 (POPZ =PI CYLINDER ROD

5 SA7017001 PDPZ =V D% CYLINDER ROD SHAFT

6 014060836 1|7+ 71R26X8 SET SCREW SOCKET (CP) M6X8

7 SA7018001 1[T7-7R-ZX10X6.5-6A AIR TUBE 10X6.5-6A

8 SA7019001 1[T7-7R-X10X6.5-5A AIR TUBE 10X6.5-5A

9 SA7020001 1|7 -7R-A10X6.5-5 AIR TUBE 10X6.5-5

10 SA7021001 1T 7-7=-X10X6.5-6 AIR TUBE 10X6.5-6

11 SA7022001 1NAIANFIILARS UNION KQ2LE10-5

12 SA8040001 1|AIANFITILRE UNION KQ2LE10-6

13 SA7023001 1|T7-1R-R4X2.5-13 AIR TUBE 4X2.5-13

14 SA7159001 1|7 -7R-R4X2.5-14 AIR TUBE 4X2.5-14

15 S00480000 1|3-RARILF#5 CORD HOLDER, 5N

16 0A5401206 1|+F~4H934X12DB SCREW PAN (S/P WASHER) M4X12
17 SA7024101 1|7 -7R"-R4X2.5-2 AIR TUBE 4X2.5-2

18 S$34569000 1NV F)-hY VENTURI TUBE

20 SA9176001 AR XF2-TA KNIFE TRASH TUBE A

21 554482000 1|3-FRILE#12 CORD HOLDER #12

22 0A5401206 1|+~ -34X12DB SCREW PAN (S/P WASHER) M4X12
23 552908000 1|1a-FRILE#14 CORD HOLDER #14

24 0A5401206 1|+~ -34X12DB SCREW PAN (S/P WASHER) M4X12
25 554482000 2[3-RARILF#12 CORD HOLDER #12

26 0A5401206 2|+ _H324X12DB SCREW PAN (S/P WASHER) M4X12
27 SA8119001 1 Z7-12=vybt 7402 AIR UNIT SET

28 SA7583001 1|FR="Y FAW30 FR UNIT AW30

29 SA7584001 1[TAR-H T SPACER

30 SA7585001 2| AR SPACER

31 SA7586001 1|R2=Y}FAR30 R UNIT AR30

32 559219000 1|/\-21=74208-PT1/4 HALF UNION, 08-PT1/4

33 SA7587001 1|T)LhRai=F> ELBOW KQ2L10-02S

34 SA7588001 1|PTTILR1/4 ELBOW PT 1/4

35 SA7589001 NWFaL2Hh =T IL1/4 MIDDLE NIPPLE 1/4

36 SA6573001 1|7R-JL/X)LT VO3 1/4 BALL VALVE V03 1/4

37 SA7595001 NFLoho=vT)1/4 MIDDLE NIPPLE 1/4

38 SA7580001 1)V 45 SETTING PLATE

39 031553202 2|7 ILES55X32 WOOD SCREW ROUND M5.5X32
40 SA8003001 1T7axro4% AIR CONNECTOR

RH-9820-514

62




U2 . ZZ[£R84% / Air pressure mechanism

<-01,-02>

<-00>

29

1)

32—

1
(30}

RH-9820-514

63



U2. ZE[EBE4% / Air pressure mechanism

REF.NO CODE QTY i NAME OF PARTS RM
<-00/> <For -00>

1 SA7085001 1YL /A4K/8)LTao= SOLENOID VALVE 4 ASSY

2 S$39116100 1{7\)LTVQz2151S-5 VALVE VQZ2151S-5

3 S$53982000 11FTZox2 0T L-ko3 BLANKING PLATE ASSY

4 SA7032001 1[~=7k-JLK5 MANIFOLD 5

5 S39115100 3|/8L7VQz2151-5 VALVE, VQZ2151-5

6 S$14159000 1(xTJLR1/8-8 ELBOW 1/8-8

7 SA5283001 1|42 AN103-1 SILENCER AN103-1

8 153274001 2(1/8r A2 CAP, 1/8

9 SA7033001 117554 PLUG 4

10 0A4403506 2[+F R 534X35DA SCREW PAN (S/P WASHER) M4X35
<-01, -02AH> <For -01 and -02>

11 SA7031001 1YL /AR LTB59=2 SOLENOID VALVE 5 ASSY

2 S39116100 2[/8)LTVQz21518-5 VALVE VQZ2151S-5

4 SA7032001 1[~=7k-JLK5 MANIFOLD 5

5 S39115100 3|/8L7VQz2151-5 VALVE, VQZ2151-5

6 S14159000 1(xTJLR1/8-8 ELBOW 1/8-8

7 SA5283001 1|42 AN103-1 SILENCER AN103-1

8 153274001 2|1/8r A2 CAP, 1/8

9 SA7033001 117554 PLUG 4

10 0A4403506 2[+F R+ 5=4X35DA SCREW PAN (S/P WASHER) M4X35

12 SA7034001 1|T7-7R-R8X5-1 AIR TUBE 8X5-1

13 SA7035001 1|T7-7~"-A10X6.5-4 AIR TUBE 10X6.5-4

14 SA6525001 17NV T IN-RAXET3 VALVE HARNESS ASSY X5

15 SA8120101 1AvBINIWTFHAH= CUTTER VALVE SET

16 SA7591101 17\ T o= VALVE ASSY

17 SA7592101 1{7XJLTVF5120-5G-03 VALVE VF5120-5G-03

18 SA7593001 3|TRa=7> ELBOW KQ2L10-03S

19 SA7594001 1|94 L2+ AN303-03 SILENCER AN303-03

20 SA7598001 1oRIRYFH ALY SILENCER ASN2-02

21 SA7596001 1Y ¥73/8X1/4-M5 JOINT 3/8X1/4-M5

22 SA7597001 1|Z)Ra=7*> ELBOW KJL04-M5

23 0A4404006 3|+F 4 24X40DA SCREW PAN (S/P WASHER) M4X40

24 SA7581001 1NNILTR) VA4 VALVE SETTING PLATE

25 031553202 2|<JLESD55X32 WOOD SCREW ROUND M5.5X32

26 SA6526101 AV ESIAY I IASE P HAMMER VALVE HARNESS

27 S00470000 2[a-FRILE-#16 CORD HOLDER, 16N

28 0A5401006 2|+ ~R+H45=34x10DB SCREW PAN (S/P WASHER) M4X10

29 SA7046001 1|R-RYETF HOSE JOINT

30 SA7047001 1|E=-ILF2-T OIL TUBE

31 228475000 1145997\ K1.9X80 FASTENING BAND 1.9X80

32 012500536 1|7+ ES5X5 SET SCREW SOCKET (FT) M5X5

RH-9820-514

64




RH-9820-515
65



V. B ME R / Power supply equipment mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
SA6530001 W7oty Y-POSITION SENSOR

2 062300816 1[F~23X8 SCREW PAN M3X8

3 S$10243000 1| F4a2 952 TNK-3N CORD HOLDER, NK-3N

4 0A5400806 1|+F~4-34X8DB SCREW PAN (S/P WASHER) M4X8

5 SA6618001 1|DCT7 U E-540U32 DC FAN MOTOR ASSY 40

6 SA5696001 N7 URILE FAN HOLDER

7 0A5302005 4|+ R+ /23X20DB SCREW PAN (S/P WASHER) M3X20

8 018400836 2(7FHRILb4xs BOLT SOCKET M4Xx8

10 SA5729001 NPUEDRAIFAE SAFETY SWITCH PLATE

11 SA5730001 NTFUEDRAYFAR-X SAFETY SWITCH BASE

12 SA5731001 NFUEDRAIF AR SAFETY SWITCH SPRING

13 SA5732001 NT7oEVRAYFLIN- SAFETY SWITCH LEVER

14 SA6533001 1|k TSWo= SWITCH ASSY MACHINE HEAD

15 SA7293001 2| FARHFHIMIX12 SCREW, PAN (S/P W) M3X12

16 S04159000 AP BAND, 1M

17 018400836 2(7FHRILE4x8 BOLT SOCKET M4Xx8

18 025040236 2| YA RFaV4 WASHER PLAIN M 4

19 525664000 1|3-RARILF#6 CORD HOLDER #6

20 0A5400806 1|+~ 34X8DB SCREW PAN (S/P WASHER) M4X8

21 SA5733001 1|3-F4H5x CORD HOLDER

22 062400816 2|F~4x8 SCREW PAN M4X8

23 SA5734201 1 hvE-toHo= CUTTER SENSOR ASSY

24 062400816 2|F~4X8 SCREW PAN M4X8

25 340400001 1|1=84/ UK BEAD BAND

26 SA6531101 1TALSWIN-RRX STOP SWITCH HARNESS

27 SA7488001 1| R YFHWIB-M211B SWITCH HW1B-M211B

28 SA5737001 NARAIFHIN- SWITCH COVER

29 0A4400806 3[+FRH924X8DA SCREW PAN (S/P WASHER) M4X8

30 SA5738001 113-FJ>a CORD BUSH

31 625010000 1148232 TNK-2N NYLON CLAMP NK-2N

32 0A5400806 1|+~ 34X8DB SCREW PAN (S/P WASHER) M4X8

33 149547000 4|3-FAHT CORD HOLDER, 4N

34 0A5400806 4[+FR+34X8DB SCREW PAN (S/P WASHER) M4X8

35 510243000 11482 IF2TNK-3N CORD HOLDER, NK-3N

36 0A5400806 1|+~ 34X8DB SCREW PAN (S/P WASHER) M4X8

37 SA5740001 VAV UE 7% i/ ZIGZAG SENSOR ASSY

38 SA5741001 1| eooh) V44 SENSOR SETTING PLATE

39 062300816 1[F~23X8 SCREW PAN M3X8

40 062400816 2|F~4X8 SCREW PAN M4X8

41 228475000 51573 K1.9X80 FASTENING BAND 1.9X80

42 SA6532001 NFaL0TAN-RAI= CONNECT HARNESS ASSY

43 SA6535001 N7TARIL /AR IN-2RR UP SOLENOID HARNESS

44 SA6536001 1NIL/ARN-F R SOLENOID HARNESS

45 SA5434001 1|7-A+£2700 GROUND WIRE 700

46 SA6636001 124 Y%9F1-T40X800 QUICK TUBE ASSY 40X800

47 SA7119001 1D T o aya=yrys HEAD DETECTION UNIT ASSY

49 SA5433001 1|7-At240 GROUND WIRE 40

RH-9820-515

66




/8% JVBI{% / Operation panel mechanism

W .

RH-9820-530

67



W. 45,1 JLE8{% / Operation panel mechanism

REF.NO CODE QTY m NAME OF PARTS RM
1 SA6547001 1V HIRILI= OPERATION PANEL ASSY

2 SA6550001 (I VArk AT JIZE S PANEL SHEET

3 SA5148001 NARILFNDDZ PCB ASSY PANEL

4 SA5360001 (] =P o N Ly A2 LIGHT PLATE ASSY

5 SA6546001 1[/8RILIN-R R PANEL HARNESS

6 0B0452006 4[+< JLEV45X20 WOOD SCREW ROUND M4.5X20

7 J03974001 NTUT oS4 RT LAMP HOLDER

8 J04146001 1A H T4V LT5PBA DIFFUSION SHEET 75PBA

RH-9820-530

68




X . E—#B8{% / Motor mechanism

o
N

A
2

21

RH-9820-650

69



X. E—% B3{% / Motor mechanism

REF.NO CODE QTY Y2 NAME OF PARTS RM
1 SA8435001 1|E-2%3CDD/\R A MOTOR ASSY CDD HATOME

2 J03955001 1|F5.L374CDD DRUM CDD

3 014400632 2(7FUHR24X6 SET SCREW SOCKET (CP) M4X6

4 J03956001 1122 £-180P36 MAGNET 180P36

5 J03957001 1|MRtE2H-3180P MR SENSOR ASSY 180P

6 0A4300806 2|+FRHYH23X8DA SCREW PAN (S/P WASHER) M3X8

7 J03958001 11>V ~AA142CDD SHIELD PLATE CDD

8 0A4261006 3[+FRH9226X10DA SCREW PAN (S/P WASHER) M2.6X10
9 SA9113001 1|ENCH/3> U SHATOME ENC PCB ASSY HATOME

10 0A5300606 3[+FRHH=3X6DB SCREW PAN (S/P WASHER) M3X6
11 J04230001 1|3-FA+HTCDD-HT CORD HOLDER CDD-HT

12 0A4401006 3[+FRH924X10DA SCREW PAN (S/P WASHER) M4X10
13 J04388001 1|T>a-57/\-430D ENCODER COVER 430D

14 0A4300806 3[+FRHH=23X8DA SCREW PAN (S/P WASHER) M3X8
15 J04303001 1|F-5 A443430D PULLEY HOLDER ASSY 430D

16 014500632 2|7+ 1R35X6 SET SCREW SOCKET (CP) M5X6

17 018501636 5|7 ILK5X16 BOLT SOCKET M5X16

18 SA7012001 1| E-52h/N\- MOTOR COVER

19 J03663001 1ZNI)L3aAV A2 13X20 LABEL, HIGH TEMP. 13X20

20 SA7013001 1| E-FHRILE MOTOR HOLDER

21 S$58636001 3|7 FHRILRHH=8X30 BOLT SOCKET (S/P WASHER)M8X30
22 SA5548001 NRAZTT-) U093 TIMING PULLEY UNIT

23 S$23651001 2|7 FES6X67RY A SET SCREW SOCKET (FT) M6X6

24 SA7014001 1RILEH AR BELT GUIDE

25 062400816 2|F~4X8 SCREW PAN M4X8

RH-9820-650

70



Y . B5#xB8{% / Foot switch pedal mechanism

~

—_—— e — e — ————

_|___J

17

—_— e — ——— ——— —

o —

S

RH-9820-651

71



Y. B5#RBE{% / Foot switch pedal mechanism

REF.NO CODE QTY nEn% NAME OF PARTS RM
<BHAHRS VD> <For treadle>

1 SA6567101 1172032 =YkBY= TREADLE UNIT B ASSY
FERA(YFA> <For hand start switch>

2 SA7121001 1 FTEMRAYFAA D= HAND START SWITCH UNIT

3 SA7122001 1N TECRLYFHS HAND START SWITCH ASSY

4 S39914001 IZS VS AZAVAES SWITCH LEVER SPRING

5 SA7123001 1| T7EMRAYF HAND START SWITCH

6 S02699001 2|1RA70RAYF MICRO SWITCH

7 S34922101 NENES SHOULDER SCREW M4

8 S34966001 28T M4 SHOULDER SCREW M4

9 021400202 3122V NUT 2 M4

10 146124001 2(oART2.38 SCREW, SM2.38

11 060300616 27N\ 1K3X6 SCREW BIND M3X6

12 S04557000 1[N\ BAPLTIM BAND, PLT1M

13 060400816 27\ 1Kk4x8 SCREW BIND M4X8

14 SA7124001 1TEFRSYFR)IT A4 HAND SWITCH SETTING PLATE

15 S55485001 2(7FHRILEFH35X12 BOLT SOCKET (S/P WASHER)M5X12

16 S10243000 3102952 FNK-3N CORD HOLDER, NK-3N

17 0A5400806 3|+~ 324X8DB SCREW PAN (S/P WASHER) M4X8

18 228475000 215497\ K1.9X80 FASTENING BAND 1.9X80
KBERFE WAL YFR> <For 2-pedal foot switch>

19 542838301 112L > F2SW 2-PEDAL FOOT SWITCH 2

20 S38170001 2(IRRE LR FOOT PEDAL SPRING

21 S36260000 2[R YFVXE D REY PIN BUTTON MICRO SWITCH, VX

22 S38174000 2(YERRE L FOOT PEDAL

23 S38175101 2(RF)HRTA4 PROTECTION PLATE PEDAL

24 S38176101 2[RAMYFAHITINAR SPRING, PLATE

25 SA3784001 1 TYRSWAL A IN-R R CONVERSION HARNESS FOOT SW

RH-9820-651

72




AA1 . TIEEERE{% / Attachment set

-/

l8—-33____

——— e e —————————— —— ——— —— ————————

RH-9820-940

73



AA1. TEEE %R/ Attachment set

REF.NO CODE QTY A NAME OF PARTS RM
<RIBS <For exchange parts>
<-02:L14228> <For -02: L1422>

1 SA7750101 1V2hT vk (L1422) EXCHANGE PARTS SET L1422

2 SA7748101 1(L14227L-FROZ L1422-PLATE R ASSY

3 SA7728101 1|AHTTL-FR142252 WORK CLAMP PLATE R1422 ASSY

4 SA7102001 1|7\ )4 3L1422R NEEDLE PLATE L1422R

5 SA7092001 1|X/AHITR-JL1422 WORK CLAMP R-JL1422

6 SA7749101 1A TTL-bL142253 WORK CLAMP PLATE L1422 ASSY

7 SA7097001 1{7\1) A ZL1422L NEEDLE PLATE L1422L

8 SA7087001 1| X/AHITL-JL1422 WORK CLAMP L-JL1422

9 S37704001 1[7\><-S16 HAMMER, S16

10 S37706001 1[/\><-S20 HAMMER, S20
<-02:L2230F> <For -02: L2230>

1 SA7752101 1|22HhT v (L2230) EXCHANGE PARTS SET L2230

2 SA7751101 1(L22307L-FRYZ L2230-PLATE R ASSY

3 SA6728101 1|+ 9 TTL-FR223092 WORK CLAMP PLATE R2230 UNIT

4 SA6731001 1{7\1) 4 42L2230R NEEDLE PLATE L 2230R

5 SA6732001 1|X/AHITR-JL2230 WORK CLAMP R-JL2230

6 SA6738101 1|45 TTL-kL2230H2 WORK CLAMP PLATE L2230 UNIT

7 SA6741001 1]7\1) 442122301 NEEDLE PLATE L 2230L

8 SA6742001 1|X/AHITL-JL2230 WORK CLAMP L-JL2230

9 S37708001 1(/\><-S24 HAMMER, S24

10 S42053001 1[7\>r<-S28 HAMMER, S28
<-02:L2634F> <For -02: L2634>

1 SA7756101 1(V2HhT v (L2634) EXCHANGE PARTS SET L2634

2 SA7754101 1(L26347L-FROZ L2634-PLATE R ASSY

3 SA7753101 1|45 TTL-FR263492 WORK CLAMP PLATE R2634 ASSY

4 SA7103001 1|7\)A3L2634R NEEDLE PLATE L2634R

5 SA7093001 1|X/#AHITR-JL2634 WORK CLAMP R-JL2634

6 SA7755101 1|AHTTL-+L263403 WORK CLAMP PLATE L2634 ASSY

7 SA7098001 1|7\ A 3L2634L NEEDLE PLATE L2634L

8 SA7088001 1|X/AHPITL-JL2634 WORK CLAMP L-JL2634

9 S37198001 117\ <-28 HAMMER, 28

10 S37200001 1[/\><-32 HAMMER, 32
<-02:L3442> <For -02: L3442>

1 SA7764101 1|V2HhTt v (L3442) EXCHANGE PARTS SET L3442

2 SA7758101 1(L34427L-FRHZ L3442-PLATE R ASSY

3 SA7757101 1|49 TTL-FR344253 WORK CLAMP PLATE R3442 ASSY

4 SA7104001 1|7\ A 2L3442R NEEDLE PLATE L3442R

5 SA7094001 1|X/AHITR-JL3442 WORK CLAMP R-JL3442

6 SA7762101 1|45 TTL-FL34425=2 WORK CLAMP PLATE L3442 ASSY

7 SA7099001 1|7\1) 43134421 NEEDLE PLATE L3442L

8 SA7089001 1|X/AHIL-JL3442 WORK CLAMP L-JL3442

9 S37202001 1[7\><-36 HAMMER, 36

10 SA7106001 1(/\><-42 HAMMER 42
<-02:L1826 2> <For -02: L1826>

1 SA7771101 1(V2HhT vk (L1826) EXCHANGE PARTS SET L1826

2 SA7768101 1(L1826FL-FRYZ L1826-PLATE R ASSY

3 SA7187101 1|45 TTL-FR182692 WORK CLAMP PLATE R1826 ASSY

4 SA7105001 1|7\)A3L1826R NEEDLE PLATE L1826R

5 SA7095001 1|X/AHITR-JL1826 WORK CLAMP R-JL1826

6 SA7186101 1(AHTTL-+L182693 WORK CLAMP PLATE L1826 ASSY

7 SA7100001 1{7\1) A 2L1826L NEEDLE PLATE L1826L

8 SA7090001 1|X/AHITL-JL1826 WORK CLAMP L-JL1826

9 S37706001 117\><-S20 HAMMER, S20

10 S37708001 1[/\><-S24 HAMMER, S24

RH-9820-940

74




AA1 . TIBEER{% / Attachment set

46
43

’g__
®—
95

57 —L |/
RN
85 ﬁaﬁ 4

ERR,
T
52 53

—_———— e ————————————————————— — —

RH-9820-940

75



AA1. FE2EERI{%/ Attachment set

REF.NO CODE QTY Y2 NAME OF PARTS RM
11 SA6729001 1| X/AYITTL-MRIZ WORK CLAMP PLATE JR UNIT
12 S35315001 11E5¥HhYav OPENING SLIDE BLOCK

13 S35316001 1(hoa<HHgT(44 SLIDE BLOCK SUPPORT PLATE
14 060020416 2|31 R2X4 SCREW BIND M2X4

15 S06696004 2|52 3X6 SCREW, FLAT M3X6

16 $35236000 1T H+3.2 WASHER, BENDING 3.2

17 S$35235001 Ui = = SUPPORT PIN, CLAMP

18 021300306 11327 vk3 NUT 3 M3

19 SA5560001 N952T20940 CLAMP SHAFT HOLDER

20 062400816 2|F~4x8 SCREW PAN M4X8

21 SA6733001 NIZ2TITIo9d CLAMP FULCRUM SHAFT J

22 048060142 2|kA93C6 RETAINING RING EXTERNAL C6
23 SA5585101 119727 L/3-R CLAMP LEVERR

24 018501436 1|7 FHRILE5X14 BOLT SOCKET M5X14

25 SA6734101 11922 T7-LR-J CLAMP ARM R-J

26 014400536 2|7+ R=4X5 SET SCREW SOCKET (CP) M4X5
27 SA7550001 1|X/HARR CLOTH GUIDE R

28 S$35326101 1|2 ARTIM35 SCREW M3.5

29 SA6735001 UDRZEL e YA AUX CLAMP ARM

30 048060142 1|kAT29377C6 RETAINING RING EXTERNAL C6
31 SA9131001 1| RoaxvTo 7oz AUX CLAMP ASSY

32 018401036 1|7 FHILR4X10 BOLT SOCKET M4X10

33 S05356000 1| RFUAHIA BUTTON CLAMP, A

34 SA6737001 1| ROIF Y ITERFD AR SPRING

35 SA6988001 1M/ R MOVABLE KNIFE R

36 SA6989001 EIPZANS MOVABLE KNIFE L

37 SA6990101 RO ZACS THREAD HANDLER

38 153787001 2|2 ART2.38 SCREW, SM2.38

39 SA6991001 B AVINIE e MOVABLE KNIFE DRIVING PLATE
40 SA6992001 1NARFIIIADS THREAD TRIMMER LINK A ASSY
41 SA6994001 1A+ IBYS THREAD TRIMMER LINK B ASSY
42 S37660101 EPZE AN SHOULDER SCREW, M4

43 021400206 11222 +vh4 NUT 2 M4

44 S37654000 1N FIYH*R WAVE WASHER

45 S37655101 ARG I HH R KNIFE SUPPORT WASHER

46 141542001 2| 452318 SCREW 3.18

47 SA6996001 NARFY)ILIN-ID3 THREAD TRIMMER L-LEVER J ASSY
48 SA7778001 11> /\-0n LINK LEVER ROLLER

49 137191051 112t bAD STOP RING

50 SA5693001 ENZE AN SHOULDER SCREW M4

51 021400306 113a+vh4 NUT 3 M4

52 SA6998101 1|\ HT SPRING HOOK

53 SA6999101 (RIS THREAD TRIMMER SPRING

54 534902001 1\ HAT SPRING HOOK

55 021350106 11227 vk35 NUT 1 M3.5

56 062260406 1(F~326X4 SCREW PAN M2.6X4

57 062300416 2|F~R3X4 SCREW PAN M3X4

58 SA7001001 NARFIITAZIL BUSH TR TRIMMER ARM

59 062260516 2|+ ~026X5 SCREW PAN M2.6X5

60 SA7002101 1ARFJL/N-TB THREAD TRIMMER LEVER ARM B
61 S21716001 1RFUANYRERTD4AX10 SCREW, BUTTON HEAD M4X10
62 S37858000 1|=-FJLE>4X8 NEEDLE PIN, 4X8

63 SA7003001 11AHYITTL-U WORK CLAMP PLATE JU

64 060400516 2|73 1 F4X5 SCREW BIND M4X5

65 SA6739001 1| R/AHTTL-RLYZE WORK CLAMP PLATE JL ASSY
66 S35315001 11E5¥HhYav OPENING SLIDE BLOCK

67 S35316001 1(hoa<wHHgT(44 SLIDE BLOCK SUPPORT PLATE
68 060020416 2|31 R2X4 SCREW BIND M2X4

69 S06696004 2|52 3X6 SCREW, FLAT M3X6

70 $35236000 1T H 3.2 WASHER, BENDING 3.2

71 S$35235001 o0 THHIEY SUPPORT PIN, CLAMP

72 021300306 11327 vhk3 NUT 3 M3

73 SA5560001 N952To0940 CLAMP SHAFT HOLDER
RH-9820-940

76




AA1 . TIEEER{% / Attachment set

l8—-33__

46
43

’g__
®—
95

|
54

‘a— 59
60
3—61
e
53

W—l —
%EE?%%&%I
B
52

—_———— e —— e —— —— e —— —

RH-9820-940

77



AA1. B E R/ Attachment set

REF.NO CODE QTY % NAME OF PARTS RM
74 062400816 2|F~14X8 SCREW PAN M4X8

75 SA5674001 NIZUToToTy CLAMP FULCRUM SHAFT

76 048060142 2|kAT93C6 RETAINING RING EXTERNAL C6
77 SA5671101 1970 FLs-L CLAMP LEVER L

78 018501436 1|7 FRILE5X14 BOLT SOCKET M5X14

79 SA6743101 N7 T7-LL-J CLAMP ARM L-J

80 014400536 2|7+ R=4X5 SET SCREW SOCKET (CP) M4X5
81 SA7551001 1| X/HAFL CLOTH GUIDE L

82 535326101 1|2 ARTIMI5 SCREW M3.5

RH-9820-940

78



AA2 . TIEEER{% / Attachment set

RH-9820-940

79



AA2. FE2EE RS {%/ Attachment set

REF.NO CODE QTY l:'l-:ﬁ% NAME OF PARTS RM
<K AB& <For exchange parts>
<-01MB-02~ADHEHREEM> [<Exchange parts from -01 to -02>

1 SA7773001 1(93hT T2 H3(-2) EXCHANGE PARTS SET -2

2 SA7131001 2| T7-71R-R4X2.5-150 AIR TUBE 4X2.5-150

3 SA6718001 1Roa4AyToy 553 AUX CLAMP C-SUPPORT ASSY

4 SA6719001 12 1) 5 10X1592 CYLINDER ASSY 10X15

5 S12150000 2|R-R T JLFRM-5HL-4 TUBE ELBOW, M-5HL-4

6 SA6720001 1R IAHYISHKILA AUX CLAMP S HOLDER

7 S35351001 (APIPZI=VIN CYLINDER ROD

8 062400816 2|FR14X8 SCREW PAN M4X8

9 SA6721001 1|RoIAA YL A3 AUX CLAMP CONNECTING ROD ASSY

10 048050142 1|k AT S49375C5 RETAINING RING EXTERNAL C5

11 SA6726001 (PO I=VIN =Y CYLINDER ROD PIN

12 048030342 2|FATJE3 RETAINING RING E3

13 SA6800001 1|\ T-AR-H HAMMER SPACER

14 014400536 1|7+ H1R=4xX5 SET SCREW SOCKET (CP) M4X5

15 SA6868201 1A A TIDS LOWER THREAD PRESSER J ASSY

16 S37724001 1> A%T2.38 SCREW, SM2.38

17 S37725001 (IPEE Y s AT S COMPRESSION SPRING

18 S47932001 1|17V ~238-56 NUT, SM2.38-56

19 060300816 1[N 12 F3X8 SCREW BIND M3X8

20 S37723101 174K/ \B UPPER MOVABLE KNIFE, B

21 SA6873001 oo AhT7 o AC-dU= GIMP THREAD GUIDE C-J ASSY

22 SA7613001 (I P Y s e ) GIMP THREAD CLAMP PLATE

23 SA7614001 (PP a= P ZAES GIMP THREAD TENSION SPRING

24 062300506 1|7F~33X5 SCREW PAN M3X5

25 025030236 1ESHFHAFaI3 WASHER PLAIN M 3

26 SA7615001 11735-3 COLLAR 3

27 S37752001 1|xE-+TL-M1.8-d THROAT PLATE, 1.8-J

28 SA7067201 1N BARILAALE L-THREAD RELEASE PLATE

29 SA6982001 1WooANToFH4d GIMP THREAD GUIDE J

30 SA6983101 N30T GIMP THREAD CLAMP ASSY

31 SA6984001 1WA TA4% GIMP THREAD CLAMP PLATE

32 SA6537001 11PoeE®YL/AK GIMP THREAD SOLENOID

33 048025346 1|FATE25 RETAINING RING E2.5

34 081003870 2|0y 4ss ORING S3

35 062260406 2|FR326X4 SCREW PAN M2.6X4

36 145446001 1A+ FIOIHS DISC, TENSION

37 SA6986101 1ove®DY GIMP THREAD SHAFT

38 014300332 2|7+ H1R=3X3 SET SCREW SOCKET (CP) M3X3

39 SA6987001 1Ao7 GIMP THREAD CLAMP

40 062400816 2|FR14X8 SCREW PAN M4X8

41 S04557000 17X ZAPLTIM BAND PLT1M

42 018400836 2|7 FHRILH4X8 BOLT SOCKET M4X8

43 025060236 1ESHFHRF6 WASHER PLAIN M 6

RH-9820-940

80




AA3 . TEZER% / Attachment set

— ——— — e — e — — e — — —

||||||||||||| )
A Rl
|

| R
_ ~ © __
_ = |
| /@J |
| / |
_ \\\L@ __
A
| - d i
| > |
| N
| N
N /|
|||||||||| |
_\ Bl
|

_ Al
| < ~ __
| 70
| 6|Mx\ « __
_ & __
| - __
| a
- ¥_

RH-9820-940

81



AA3. {EEEERE %R/ Attachment set

REF.NO CODE QTY |:|E|:|% NAME OF PARTS RM
<HIAMYLNRZ L26F> <For waist belt presser L26>

1 SA7777001 1|X/AHIL26WEYk WORK CLAMP SET L26W

2 SA7775001 1|X/AHIL-L26WH= WORK CLAMP ASSY L-L26W

3 S43408001 1|X/AHITL-L3W WORK CLAMP, L-L3W

4 SA7726101 1052 TT-LL-IW CLAMP ARM L-JW

5 S35235001 11o50FTHHIEY SUPPORT PIN, CLAMP

6 S35236000 1T HHR3.2 WASHER, BENDING 3.2

7 021300306 1132 Fvhk3 NUT 3 M3

8 SA7776001 1|X/AH ITR-L26WH= WORK CLAMP ASSY R-L26W

9 S43409001 1|X/AHIR-L3W WORK CLAMP, R-L3W

10 SA7727101 1952 TF7-LR-IW CLAMP ARM R-JW

11 S35235001 11o50FTHHIEY SUPPORT PIN, CLAMP

12 S$35236000 1T HHR3.2 WASHER, BENDING 3.2

13 021300306 1132 Fvhk3 NUT 3 M3
<HIAMYLNRZ LI0OF> <For waist belt presser L30>

1 SA7781001 1|X/AHILIOWEYE~ WORK CLAMP SET L30W

2 SA7779001 1|X/AHIL-L3OWH= WORK CLAMP ASSY L-L30W

3 S43410001 1|X/AHITL-L4W WORK CLAMP, L-L4W

4 SA7726101 1052 TT-LL-JW CLAMP ARM L-JW

5 S35235001 11o50THHIEY SUPPORT PIN, CLAMP

6 S35236000 1T HHR3.2 WASHER, BENDING 3.2

7 021300306 1132 Fvhk3 NUT 3 M3

8 SA7780001 1|X/AH ITR-LIOWH= WORK CLAMP ASSY R-L30W

9 S43411001 1|X/AHIR-L4W WORK CLAMP, R-L4W

10 SA7727101 1952 TTF7-LR-IW CLAMP ARM R-JW

11 S35235001 11o50THHIEY SUPPORT PIN, CLAMP

12 S$35236000 1T HHR3.2 WASHER, BENDING 3.2

13 021300306 1132 Fvhk3 NUT 3 M3

RH-9820-940

82




AA4 . fTIBEERH{% / Attachment set

N

RH-9820-940

83



AA4. fFBEEERE R/ Attachment set

REF.NO CODE QTY mf NAME OF PARTS RM
<HERB&E> <For exchange parts>
<02 B-01~DEHREEHD>  [<Exchange parts from -02 to -01>

1 SA7784101 1193hTTEe Y01 EXCHANGE PARTS SET 01

2 SA7782101 1|7L-FRSYZ(-01) PLATE ASSY RS 01

3 SA7055101 1|AHTTL-FRS30VHH= WORK CLAMP PLATE RS30 UNIT

4 SA7056001 1|X/AHTTL-FRSHZ WORK CLAMP PLATE RS ASSY

6 S35315001 1le>*Hhorav OPENING SLIDE BLOCK

7 S35316001 1|1AaATHHIT(AR SLIDE BLOCK SUPPORT PLATE

8 060020416 2[4 R2X4 SCREW BIND M2X4

9 SA5673001 1|7\ )4 3R-42 NEEDLE PLATE R-42

10 S06696004 2[5 3X6 SCREW, FLAT M3X6

11 S39932101 1|X/AHITR-30 CLOTH WORK CLAMP, R-30

12 S35236000 1|7 HFHHR3.2 WASHER, BENDING 3.2

13 S35235001 1o50T9HIEY SUPPORT PIN, CLAMP

14 021300306 L EPZ= ] K] NUT 3 M3

15 SA5560001 19352 FS o945 CLAMP SHAFT HOLDER

16 062400816 2|FR14X8 SCREW PAN M4X8

17 SA5674001 1o50F 7000 CLAMP FULCRUM SHAFT

18 048060142 2|k AT 4H35C6 RETAINING RING EXTERNAL C6

19 SA5585101 19527 /3-R CLAMP LEVER R

20 018501436 1|7 FRILE5X14 BOLT SOCKET M5X14

21 SA5576001 19527 7-LR CLAMP ARM R

22 014400536 2|7 FHR=4x5 SET SCREW SOCKET (CP) M4X5

23 SA7550001 1|X/HAFR CLOTH GUIDE R

24 S35326101 [ ARTM3B5 SCREW M3.5

25 S35330001 1|F2AHTA4R WORK CLAMP PLATE, R

26 SA7526001 1A kFU) oL N-H3 THREAD TRIMMER LINK LEVER ASSY

27 SA7778001 1|U>oL/\-a0 LINK LEVER ROLLER

28 137191051 112)E2 kAT STOP RING

29 SA5693001 1[FrxroMa SHOULDER SCREW M4

30 S34906100 1ARFITAZIL BUSH TR TRIMMER ARM

31 062260516 2|FR326X5 SCREW PAN M2.6X5

32 S34905101 1A hFULIN-F THREAD CUTTER LEVER ARM

33 018401036 1[7F7RILk4X10 BOLT SOCKET M4X10

34 S37858000 1|=-FJLE>4X8 NEEDLE PIN, 4X8

35 S34903001 1|1/3\%H4 SPRING HOOK

36 S34883001 IELEUVAES SPRING, EXTENSION

37 S34902001 1|1/3\%H4 SPRING HOOK

38 021350106 112+ vhk35 NUT 1 M3.5

39 062260406 1|F~026X4 SCREW PAN M2.6X4

40 S34901001 1A FUSF THREAD TRIMMER ARM

41 S34900001 1A YhIA-TF- OPENER, ;T-NIPPER

42 153219001 111K\ h5- COLLAR, ;MOVABLE KNIFE

43 S34899001 B AV MOVABLE KNIFE ASSY

44 S34898001 1RTVTE 1.4 PIN, SPRING 1.4

45 141542001 3|S5 H73.18 SCREW 3.18

46 SA7076001 B ZAES THREAD HANDLER

47 S01694001 1(¥5%2.38X4 SCREW, FLAT SM2.38X4

48 S34896001 1aTA4/\54 BRACKET, ;FIXED KNIFE

49 061300416 2(%>23X4 SCREW FLAT M3x4

50 S34895001 11374/ FIXED KNIFE

51 018260832 2| 7FHRILH26X8 BOLT, SOCKET M2.6X8

52 S34894001 1"AToFA11442 THREAD GUIDE PLATE

53 S34893001 1aFan )T 5 4 SETTING BRACKET FIXED KNIFE

54 062300512 2|F~R33X5 SCREW PAN M3X5

55 S34889101 1M YAHEH=E THREAD NIPPER ASSY

56 S34890001 1|MYAHZU THREAD NIPPER, U

57 S34891101 1|1/YAZD THREAD NIPPER, D

58 S34888101 1|1 YAHEM THREAD NIPPER, M

59 S34892001 1A YHSA-TFH-EV OPENER PIN

60 062020416 2|FR02X4 SCREW PAN M2X4

61 021020106 211 ar k2 NUT 1 M2

RH-9820-940

84




AA4 . fTIEEERI{% / Attachment set

76
—77

e _

N

RH-9820-940

85



AA4. TiE2EE R %R/ Attachment set

REF.NO| CODE QTY X NAME OF PARTS RM
62 542515001 2[2 AR 26X3.5 SCREW M2.6X3.5

63 S34887001 13TFANAHIT/AAR SPRING, PLATE ;F-KNIFE

64 S34886001 (=t PAV v s AT AV SPRING, U PLATE ;F-KNIFE

65 SA7077001 1A Y TTL-hU PRESSER PLATE U

66 060400516 2[/3 1 F4X5 SCREW BIND M4X5

67 152904001 1|2 ART4.37 SCREW, SM4.37

68 104336003 1|2 A422.38 SCREW, SM2.38

69 534884000 NA-TF-1\% OPENER SPRING

70 060630312 2|/\ 12 238-56X3 SCREW BIND SM2.38-56X3

71 021400306 1(3a7Fvh4 NUT 3 M4

72 062300416 2|F~a3x4 SCREW PAN M3X4

73 SA7060101 1A TTL-FLS30V U= WORK CLAMP PLATE LS30 UNIT
74 SA7061001 1| X/AHTTL-bLSHE WORK CLAMP PLATE LS ASSY

75 S35315001 11E5FHhYav OPENING SLIDE BLOCK

76 S35316001 1NhoavHHyT(44 SLIDE BLOCK SUPPORT PLATE
77 060020416 2|1\ A F2X4 SCREW BIND M2X4

78 SA5672001 11/\ )1 3L-42 NEEDLE PLATE L-42

79 S06696004 2| Y53 3X6 SCREW, FLAT M3X6

80 S39931101 1|X/AHIL-30 CLOTH WORK CLAMP, L-30

81 535236000 1T FH*R3.2 WASHER, BENDING 3.2

82 S$35235001 o720 THHIEY SUPPORT PIN, CLAMP

83 021300306 1(3227Fvk3 NUT 3 M3

84 SA5560001 NI52T090 CLAMP SHAFT HOLDER

85 062400816 2| ~14x8 SCREW PAN M4X8

86 SA5674001 NIZoToToo0 CLAMP FULCRUM SHAFT

87 048060142 2(FAD 293706 RETAINING RING EXTERNAL C6
88 SA5671101 1970 FLA-L CLAMP LEVER L

89 018501436 1|7 FRILE5X14 BOLT SOCKET M5X14

90 SA5577101 1952 TF-LL CLAMP ARM L

91 014400536 2|7 FOR=4X5 SET SCREW SOCKET (CP) M4X5
92 SA7551001 1|X/AAFL CLOTH GUIDE L

93 S$35326101 1| ARTMI5 SCREW M3.5

94 S$35329001 NFOFHTAEL WORK CLAMP PLATE, L

95 SA7783001 113aohrtyhot EXCHANGE PARTS SET 01

96 SA7578001 N AT F4CO= GIMP THREAD GUIDE C ASSY

97 SA7063001 NooANT7 4G GIMP THREAD GUIDE C

98 SA7613001 (| 2 o e o £ GIMP THREAD CLAMP PLATE

99 SA7614001 NV AFIATV R GIMP THREAD TENSION SPRING
100 062300506 1|1+ ~33X5 SCREW PAN M3X5

101 025030236 NESYHRFaI3 WASHER PLAIN M 3

102 SA7615001 11h35-3 COLLAR3

103 SA7064001 NITARINTA UPPER MOVABLE KNIFE

104 060300416 1|1/\ A1 R3X4 SCREW BIND M3X4

105 S$35029001 12 TARIN\A UPPER MOVABLE KNIFE, A

106 SA7065001 1|RAA-FTL-F1.6 THROAT PLATE 1.6

107 SA6971101 S UIZA L-THREAD TAKE-UP GUIDE LENER
108 SA6974001 1NB2A48TF4C LOWER THREAD GUIDE C

109 SA7068001 oAb LN-03 GIMP THREAD TAKE-UP G-L ASSY
110 SA7069001 WA RILE GIMP THREAD TAKE-UP G-HOLDER
111 SA7070001 1N Ah )15 G-THREAD TAKE-UP GUIDE PLATE
112 SA7071001 oAb R A45 GIMP THREAD TAKE-UP G-E PLATE
113 SA7072001 dEME SHOULDER SCREW M4

114 021400306 1(3arvh4 NUT 3 M4

115 158722001 1| FH 4.2 WASHER PLAIN 4.2

116 SA7073001 NooANT T A GIMP THREAD GUIDE

117 062300416 1|+ ~3X4 SCREW PAN M3Xx4

118 SA7074001 2[RI R2EFD AR SPRING TORSION

120 SA7053001 1NV AIAS- G-THREAD TAKE-UP GUIDE COLLAR
121 SA7054001 NV ARNID Y G-THREAD TAKE-UP GUIDE SHAFT
122 048050142 1|k AT2H39C5 RETAINING RING EXTERNAL C5
123 014400536 1|7+ R24X5 SET SCREW SOCKET(CP) M4X5
RH-9820-940

86




AA4 . fTIBEERH{% / Attachment set

RH-9820-940

87



AA4. FEEE R %R/ Attachment set

Boj

REF.NO| CODE QTY 2 NAME OF PARTS RM
124 SA7555001 U EECTAES FEED BAR PLATE SPRING

125 062400816 2| ~14x8 SCREW PAN M4X8

126 S37195001 17\ <-22 HAMMER, 22

127 S37199001 1]/ \2<-30 HAMMER, 30

128 SA5584001 (IPOPEEE S CYLINDER SCREW

RH-9820-940

88




AA5 . TIE&EERS{% / Attachment set

(573 52| 42~

Ny
Hlf/—&ll 43/g3
514 <

RH-9820-940
89



AA5. TEEE R %/ Attachment set

REF.NO CODE QTY nEu% NAME OF PARTS RM
<-00R%F I tvk> <For -00 circular stitch set>

1 SA7804101 11%&97F+tvyk D13 00 EXCHANGE PARTS SET D13 00

2 SA7802101 1|A# 9 FL-FRD1353 WORK CLAMP PLATE ASSY RD13

3 SA7080001 1| X/AHSTTL-FRYS WORK CLAMP PLATE R ASSY

5 S41340001 1{7\JL432RD13 NEEDLE PLATE, RD13

6 S41337001 1|X/A+HID13 WORK CLAMP, D13

7 SA7803201 1|A Y TTL-kLD1353 WORK CLAMP PLATE ASSY LD13

8 SA7083001 1| X/ASTTL-FLYS WORK CLAMP PLATE L ASSY

10 SA7149001 EETAES PLATE SPRING

11 S35326101 1|2 ARTDM35 SCREW M3.5

12 SA7150101 1M +F1JA THREAD TRIMMER A

13 SA7151101 1/4+F1)B THREAD TRIMMER B

14 S35326101 1|2 ARTM35 SCREW M3.5
<01RAFNEYR> <For -01 circular stitch set>

15 SA7808101 11%o7++tvbk SD13 01 EXCHANGE PARTS SET SD13 01

16 SA7806101 1|7’L-FRSD1353 PLATE RSD13 ASSY

17 SA7805101 1|A# ¥ TFL-FRSD1353 WORK CLAMP PLATE ASSY RSD13

18 SA7056001 1|X/AHSTTL-FRSHS WORK CLAMP PLATE RS ASSY

20 S41340001 1{7\'JL432RD13 NEEDLE PLATE, RD13

21 S41337001 1|X/A+HID13 WORK CLAMP, D13

22 SA7526001 MBS IUNZ/IVVACy N THREAD TRIMMER LINK LEVER ASSY

23 SA7778001 1Yo /8-an LINK LEVER ROLLER

24 137191051 1121) kAT STOP RING

25 SA5693001 1|82 M4 SHOULDER SCREW M4

26 S34906100 1NARFUDT AR BUSH TR TRIMMER ARM

27 062260516 2|7F~2026X5 SCREW PAN M2.6X5

28 S34905101 1AFULIN-5TFT THREAD CUTTER LEVER ARM

29 018401036 1(7FRILR4X10 BOLT SOCKET M4X10

30 S37858000 1|=-KJLE>4X8 NEEDLE PIN, 4X8

31 S34903001 1/ \H4 SPRING HOOK

32 S34883001 (EEIIAES SPRING, EXTENSION

33 S34902001 1|/ \Hh4 SPRING HOOK

34 021350106 11122 Fvhk35 NUT 1 M3.5

35 062260406 1|F~326X4 SCREW PAN M2.6X4

36 S34901001 MEGEUlrad THREAD TRIMMER ARM

37 S34900001 1A YHIA-TF- OPENER, ;T-NIPPER

38 153219001 114K \hS5- COLLAR, ;MOVABLE KNIFE

39 S34899001 B IAVE MOVABLE KNIFE ASSY

40 S34898001 1RFTYFE1.4 PIN, SPRING 1.4

41 141542001 3[H5x3.18 SCREW 3.18

42 SA7076001 B ZAS THREAD HANDLER

43 S01694001 1| HS512.38X4 SCREW, FLAT SM2.38X4

44 S34896001 1NaFa/1\54 BRACKET, ;FIXED KNIFE

45 061300416 2|%>33X4 SCREW FLAT M3X4

46 S34895001 (1= ke AN FIXED KNIFE

47 018260832 2|7 F7RILF26X8 BOLT, SOCKET M2.6X8

48 S34894001 1NAToFA4443 THREAD GUIDE PLATE

49 S34893001 1aTFan )Y E A SETTING BRACKET FIXED KNIFE

50 062300512 2|7~13X5 SCREW PAN M3X5

51 S34889101 1M YAHEH= THREAD NIPPER ASSY

52 S34890001 1|1 +YAZU THREAD NIPPER, U

53 S34891101 1|1 YAHZD THREAD NIPPER, D

54 S34888101 1|1 Y AHEM THREAD NIPPER, M

55 S34892001 1A YhA-TFH-EY OPENER PIN

56 062020416 2|F~R02x4 SCREW PAN M2X4

57 021020106 211, aFwhk2 NUT 1 M2

58 542515001 2|2 ART26X3.5 SCREW M2.6X3.5

59 534886001 1|aFA4/\A YT/ U SPRING, U PLATE ;F-KNIFE

60 SA7077001 1A TL-rU PRESSER PLATE U

61 060400516 2[/N12K4ax5 SCREW BIND M4X5

62 152904001 1|2 ART4.37 SCREW, SM4.37

63 104336003 1|2 ART2.38 SCREW, SM2.38

64 S34884000 1A-TF-\% OPENER SPRING

RH-9820-940

90




AA5 . fTIBEER{% / Attachment set

RH-9820-940
91



AA5. TEEER %R/ Attachment set

REF.NO CODE QTY |:|E|:|1@| NAME OF PARTS RM
<01 RV <For -01 circular stitch set>

65 060630312 2|7\ 12K 238-56X3 SCREW BIND SM2.38-56X3

66 021400306 13 2+vhk4 NUT 3 M4

67 062300416 2|7 ~3a3x4 SCREW PAN M3X4

68 SA7807101 1|45 TFL-rLSD134= WORK CLAMP PLATE ASSY LSD13

69 SA7061001 1|X/AHYTTL-FLSHZE WORK CLAMP PLATE LS ASSY

71 S34887001 1|aTAN\AHYI/NNR SPRING, PLATE ;F-KNIFE

72 S35315001 1leS5¥%AHHYa< OPENING SLIDE BLOCK

73 S35316001 11A9aATHH T4 SLIDE BLOCK SUPPORT PLATE

74 060020416 2|7\ 1 F2X4 SCREW BIND M2X4

75 S06696004 2| Y5 3X6 SCREW, FLAT M3X6

76 S35236000 1|~*7HHAR3.2 WASHER, BENDING 3.2

77 S35235001 11950 FTHHIEY SUPPORT PIN, CLAMP

78 021300306 1324+ vhk3 NUT 3 M3

79 SA5560001 119520 TSH945 CLAMP SHAFT HOLDER

80 062400816 2|7 R14X8 SCREW PAN M4X8

81 SA5674001 119520TLTo0085 CLAMP FULCRUM SHAFT

82 048060142 2(rAD 453506 RETAINING RING EXTERNAL C6

83 SA5585101 19527 L/\-R CLAMP LEVERR

84 018501436 1|7 F7RILr5X14 BOLT SOCKET M5X14

85 SA6734101 11952 FT7-LR-J CLAMP ARM R-J

86 014400536 2|7+ H1R=4x5 SET SCREW SOCKET (CP) M4X5

87 SA7550001 1|X/HAKR CLOTH GUIDER

88 S35326101 1| ARTDM35 SCREW M3.5

89 S35315001 1le>F%AHYa< OPENING SLIDE BLOCK

90 S35316001 1hoa< 5 IT(44 SLIDE BLOCK SUPPORT PLATE

91 060020416 2|7\ 1 K2X4 SCREW BIND M2X4

92 S41341001 1{7/\1)44ZLD13 NEEDLE PLATE, LD13

93 S06696004 2| Y5 3X6 SCREW, FLAT M3X6

94 S41337001 1|X/AHID13 WORK CLAMP, D13

95 S35236000 1|15 FHHR32 WASHER, BENDING 3.2

96 S35235001 1950 THHIEY SUPPORT PIN, CLAMP

97 021300306 13 a4+vhk3 NUT 3 M3

98 SA5560001 11950 TS 94 CLAMP SHAFT HOLDER

99 062400816 2|7 ~104X8 SCREW PAN M4X8

100 SA5674001 1o352oFoF7008 CLAMP FULCRUM SHAFT

101 048060142 2[rAD 2453506 RETAINING RING EXTERNAL C6

102 SA5671101 195> TFL/N-L CLAMP LEVER L

103 018501436 1|7F+RILE5X14 BOLT SOCKET M5X14

104 SA6743101 1950 F7-LL-J CLAMP ARM L-J

105 014400536 2|7 FH7R34X5 SET SCREW SOCKET (CP) M4X5

106 SA7551001 1|XR/AAFL CLOTH GUIDE L

107 S35326101 1| ARTDM35 SCREW M3.5

RH-9820-940

92




AAG . [TIEEE % / Attachment set

" 10

11

3

s HNTHAEARI, LREOBAICIKILTILZEZ,

» When using a circular stitch work clamp,
replace with the parts listed adove.

N@

e A

RH-9820-940
93



AAG. TEEE R %R/ Attachment set

REF.NO CODE QTY mf NAME OF PARTS RM
<-00, -01: Fyv > <For -00, -01: circular stitch>

1 S41337001 2(X/AHID13 WORK CLAMP, D13

2 S41340001 1]7/\Y)A3RD13 NEEDLE PLATE, RD13

3 S41341001 1|7\ )AL ALD13 NEEDLE PLATE, LD13

4 S41344001 117\>~<-D3 CUTTING BLOCK, D3

5 S41345001 117\>>~-D5 CUTTING BLOCK, D5

6 S41346001 1[AAD2 KNIFE, D2

7 S41347001 1[AAD3 KNIFE, D3

8 S41348001 1[AAD4 KNIFE, D4

9 S41349001 1[AAD5 KNIFE, D5

10 SA6743101 11952 FT7-LL-Jd CLAMP ARM L-J

11 SA6734101 11952 F7-LR-J CLAMP ARM R-J

RH-9820-940

94




AB . EHUINIRENEE / Upper thread breakage detector
AC . T7 —[EH#&EEE / Air pressure detector

* 7 3 U EBDHIFIEIE / Restrictions on option devices

=)
o
I
o
=
I
o
N

ERUNRIMEE

AB Upper thread breakage detector

I7 —EHhBRHEE
Air pressure detector

OB EE
Upper thread nipper device set

AC

—
*
N

~

AD

Hy bRESBEE (*2)

AE Cut length changeover device (*2)

I72A44ATOY—KE

X | X O [ X000 0
X | X ] O |XIOO00|0
X1 OO 00000

AF )
Fly indexer
p TRODBEE g 7Y NRSUBEE (<2) (*1)
Upper thread + Cut length
nipper device set changeover device (*2)
ap TRODHRE , o JITAVTOYRE
U.pperthre.ad Fly indexer
nipper device set
“ Py e R
AE hy FRESUEBRE (*¥2) ISAA YT oY —%E
Cut length + Fly indexer

changeover device (*2)

(*1) - BRREVRE(I 42mm T,
(*2) - AEY—RA v FOREICEHFRERLS, ity MIBR “Fal " [CRESNET.

(*1) --- The maximum sewing length is 42mm
(*2) --- The material setting position is set to " Front " regardless of the memory switch settings.

RH-9820-940

95



AB. R YI&EN%E{&E/ Upper thread breakage detector

AC. T7—IE htEHEE/ Air pressure detector

REF.NO CODE QTY mA NAME OF PARTS RM
<ERUhBEHMEE> <Upper thread breakage detector>
<BRM A 5 LSS <Except for Europe>

1 SA8077001 1A +FLToFIDFEVE THREAD BREAKAGE DETECTOR SET
<ERMmEI+> <For Europe>

1 SA80770E1 1A+ FLTOFYIFEYE THREAD BREAKAGE DETECTOR SET

2 SA8359001 1M +FLEHBOXYE THREAD BREAKAGE BOX ASSY

3 060400816 2[/ N1 F4x8 SCREW BIND M4X8

4 SA8363001 13-KF7va CORD BUSH
ZI7—FEHhEHEE> <Air pressure detector>
<BRM A T LL5E> <Except for Europe>

5 SA9527001 1U7o)aorooayIoF AIR PRESSURE DETECTOR
<ERMmEI+> <For Europe>

5 SA95270E1 17 VI)avroayIoF AIR PRESSURE DETECTOR

6 SA9479001 17 Yo R yF PRESSURE SWITCH

7 SA9480001 1|PTTIL7R1/4 ELBOW PT 1/4

RH-9820-940

96




AD . L% DMMHEE / Upper thread nipper device set

RH-9820-940

97



AD. L RO A&

i&/ Upper thread nipper device set

REF.NO CODE QTY A NAME OF PARTS RM
<BRM @ F LS > <Except for Europe>

1 SA7931001 BV FEVAFE s A1 THREAD NIPPER DEVICE SET
<ERM mi+> <For Europe>

1 SA79310E1 BV FEVAFE s A1 THREAD NIPPER DEVICE SET

2 SA7932001 1o TAYAHZYDHE UPPER THREAD NIPPER SET

3 SA7746001 1AM YHIR IV TRILE THREAD NIPPER SETTING HOLDER

4 SA7761001 1) =77wia SHSLUU LINEAR BUSH SH8LUU

5 SA8358001 1A I8— STOPPER

6 062400616 1|7FR34X6 SCREW PAN M4X6

7 018401036 2|7 FHRILE4X10 BOLT SOCKET M4X10

8 SA7741001 WA YAIOOTUF4 THREAD NIPPER SHAFT GUIDE

9 018400836 2| 7FRILE4X8 BOLT SOCKET M4X8

10 025040236 2|ESHFHAFao4 WASHER PLAIN M 4

11 SA7769001 NIRIRILE DS DRIVING HOLDER ASSY

12 SA7744001 NI IHRILE DRIVING HOLDER

13 SA7772001 1 YA IV A4 NIPPER SETTING PLATE

14 153596001 2| AR WASHER

15 109239001 1|FSINRTFHR WASHER, WAVE SPRING

16 048080142 1|k AT 9375C8 RETAINING RING EXTERNAL C8

17 S34969001 PDPE L= VIN =) ROD PIN, B: CYLINDER

18 048030342 2| ATJE3 RETAINING RING E3

19 SA8253001 11TV F Y= CYLINDER ASSY

20 SA7933001 1[5 10X6493 CYLINDER ASSY 10X6

21 SA7011001 2[vV¥T KJH04-M3 JOINT KJH04-M3

22 S34970001 11lESF )20 Yk CYLINDER ROD OPENING

23 062302016 2|7F~33x20 SCREW PAN M3X20

24 026030136 2|ESHFH AL A3 WASHER PLAIN S 3

25 SA8243001 (ENWIIEH] UPPER THREAD NIPPER ASSY

26 SA7747001 1M YAZA THREAD NIPPER A

27 SA7740001 1|/~YAh3B THREAD NIPPER B

28 S41424001 1leSFL/—EY PIN

29 048020342 2|FATJE2 RETAINING RING E2

30 SA7742001 EENVZEVAES SPRING

31 062300416 2|7F~R3a3x4 SCREW PAN M3X4

32 SA7934001 1[5 4x3 CYLINDER 4X3

33 SA7935001 2/ N—T T JLFRM-3ALU-2 TUBE ELBOW M-3ALU-2

34 SA7770001 1|52 Y PIN

35 0A4261406 2|+ FRYH=26X14DA SCREW PAN (S/P WASHER) M2.6X14

37 SA7743001 1AM YAIERD/NR SPRING

38 025080236 3|lESHHARFLDS WASHER PLAIN M 8

39 048080142 1[kAT 937508 RETAINING RING EXTERNAL C8

40 081008870 2|0y 4ss ORING S8

41 SA8254001 (e DV &7 V-FEEDING CYLINDER ASSY

42 SA7936001 1) F16X159=2 CYLINDER ASSY 16X15

43 S12150000 2|/ R—AIJLRM-5HL-4 TUBE ELBOW, M-5HL-4

44 SA7739001 N7 )T RILE V-FEEDING CYLINDER HOLDER

45 018400836 2| 7FRILH4X8 BOLT SOCKET M4X8

46 025040236 2|ESYHAFa4 WASHER PLAIN M 4

47 SA7745001 1\Hh5— COLLAR

48 109239001 1|FSINRTFHR WASHER, WAVE SPRING

49 025050336 1ESHHARE A5 WASHER PLAINL 5

50 021500216 1125 2Fvkb NUT 2 M5

51 S04557000 8|/ U RAPLTIM BAND PLT1M

52 SA7937001 1|T7—7R—X2X1.2-34 AIR TUBE 2X1.2-34

53 SA7938001 1| T 7 —7Rh—R2X1.2-35 AIR TUBE 2X1.2-35

54 SA7939001 1|T7—7R—R4X2.5-30 AIR TUBE 4X2.5-30

55 SA7940001 1| T 7 —7Rh—R4X2.5-31 AIR TUBE 4X2.5-31

56 SA7941001 1|T7—7R—R4X2.5-32 AIR TUBE 4X2.5-32

57 SA7942001 1| T 7 —7R—R4X2.5-33 AIR TUBE 4X2.5-33

58 SA7875001 VAV =Bl N Ly Es i VALVE UNIT SET

59 SA7876001 1/ T 1IR3 VALVE UNIT ASSY

60 S39115100 2(7\)LJvQz2151-5 VALVE, VQZ2151-5

RH-9820-940

98




AD . L% DMMHEE / Upper thread nipper device set

\ / o
<

\
0) oMM 044 /0N —
e

—
< 0w ©o A
53

RH-9820-940

99




AD. ERDOHhAHE

&/ Upper thread nipper device set

REF.NO CODE QTY mmf NAME OF PARTS RM
61 140682001 o % SILENCER

62 153274001 2(1/8c A2 CAP, 1/8

63 S01542100 1|Z)R=F>61 ELBOW UNION 61

64 S$39116100 11/3)LTVQZ2151S-5 VALVE VQZ2151S-5

65 S42148101 1NNIWTRIIr A5 VALVE SETTING PLATE

66 018503036 2|7+ ILE5X30 BOLT SOCKET M5X30

67 028050243 2|\ R HFHR2-5 WASHER, SPRING 2-5

68 SA7943001 2|LYa—1%KJR02-04 REDUCER KJR02-04

69 S41442000 1|7 —7R—A6X4-28 AIR TUBE, 6X4-28

70 032422003 2[+27JLEY41X20 WOOD SCREW, ROUND 2 M4.1X20
71 SA7821001 19748 YAZ/NLT/N—2RX  |THREAD NIPPER VALVE HARNESS
72 SA7877001 1|47 4 F—ZXKQ2T08-06 UNION KQ2T08-06

73 SA7878001 1|7 —7HR—2X8X5-100 AIR TUBE 8X5-100

74 555485001 3[7F IV H5X12 BOLT SOCKET (S/P WASHER) M5X12
75 SA8297001 1|X/HAFRB CLOTH GUIDE RB

76 SA8298001 1|X/HAFLB CLOTH GUIDE LB

77 525567000 1|a—RARILT#8 CORD HOLDER #8

78 0A5400806 1|+ H24X8DB SCREW PAN (S/P WASHER) M4X8
79 S04557000 6[/ X BAPLTIM BAND PLT1M

RH-9820-940

100




AE . 1y FREUIEEE / Cut length changeover device

RH-9820-940

101



AE. 71y FRE &Y EE/ Cut length changeover device

REF.NO CODE QTY En% NAME OF PARTS RM
<BRN A (32254 > <Except for Europe>

1 SA9313001 1hybFAHyFUhTEYE CUT LENGTH CHANGEOVER DEVICE
<FRN A (1> <For Europe>

1 SA93130E1 1hybFAHyFUhTEYE CUT LENGTH CHANGEOVER DEVICE

2 SA9327001 1(/\o<-F)HTHEB HAMMER SELECTOR ASSY B

3 SA9328001 1)U F-H I (4B CYLINDER SUPPORT PLATE B

4 SA9329001 15 =)V (4B CYLINDER SETTING PLATE B

5 018400836 2| 7FHRILR4X8 BOLT SOCKET M4X8

6 026040136 2|eSYHFROH R4 WASHER PLAIN S 4

7 028040246 2|\ HR2-4 WASHER SPRING 2-4

8 062300616 2|F~R3a3xX6 SCREW PAN M3X6

9 SA9330001 1\o=<-R) V5L N-B HAMMER SETTING LEVER B

10 018400836 1| 7F+HRILE4X8 BOLT SOCKET M4X8

11 SA9331001 1[z2H+1)14B SENSOR PARTITION PLATE B

12 014300332 1|7+ H1R=23X3 SET SCREW SOCKET (CP) M3X3

13 SA7642001 INRAR LY A F LY POSITION SENSOR ASSY

14 S53917000 2(t>HhF 4 MS-GLS SENSOR BRACKET, MS-GL8

15 062300816 2|F~R03X8 SCREW PAN M3X8

16 SA9332001 1|18-21)-2 17 93B ROTARY CYLINDER ASSY B

17 SA9333001 1B-21)-2 Yo F (3938 ROTARY CYLINDER PLATE ASSY B

18 SA9334001 1|z HR) V5 4(44B SENSOR SETTING PLATE B

19 018301636 2(7FRILE3X16 BOLT SOCKET M3X16

20 S16603000 2274 R)YFIILR TUBE ELBOW, W/VALVE

21 SA9335001 1| T 7-7~"-R4X2.5-60 AIR TUBE 4X2.5-60

22 SA9336001 1| T 7-R-R4X2.5-61 AIR TUBE 4X2.5-61

23 SA9337001 2| T 7 -7Rk-R4X2.5 AIR TUBE 4X2.5

24 SA7793001 2[ARL-RR1)4 SPEED CONTROLLER

25 S04557000 2|/8V R APLTIM BAND PLT1M

26 SA8234001 17\ LT o= VALVE ASSY

27 S53928001 1{78)LTVZ3120-F VALVE VZ3120-F

28 S14145000 1[/\-72=7#>206-M5 HALF UNION 06-M5

29 S11426000 2T )R =A>4M5 ELBOW UNION 4M5

30 032361602 2|+2<)LEY35X16 WOOD SCREW ROUND 2 M3.5X16

31 SA7820001 1[OP/NILT N -R R OP VALVE HARNESS

32 018300536 2|7+ HRILE3X5 BOLT SOCKET M3X5

33 060400816 2(/\1Kk4xs8 SCREW BIND M4X8

34 S04557000 10|72 APLTIM BAND PLT1M

35 SA7877001 1445 4F-XKQ2T08-06 UNION KQ2T08-06

36 SA7878001 1|7 -71-Z8X5-100 AIR TUBE 8X5-100

37 S41442000 1|T7-7R-R6X4-28 AIR TUBE, 6X4-28

38 149287000 1NFa1aro507 CORD HOLDER 7N

39 0A4400806 1|+ R+ 34X8DA SCREW PAN (S/P WASHER) M4X8

40 SA7832101 NWSIWTFao7 AR HAMMER VALVE CONNECT HARNESS

41 SA8237001 1[a-FRILE-1(% CORD HOLDER PLATE

42 018500836 2|7+ HRILE5X8 BOLT SOCKET M5X8

43 S00480000 1|3-RRILF#5 CORD HOLDER 5N

44 018400636 1| 7F+RILE4X6 BOLT SOCKET M4X6

45 SA8297001 1|X/H4KRB CLOTH GUIDE RB

46 SA8298001 1(X/HM4KLB CLOTH GUIDE LB

47 SA9411001 1|29 2ZNH-5P CONNECTOR NH-5P
<IEHA> <For eyelet buttonhole>

48 SA9338001 1/ \>r<-14326 HAMMER PLATE 26

48 SA9339001 1|7\ <-144338 HAMMER PLATE 38
<EBYIRD> <For straight buttonhole>

48 SA9340001 (AVESE &) HAMMER PLATE 5

48 SA9341001 UAYESEE T HAMMER PLATE 7

RH-9820-940

102



AE . v FRZUIEEE / Cut length changeover device

RH-9820-940

103



AE. B v R SYIEZE/ Cut length changeover device

REF.NO CODE QTY ETES NAME OF PARTS RM
<-00, -O1F8> <For -00 and -01>

49 SA9342001 N EINEN: CLAMP ARM L-JB
<-02/> <For -02>

49 SA9343001 95T F7-141L-C CLAMP ARM L-C
<FTavEba> <Option Parts>

50 SA9314001 1 EFNI o AV AVl B-HOLE SENSOR SET

51 SA8232001 R LYT o TLE292 B-HOLE SENSOR PLATE ASSY

52 SA8233001 1R/ Y )T A4 CLOTH SENSOR SETTING PLATE

53 S31568000 1YORDDHRILE Y-DRIVING SHAFT HOLDER

54 018501636 1(7F R JLE5X16 BOLT SOCKET M5X16

55 S59890001 2|7 F7RILF437-40X8 BOLT, SOCKET SM4.37-40X8

56 100645003 2|9 H = WASHER

57 SA7643001 1R L)X/ Y N-CLOTH SENSOR

58 062301414 2|7F~R33x14 SCREW PAN M3X14

59 028030243 2|\ R H 1R2-3 WASHER, SPRING 2-3

60 S04557000 1(/82BAPLTIM BAND PLT1M

61 S53922001 1Y R)ITSH SENSOR SETTING SHAFT

RH-9820-940

104




AF . 7544 T oY —%E&E/Fly indexer

jﬁ
62& 0] | = 87
55 . Vanm
56—§—? | ?_42 I |4
' | 48
B> 11 T
V//‘]\[ 6L 1= eT}49
\\I J J
___________________________________ J
RH-9820-940

105



AF. 7254 4 T4 9 —%E&E/ Fly indexer

REF.NO CODE QTY |:|E|:|% NAME OF PARTS RM
BRI R LLOMBEEH 4 XD <Except for Europe standard size>

1 SA8079101 172141 T o9 —Y M FLY INDEXER M
<ERMRBEEH 1> <For Europe standard size>

1 SA80791E1 N34 4T o —EYRM FLY INDEXER M
<ERMRUNT—2H XD <Except for Europe large size>

1 SA8080101 172414 T o9 — YL FLY INDEXER L
<ERMRZ— Y4 X> <For Europe large size>

1 SAB80801E1 N34 4T o —8YhL FLY INDEXER L

2 018501636 1(7FRJLE5X16 BOLT SOCKET M5X16

3 021500216 112225 vk5 NUT 2 M5

4 S42112100 NA VAR 2TaYy FEED MOVABLE BLOCK

5 SA7873001 1|2) o F10X5T)LR D= CYLINDER ELBOW ASSY 10X5

6 S42114000 1[5 10X5 CYLINDER, 10X5

7 S12150000 1[fR—RITJLRM-5HL-4 TUBE ELBOW, M-5HL-4

8 SA7733001 POPZ IV CYLINDER SETTING PLATE

9 018401236 2|7 FRILR4X12 BOLT SOCKET M4X12

10 S42116000 1\=77v>a LINEAR BUSH

11 048120142 1|FATH3AHC12 RETAINING RING EXTERNAL C12

12 SA7734001 1 FVYYIIELHAR A4 C-PIN GUIDE PLATE

13 018401236 2|7 FRILR4X12 BOLT SOCKET M4X12

14 SA7735001 1[FvoEY PIN

15 S42119001 1 EZA%S SPRING

16 SA7874001 1|25 10X6092 CYLINDER ASSY 10X60

17 S42121000 1(21J2 5 10X60 CYLINDER, 10X60

18 SA7817001 DR ZINIEE = FEED PLATE RIGHT SENSOR

19 S12150000 2|/ R—AIJLRM-5HL-4 TUBE ELBOW, M-5HL-4

20 S42123001 (PIPE 1=V CYLINDER ROD

21 S42124001 1>y avrEy CYLINDER ROD PIN

22 048030342 2|FATJE3 RETAINING RING E3

23 S42125100 1A 2UT427T8Y%5 STOPPER BLOCK

24 018401636 1|7 FRILkax16 BOLT SOCKET M4X16

25 S42126101 HRLIFR) YT A4 SWITCH SETTING PLATE

26 018401236 1|7 FRILkax12 BOLT SOCKET M4X12

27 025040236 1ESHHRFav4 WASHER PLAIN M 4

28 SA7818001 1A DVA BRI R(9F FEED PLATE LEFT SWITCH

29 SA8534001 1|48 XALYFAM5063 MICRO SWITCH AM5063

30 062301414 2|F~R33x14 SCREW PAN M3X14

31 028030243 2|I\RHHR2-3 WASHER, SPRING 2-3

32 S24325001 2| YhhoS— SET SCREW COLLAR

33 014400532 2|7 FHR=4X5 SET SCREW SOCKET (CP) M4X5

34 S42128101 214 0VHARTY FEED GUIDE SHAFT

35 018401236 4|7 FHRILR4X12 BOLT SOCKET M4X12

36 S42129101 1A OURDHARLYS FEED BAR GUIDE ASSY, L

37 018400836 2|7 FHRILE4X8 BOLT SOCKET M4X8

38 025040236 1 ESHTHRFH4 WASHER PLAIN M 4

39 S42133000 1[5 10X592 CYLINDER ASSY, 10X5

40 S42114000 1[5 10X5 CYLINDER, 10X5

41 S11433000 1|7R—R=YFIL4M5 HOSE NIPPLE, 4M5

42 S05356000 1R A4H5TA BUTTON CLAMP, A

43 S42134101 1A 2VRIHAFRYZ FEED BAR GUIDE ASSY, R

44 SA7819001 1UADIA BT T RAYF FEED PLATE HOME SWITCH

45 SA8534001 1|40 RAYFAM5063 MICRO SWITCH AM5063

46 062301414 2|F~R33x14 SCREW PAN M3X14

47 028030243 2|I\RHHR2-3 WASHER, SPRING 2-3

48 060400516 2[4 K4ax5 SCREW BIND M4X5

49 025040236 2|ESHYHARFaD4 WASHER PLAIN M 4

50 S42138101 1|X/A )AL 43L CLOTH FEED PLATE, L

51 003300812 2|35 3X8 SCREW, FLAT M3X8

52 S42139201 1|X/A DAL 45R CLOTH FEED PLATE, R

53 003300812 3|51 3X8 SCREW, FLAT M3X8

54 S42140100 1R/ I HARET CLOTH SET GUIDE, VERTICAL

55 060400516 AVAE AN G SCREW BIND M4X5

RH-9820-940

106




AF . 7544 T oY —%E&E/Fly indexer

jﬁ
62& 0] | = 87
55 T Vams
56—§—? | ?_42 I |4
| | 48
I 11 T
V/jm w0 I 1 g\
=] |
\\I J J
___________________________________ y
RH-9820-940

107



AF. 7254 4 T4 Y —%E&/ Fly indexer

REF.NO CODE QTY ES NAME OF PARTS RM

56 025040236 S HRFa 4 WASHER PLAIN M 4

57 S42141100 1(X/E Y AHAF3aL CLOTH SET GUIDE, L: HORIZONTAL

58 S42143200 EEZA%S PLATE SPRING

59 060300416 2|7\ 12 K3X4 SCREW BIND M3X4

60 060400416 2|7\ 1 F4X4 SCREW, BIND M4X4

61 025040236 2[eSHHARFaD4 WASHER PLAIN M 4

62 S42142100 1R/ Y HAF3aR CLOTH SET GUIDE, R: HORIZONTAL

63 S42143200 (EEIA%S PLATE SPRING

64 060300416 2|7\ 1K 3X4 SCREW BIND M3X4

65 060400416 2|7\ 1K4X4 SCREW, BIND M4X4

66 025040236 2|ESHFHAFao4 WASHER PLAIN M 4

67 SA7738001 1A HTTL—HM PRESSER PLATE |

68 004400803 2|+H504X8 SCREW, FLAT M4X8

69 S04897000 27554 PLUG 4

70 SA7875001 1T =Yk H=s VALVE UNIT SET

71 SA7876001 (1 VAY)Vow = Bt} Ny VALVE UNIT ASSY

72 S39115100 2(/\)FvaQz2151-5 VALVE, VQZ2151-5

73 140682001 1| HALo5— SILENCER

74 153274001 2|1/8k At CAP, 1/8

75 S01542100 1|l R=A4>61 ELBOW UNION 61

76 S39116100 1{78)LIVQz21518-5 VALVE VQZ2151S-5

77 S42148101 18I TR)Y (4 VALVE SETTING PLATE

78 018503036 2|7+ HRILE5X30 BOLT SOCKET M5X30

79 028050246 2|/ N HFHR2-5 WASHER SPRING 2-5

80 032422003 2|+2<)LEY41X20 WOOD SCREW, ROUND 2 M4.1X20

81 SA7822001 1A THOHNIILTIN—2RR INDEXER VALVE HARNESS

82 S42150100 1|T7—7R—2R4X2.5-50 AIR TUBE, 4X2.5-50 L=1500

83 S42151100 1| T 7 —7Kk—RX4X2.5-51 AIR TUBE, 4X2.5-51 L=1500

84 S42152100 1|T7—7Rh—RX4X2.5-52 AIR TUBE, 4X2.5-52 L=1550

85 S42153000 1| T 7 —7Kh—RX4X2.5-53 AIR TUBE, 4X2.5-53 L=1900

86 S41442000 1|T7—7R—R6X4-28 AIR TUBE, 6X4-28

87 S04557000 12|/X2 32 APLTIM BAND PLT1M

88 S00480000 2[a—FKRILE#5 CORD HOLDER 5N

89 525567000 1[a—KHRILE#S CORD HOLDER #8

90 062401016 2|7F~R34X10 SCREW PAN M4X10

91 SA7832101 HWNILTFaoTrA4n—+R HAMMER VALVE CONNECT HARNESS

92 SA7878001 1|T7—7R—A8X5-100 AIR TUBE 8X5-100

93 SA7877001 1445 4F—XKQ2T08-06 UNION KQ2T08-06
<BEHAX> <For standard size>

94 SA7736001 1A HURE AL FEED BASE L

95 SA7737001 1A 2URT AR FEED BASE R

96 S42137001 1X/ADURD CLOTH FEED BAR
KG—VH AL <For large size>

97 SA8227001 1A o RS A L-6H FEED BASE L-6H

98 SA8228001 1|7+ S A1R-6H FEED BASE R-6H

99 S46795001 1|X/A51)Ro-6H CLOTH FEED BAR 6H

100 S46798001 1X/A9)1432M CLOTH FEED PLATE, M

101 003300812 2[5+ 3X8 SCREW, FLAT M3X8
ATLav> <Option parts>

102 S43810001 1|X/AHYRDF CLOTH FEED BAR, F

RH-9820-940

108




Z . /B fB3{% / Accessories

T

A
A

fl_.||.\

o

AV

,{I_.||\
%

<A77 3 E& | Option parts >

RH-9820-910

109



Z. /@ 5% / Accessories

REF.NO CODE QTY uEn% NAME OF PARTS RM

1 SA5568001 1A +2THRD THREAD SPOOL PIN

2 021500216 112> 2Fvk5 NUT 2 M5

3 S07558409 1|4 +2TF 4% 49 23DRTHF COTTON STAND ASSY 3DRTHF

4 S51283001 3|3 SPOOL STAND BASE

5 150182000 3|RT-IL= Y SPOOL MAT

6 S51282101 3[RT-1Hove a3y SPOOL CUSHION

7 S04109001 WA TFoFA49HITHRD THREAD GUIDE SUPPORT BAR

8 142997001 1A+ T7F13 THREAD GUIDE, 3

9 150206002 1|e5HHA*16 WASHER PLAIN 16

10 SA6629001 116089+ YEM16 NUT M16

11 150174000 1135 LxvYT COLUMN CAP

12 S01005000 243 T3 L RUBBER WASHER

13 S02747101 B IAES SPRING

14 150172003 I=7NAv ) COLUMN PIPE

15 150174000 1a5Lxvyr COLUMN CAP

16 156112003 1135 L84 TD COLUMN PIPE D

17 150207001 (I =CINAY v SHVES COLUMN PIPE W/SCREW

18 150206000 1|lESHYHA*16 WASHER PLAIN 16

19 SA6606001 (== EM COLUMN JOINT

20 150179002 3[RT-)LTHB SPOOL SHAFT B

21 028050244 3|/ \RHFHR2-5 WASHER SPRING 2-5

22 021500104 311aF ks NUT 1 M5

23 150188009 1| RFT-ILFRIILEF-HHTA SPOOL HOLDER SUPPORT, A

24 SA6610001 1| RT-ILRILA-3 SPOOL HOLDER 3

25 SA6610001 1({RT-ILRILE-3 SPOOL HOLDER 3

26 150183000 RIS AV IS K THREAD HANGER BASE

27 142990001 3|RLYEFETYLa THREAD BUSH

28 SA6609001 2|1RT- RIS -5 T SPOOL HOLDER SUPPORTER

29 SA6615001 1WA ToFARILE - THREAD GUIDE HOLDER

30 138843001 1| HTRYYET JOINT

31 021500104 211 aFwhkb NUT 1 M5

32 062061604 2|7~16X16 SCREW PAN M6X16

33 062501404 2|F~R35X14 SCREW PAN M5X14

34 014060632 2|7+ H7R36X6 SET SCREW SOCKET (CP) M6X6

35 021500104 I IZ=% a1 ) NUT 1 M5

36 S37037001 1|FRae545xX32 SCREW PAN (S/P WASHER) M5X32

37 062061004 1|736X10 SCREW PAN M6X10

38 021500104 112 vhkb NUT 1 M5

39 031452204 1|7 ILET45X22 WOOD SCREW ROUND M4.5X22

40 062501004 1|7~35X10 SCREW PAN M5X10

41 SA7037001 1A A THREADER

42 149796001 11T LR-RAFTY+x AIR HOSE, W/CONNECTOR
<HEmLS> <Except for China>
<2 AYEIDO x 558> <Schmetz DO x 558>
<-00A>#100 <For -00>#100

43 SA1741016 11S35133/\J10a41) 9= NEEDLE 10PIECE ASSY, S35133
<-01F>#90 <For -01>#90

43 SA1741014 11S35133/\J10a41) 9= NEEDLE 10PIECE ASSY, S35133
<-02/>#110 <For -02>#110

43 SA1741018 11S35133/\1J10a41) o= NEEDLE 10PIECE ASSY, S35133
<FERF> <For China>
{AILH & HDO x 558-NY2>  |<Organ Needle DO x 558-NY2>
<-00R>#100 <For -00>#100

43 SA4858016 1/SA4857/\'J4aA1) I3 NEEDLE 4PIECE ASSY, SA4857
<-01F>#90 <For -01>#90

43 SA4858014 1/SA4857/\'J4aA1) =3 NEEDLE 4PIECE ASSY, SA4857
<-02R>#110 <For -02>#110

43 SA4858018 1/SA4857/\'J4aA1) =3 NEEDLE 4PIECE ASSY, SA4857

RH-9820-910

110



Z . /B fB3{% / Accessories

T

A
A

fl_.||.\

o

AV

,{I_.||\
%

<A77 3 E& | Option parts >

RH-9820-910

1M



Z. 11/E & B81% / Accessories

REF.NO CODE QTY e NAME OF PARTS RM
44 118837001 1|R<I3.4X70 SCREW-DRIVER, 3.4X70
45 101572102 1| =< T55X190 SCREW-DRIVER 5.5X190
46 114483002 1ARIA L4592 OILER ASSY
47 117466000 1lEvEYh PINCETTE
48 S55663001 HAAMIWE 92 OIL TANK ASSY
49 SA3950001 115 IR oF SOCKET WRENCH
50 SA4103001 17AH-FtvhD EYE GUARD SET, D
62 062400616 2|F~R14X6 SCREW PAN M4X6
63 026040136 2| YA RaH 424 WASHER PLAIN S 4
64 SA7038001 2|E4 PIN 4
65 158581000 1|a-FRILF#24 CORD HOLDER, 24N
66 S11817000 1|25 7NK-18N CLAMP, NK-18N
67 032461606 2|+2<7 )LES45X16 WOOD SCREW ROUND 2 M4.5X16
68 S04557000 1/ B2APLTIM BAND, PLT1M
87 SA8829001 1NAFFEAT-DH= POSITIONING GAUGE ASSY
88 SA8828001 1NAFXAT-D POSITIONING GAUGE
89 062300616 1|7-~23X6 SCREW PAN M3X6
90 SA9177001 1HhaoaHzoa9=s DUST BAG ASSY
91 SA9178001 1\h4 a0 DUST BAG
92 SA9179001 1\ VIhTYT HOOK
<BEAHRE VA <For treadle>
69 133740006 3|HHRARILE6XT0 BOLT SQUARE M6X70
70 021060106 311 arvk6 NUT 1 M6
71 025060236 3|ESYHARF1L6 WASHER PLAIN M 6
72 028060246 3|/ \RHFH12-6 WASHER SPRING 2-6
ATarEbim> <Option parts>
73 SA7127101 1|\ Fo Yk SUBMERGE SET
74 SA7128001 2IL7VT L ANGLE L
75 133740006 10| AH %R ILE6XT0 BOLT SQUARE M6X70
76 025060236 10|ESHHRF1r6 WASHER PLAIN M 6
77 028060246 10|/ \RHH $2-6 WASHER SPRING 2-6
78 021060106 1011 a+vk6 NUT 1 M6
79 SA7129001 4(RYREALHHITALHP BED SUPPORT PLATE P
80 119755001 4| HRARILE6X60 BOLT, M6X60
81 159458009 12(3 L~k RUBBER SHEET
82 025060336 4|ESHHRF 16 WASHER PLAIN L 6
83 021060106 41, aFvhk6 NUT 1 M6
84 S42445001 16| 7 FHRILEHH38X25 BOLT SOCKET (S/P WASHER)M8X25
85 SA2929001 4|3 Ltz125 RUBBER CAP, 12.5
86 S55477001 3|7 FRILEFH36X16 BOLT SOCKET (S/P WASHER)M6X16

RH-9820-910

112




Sp. (¥ BIEBRm—E X / Different parts list
-00Di5E(510 - 50mm

01DHEE1Z 10 - 42mm HSERTETRE

iRz | Work clamp |

10 to 50 mm are available for -00 specification.

10 to 42 mm are available for -01 specification.

L3W < 22-26mm >

L4W < 26 —30mm >

e

<SOUIRARMNLNBRZA
|/ For waist belt presser >

113

(L) S37679-001 S37677-101 SA5245-101 SA7086-001 SA7537-001
(R) S37680-001 S37678-101 SA5244-101 SA7091-001 SA7536-001
<50mm > <50mm > < 32mm > <42mm > <42mm >
S35455-201 S39929-101 S35197-101 S39931-101
(-00--01)
S35454-201 S39930-101 S35198-101 S$39932-101
<10-18mm > <18-22mm > <22-26mm > <26-30mm >
SA7087-001 SA7090-001 SA6742-001 SA7088-001 SA7089-001
SA7092-001 SA7095-001 SA6732-001 SA7093-001 SA7094-001
<14-22mm > <18-26mm > < 22-30mm > <26-34mm > <34-42mm >
(-02)
S43408-001 S43410-001
S43409-001 S43411-001

RH-9820-Sp




Sp. {#BIEBRm—E X / Different parts list

-00D15E 1$ 42mm, 50mm HERfFA] BE
-01DHEE 1L 42mm DA EUT AT HE

$#t1k / Needle plate |

Both 42 mm and 50 mm are available for -00 specification.
Only 42 mm is available for -01 specification.

(L) S37683-101(L-50) S37681-101(SL-50) SA5672-001(L-42) SA7534-001
(R) S37684-101(R-50) S37682-101(SR-50) SA5673-001(R-42) SA7535-001
< 50mm > <50mm > <42mm > <42mm >
RS 2T P 2 K
|e o © o/ |ile
(-00--01) ' } T
|o o o ol [ile
(L) SA7097-001 SA7100-001
(R) SA7102-001 SA7105-001
<14-22mm > <18-26mm >
@ N
©
(-02) SA6741-001 SA7098-001 SA7099-001
SA6731-001 SA7103-001 SA7104-001
<22-30m <26-34mm > <34-42mm >
© ©
©
© ©
©
/N>~ — | Hammer |
Y4 X/ Size (mm) 10 12 14 16
d— K/ Code S37211-001 S37210-001 S37209-001 S37208-001
00.-01) | 21X Size (mm) 18 20 22 24 —
had d— F/Code S37194-001 S35092-001 S37195-001 S37196-001
T4 X/ Size (mm) 26 28 30 32 -
(-02) J— K/ Code S37197-001 S37198-001 S37199-001 S37200-001
L2634 [ 4 X/Size (mm) 34 36 38 42
L3442 73—/ Code S37201-001 | S37202-001 | S35093-001 | SA7106-001
¥4 X/ Size (mm) 50
J— K/ Code S35479-001
Y4 X/ Size (mm) S10 S12 S14 S16
(-02) J— K/ Code S37701-001 S37702-001 S37703-001 S37704-001
L1422 | ¥4 X/ Size (mm) S18 S20 S22 S24
L1826 J— K/ Code S37705-001 S37706-001 S37707-001 S37708-001
L2230 | Y41 X/Size (mm) S26 S28
J— K/ Code S37709-001 S42053-001
NI — ZHEER S | Hammer : Standard parts
#8{TEB& / Preinstalled parts {178 BB & | Accessory parts
(-00,01) 22 S37195-001 30 S37199-001
(-02) L1826 S20 S37706-001 S24 S37708-001
L2230 S24 S37708-001 S28 S42053-001

RH-9820-Sp
114



Sp. {LEkRIERFR—E X / Different parts list

*2 | Knife |
S35438-201 S35436-201 S35481-201 S35483-201 S35409-101(S)
<50mm > <50mm > <50mm > <50mm > <50mm >
2.8 3.0
i |[a
E el ‘ l ©
SA6806-101 SA7108-101
<42mm > <42mm > <42mm > <42mm > <42mm >
2.8 3.0
ir! ir! Y

SA7111-001(S)

2>
o

<42mm >

il

20— k7L — k[ Throat plate

SA7546-001 SA7065-001 SA7567-001
5 5.8 6.5
(-00--01)
S37752-001 SA7568-001
. b - 55
(-02)

115

RH-9820-Sp




Wa. &35 ~)JL/ Warning labels

Z4E 5 X)L / Warning labels &% / Name of parts Size(mm) Code

: INIVREC s E
Hazardous voltage |Hochspannung Un voltage non adapte |Un voltaje inadecuado 50 X 1 1 8 J041 1 5_001

will cause injury. verletzungsgefahr! | prouoque des blessures. |puede provocar las

e i oo v o [Fo% s s e Label, elec. shock 6 lang

[and wait 5 minutes  |\yarten sie 5 minuten, Jattendre 5 minutes avant}interruptor principal y

before opening this Joevor sie diese drouvrir le capot. lesperar 5 minutos antes
jcover. Iabdeckung offnen. |de abrir esta cubierta.

AFE

DT, 5 N —_— - S =
= b INIVEE - R

& CRUTION , 52X 84 | SA0792-001
 dovebe o off i ok blore g, Label, caution Jpn / Eng

changing bobbin and needle, cleaning etc.

A FEE
fRRIBEN A9 PIEMELS . FTLZER — o - —-—
/é\ ﬁﬁii*&ii;iﬁﬁéw INIVER - PR 52 X 84 SA0793-001
Mt FEHEIAE T -
T o e O Label, caution Chn / Eng

ty devices.Tum off main switch before threading,
changing bobbin and needle, cleaning etc.

D—=—2>U3—7 _
- L=16 $36924-001
Mark, injury R=0.8

=85~
& = 7 13X20 | J03663-001
Label, high temp

@ F—AR=7 b 12 $37060-001
Label, grounding

PE v—2%
PE Label. PE 7.5X12.5 | S37059-001

RH-9820-Wa
116




#35| / Index

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
003300812 |AF - 51 106] ] 014400536 |AAS5 - 105 9211018401636 |E - 22 12]]021400306|(Q1 -46 50
AF -53 106]]014400632|X -3 70 G -14 22 Q2 -16 52

AF -101 108]]1014500632|X -16 70 AF -24 106 AA1 - 51 76

004400803 |AF -68 108] | 014500836|H -39 26]]018402036|B  -27 6 AA4 - 71 86
004401003|A -48 2 K -2 301 | 018500836 |AE -42 102 AA4 - 114 86
G -4 22 M -2 361]018501236|F1 -30 14 AA5 - 66 92

L -16 32]]017400802|P1 - 51 42 R -11 5411021400316|L -79 34
008401204|G -70 24 P2 -27 46|1018501436|F2 -35 18]1021500104|1Zz -22 110
012060636|E -5 12|1017401415|P1 - 47 42 F2 -53 18 zZz -3 110
E -17 12]]017401616|F1 -54 14 F3 -29 20 Z -35 110

G -10 22]1|018061236|E -19 12 F3 -583 20 Z -38 110

G -13 22 H -21 26 G -48 22]11021500216|P1 -62 42

G -26 22]11018061636|D -19 10 AA1 - 24 76 AD -50 98

G -30 22 G -45 22 AA1-78 78 AF -3 106

G -39 22 G -66 24 AA4 - 20 84 zZ -2 110

G -57 22||018084036(J -28 28 AA4 - 89 86| | 025030136(L  -59 34

G -62 22]1018260832|Q1 -26 50 AAS - 84 92]1]025030236|L -66 34
012061036|D -15 10 AA4 - 51 84 AA5 - 103 92 AA2 - 25 80
H -31 26 AAS - 47 90]1018501636|G -8 22 AA4 - 101 86

H -44 26| | 018300536 (AE - 32 102 G -44 22]1025040136|G - 15 22

J -23 28]]018300836|L -58 34 H -53 26]]025040236|M -18 36
012500536|B - 56 6]]018301236|D -26 10 H -56 26 P1 -53 42
D -22 101]018301436|L -10 32 X -17 70 P2 -29 46

F1 -64 14]]018301636|AE - 19 102 AE -54 104 vV -18 66

H -26 26]]018400636|B - 61 6 AF -2 106 AD -10 98

K -7 30 L -2 32||018502536(G -34 22 AD -46 98

L -35 32 N -21 38]] 018503036 |AD - 66 100 AF -27 106

M -16 36 N -31 38 AF -78 108 AF -38 106

P1 -43 42 N -97 40]1021020106|Q1 -36 50 AF -49 106

U2 -32 64 AE -44 102 AA4 - 61 84 AF -56 108
014060632|K - 21 3011 018400836|F1 -94 16 AAS - 57 90} AF -61 108
Z -34 110 G -42 22 A -19 2 AF -66 108
014060636(B - 59 6 N -53 38 D -10 10] | 025050336(AD -49 98
014060836(A - 31 2 P2 -34 46 Z -70 112] | 025060236(F1 - 109 16
A -33 2 P2 -36 46 Z -78 112 P1 -27 42

A -37 2 P3 -18 48 Z -83 112 AA2 - 43 80

A -39 2 P3 -31 48| | 021300306(F2 - 29 18 z -7 112

H -29 26 vV -8 66 F2 -47 18 Z -76 112

H -34 26 v -17 66 F3 -23 20I 025060336|A -18 2

H -40 26 AA2 - 42 80 F3 -47 20 Z -82 112

H -46 26 AD -9 98 L -38 32]1025080236|AD - 38 98

L -34 32 AD -45 98 AA1-18 76| 1 026030136|AD -24 98

Ut -6 62 AE -5 102 AA1-72 76]1026040136|G -24 22
014300332(P3 -27 48 AE -10 102 AA3 -7 82 G -59 22
AA2 - 38 80| AF -37 106 AA3 - 13 82 L -14 32

AE -12 102} 018401036(B -7 6 AA4 - 14 84 P2 -35 46
014300832|L -73 34 B -9 6 AA4 - 83 86 AE -6 102
014400532(B -38 6 F3 -37 20) AA5 - 78 92 Z -63 112
F1 -48 14 H -7 26 AA5 - 97 92| 1026040236|F1 -19 14

F1 -100 16 P1 -18 42]1021350106|Q1 -13 50] 1 028030243|AE - 59 104

F2 -37 18 P1 -23 42 Q2 -20 52 AF -31 106

F2 -55 18 Q1 -8 50) AA1-55 76| AF -47 106

F3 -31 20 AA1 - 32 76 AA4 - 38 84]1028040242|F1 -57 14

F3 -55 20, AA4 - 33 84 AA5 - 34 90] ] 028040246|A -46 2

AF -33 106 AA5 - 29 90} 1 021400202|F1 -55 14 P1 -52 42
014400536(H -48 26 AD -7 98 Q2 -8 52 P2 -28 46
AA1 - 26 76]]1018401236|H -14 26 Y -9 72 AE -7 102

AA1 - 80 78I AF -9 106] | 021400206(A - 44 2|1 028050243|AD -67 100I

AA2 - 14 80 AF -13 106 H -20 26| 10280502441z - 21 110

AA4 - 22 84 AF -26 106 P1 -19 42] | 028050246(AF -79 108

AA4 - 91 86 AF -35 106 AA1 -43 76]] 028060246|Z2 -72 112

AA4 - 123 86] ] 018401436|G -23 22|1021400306|P1 -48 42 zZ -77 112

AAS - 86 92 G -58 22 P3 -6 48| 03145220412z -39 11OI

17



#35| / Index

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page
031553202|U1 -39 6211060020416 |AA1 - 68 76]1062300416|P3 -9 48]1062402016|L  -77 34
U2 -25 64 AA4 -8 84 Q1 -47 50| | 062500816 (A  -29 2

032361602 |AE - 30 102 AA4 - 77 86 Q2 -22 52 J -30 28
032422003 |AD -70 100 AA5 - 74 92 AA1-57 76 N -72 40
AF -80 108 AAS - 91 92 AA4 - 72 86 P1 -1 42
032461606|Z -67 112]1060300416|L - 41 32 AA4 - 117 86 P1 -20 42
047301042|P2 -23 46 AA4 - 104 86 AA5 - 67 92 P1 -30 42
047501242|1A -13 2 AF -59 108 AD -31 98 P1 -32 42
048020342|AD -29 98 AF -64 108]1062300506|L -65 34 P1 -54 42
048025346 |P3 - 22 48]]060300616|Y - 11 72 AA2 - 24 80 P1 -60 42
AA2 - 33 80]]060300816|K -13 30 AA4 - 100 86 P1 -71 44
048030342|F1 -25 14 K -17 30} J062300512(Q1 -29 50| | 062501004(z - 40 110
F1 -46 14 L -82 34 AA4 - 54 841]1062501202|F1 -32 14

F1 -112 16 L -84 34 AA5 - 50 90]1062501216|A -3 2

AA2 - 12 80 AA2 - 19 80]1]062300616|B  -42 6 A -6 2

AD -18 98| | 060400416 |AF - 60 108 AE -8 102 P1 -69 44

AF -22 106 AF -65 108 Z -89 112]]062501404|Z -33 110

048050142 |F1 -27 14]]060400516|L - 69 34| |062300816[v -2 66| | 070688850(G - 37 22
F1 -99 16 M -10 36 vV -39 66]]081003870|P3 -23 48

AA2 - 10 80 N -86 40 AE -15 102 AA2 - 34 80

AA4 - 122 86 P1 -14 4211062301016 |F1 -21 14]1]081008870|AD -40 98
048050342|F1 -8 14 P2 -6 46 L -37 32]1081050870(H -22 26
F1 -15 14 P2 -13 4611062301414 |AE -58 104] |0A4261006({X -8 70
048060142|F1 -110 16 Q1 -41 50 AF -30 106] |0A4261406|AD - 35 98
F2 -33 18 Q2 -29 52 AF -46 106 |0A4300805|L -83 34

F2 -51 18 AA1 - 64 76]]062302016|AD - 23 98] | 0A4300806(X -6 70

F3 -27 20 AA4 - 66 86| | 062351615[L -6 32 X -14 70

F3 -35 20 AA5 - 61 901 | 062400616|N - 39 38] | 0A4400806(V  -29 66

F3 -51 20 AF -48 106 AD -6 98 AE -39 102

M -15 36 AF -55 106 Z -62 112] | 0A4401006|X -12 70

P1 -26 42]1|060400816|N -94 40]11062400816|A -41 2] |0A4401606]A -8 2

AA1 - 22 76 Y -13 72 F1 -20 14] | 0A4403506|U2 - 10 64

AA1-30 76 AB -3 96 F1 -56 14] | 0A4404006(U2 -23 64

AA1-76 78 AE -33 102 F1 -102 16] | OA5300606(X -10 70

AA4 - 18 84]1060401016(L -24 32 F1 -107 16] | 0A5302005|V -7 66

AA4 - 87 86]| 060401216(A -12 2 F2 -31 18] | 0A5400806(J -39 28

AA5 - 82 92]1060401416(L  -13 32 F2 -49 18 N -10 38

AAS5 - 101 92]1060630312|Q1 -45 50 F3 -25 20I N -15 38
048060342|G -68 24 AA4 -T70 86 F3 -49 20 N -17 38
048080142(A -24 2 AA5 - 65 92 H -60 26 N -19 38
A -26 2]1061300416|Q1 -24 50 J -37 28 N -23 38

G -35 22 AA4 - 49 84 M -17 36 N -37 38

P2 -9 46 AA5 - 45 90 N -11 38 N -43 38

AD -16 98]]1062020416|Q1 -35 50 P1 -73 44 N -70 40

AD -39 98 AA4 - 60 84 P2 -11 46 N -76 40
048100142(E - 11 12 AA5 - 56 90 P3 -13 48 P1 -64 42
E -28 12]1 062061004z -37 110 P3 -29 48 P1 -66 42
048120142(AF - 11 106]1 0620616042 -32 110 P3 -34 48 vV -4 66
048150142|C -28 8]1062260406|P3 - 24 48 vV o -22 66 vV -20 66
048160242|G - 31 22 AA1 - 56 76 vV -24 66 vV -32 66
048200142|J  -27 28 AA2 - 35 80 V. -40 66 vV -34 66
048220242 -20 28 AA4 - 39 84 X -25 70] vV -36 66
048260242(E -9 12 AA5 - 35 90 AA1 - 20 76 Y -17 72
E -26 12]1062260516|Q1 -6 50 AA1-74 78 AD -78 100
048280242|G -64 24 Q1 -14 50 AA2 -8 80I 0A5401006(U2 -28 64
048320242(E -15 12 Q2 -21 52 AA2 - 40 80] | 0A5401206(U1 - 16 62
048520242(C -20 8 Q2 -24 52 AA4 - 16 84 ut -22 62
052400606(F1 -76 16 AA1 - 59 76 AA4 - 85 86 Ut -24 62
060020416(F2 -23 18 AA4 - 31 84 AA4 - 125 88 Ut -26 62
F2 -42 18 AAS5 - 27 90 AAS5 - 80 92] | 0B0452006({W -6 68

F3 -19 20| 062300416|G - 18 22 AA5 - 99 92| | 100645003|AE - 56 104

F3 -43 20 G -51 22|1062401016|C -32 8]1 1015721022 -45 112

AA1-14 76 H -55 26 AF -90 108] | 102630001(F1 -4 14

118




%35l / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page
102630001 |F1 - 11 14]11150182000|1Z -5 110] | 554482000|U1 - 21 62] 1506696004 (AA1 - 69 76
102707002|P1 -49 42]1150183000(Z -26 110 ut -25 62 AA4 -10 84
104336003 Q1 -43 50]1150188009(z -23 110} 625010000V - 31 66 AA4 - 79 86

AA4 - 68 86| 1150206000z -18 110} JO3663001 |[E -2 12 AAS5 - 75 92
AA5 - 63 90]1150206002(2 -9 110 G -67 24 AAS5 - 93 92
104450101|N  -60 381150207001z -17 110 X -19 70 |S07558409|1z -3 110
104821001|A -55 2]|150756000|A -56 2 Wa 116]]S10243000J -38 28
P1 -67 44 A -57 2]11J03955001|X -2 70 N -16 38
104833001|A -50 2 A -58 2]1J03956001|X -4 70 N -22 38
A -51 2 A -59 2]1J03957001|X -5 70 N -36 38
J -15 28]1152873001 (P1 -42 42]1J03958001 (X -7 70 vV -3 66
105288001 |L  -44 32| ] 152904001 |Q1 -42 50]]J03974001 |W -7 68 vV -35 66
107017001|A -45 2 AA4 - 67 86]]J04115001|S1 -12 56 Y -16 72
A -67 4 AAS - 62 90 Wa 116]1S11426000(F1 - 86 16
107155001 |N - 81 40]1153050000(N - 47 38]]J04146001|W -8 68 P1 -8 42
109239001|AD -15 98] ] 153219001 |Q1 -17 50} ]J04230001 X -11 70 AE -29 102
AD -48 98 AA4 - 42 84]]1J04303001[X -15 70]1S11433000(AF - 41 106
109763002|F1 -7 14 AAS - 38 90]]J04388001 X -13 70]|S11817000|Z -66 112
F1 -14 14]1153274001(U2 -8 64]1S00470000(U2 -27 64]1S12004000(F1 -58 14
112753001 (N -74 40 AD -62 100] | S00480000(N -9 38 F1 -61 14
114483002|Z -46 112 AF -74 108 N -4 38 G -49 22
114486002|A -28 211153596001 |AD - 14 98 N -75 40| }S12053000|R -6 54
115947101|A - 17 2]11537870011Q2 -30 52 P1 -65 42]11S12104000(F1 -72 16
117466000(Z -47 112 AA1 -38 76 ut -15 62| S12150000|F1 -90 16
118837001|Z -44 112| ] 154465001 |[A -27 2 AE -43 102 F1 -104 16
119755001|1Z2 -80 112]]154562101|P1 - 57 42 AF -88 108 AA2 -5 80
133740006|Z -69 112 P2 -19 46]1S01005000(Z2 -12 110 AD -43 98
Z -75 112]]154599000|P1 -46 42|1S01542100|AD -63 100 AF -7 106
137191051|Q1 -3 50 P2 -32 46 AF -75 108 AF -19 106
Q2 -14 521155510001 (P1 -58 42|]1S01694001|1Q1 -22 50]|S12718000|K -20 30
AA1-49 76]1155559001(D -12 10 AA4 - 47 84| 1S13955000(F1 - 36 14
AA4 - 28 84 P2 -31 46 AAS5 -43 90 F1 -42 14
AA5 - 24 9011561120032 -16 110} | S02460001(F1 -59 14]|S14145000|AE - 28 102
138843001(z -30 11011 156482000(D -23 10 F1 -62 14| ]S14159000|U2 -6 64
140553102|B  -20 6115858100012 -65 112 1S02657101|N  -99 40]|S16603000(AE -20 102
140682001 |AD -61 100] 1158722001 (P3 -7 48] 1S02699001|Y -6 72]|S20681000|P1 - 41 42
AF -73 108 AA4 - 115 86| |S02747101|Z -13 110} 1S20682102|P1 -40 42
141542001 (Q1 -20 50| ]| 158827009|A -14 2]1S04100001(z -7 1101} S20696001|P3 - 12 48
Q2 -1 52]|1158882001(A -60 2]11S04159000|P2 -33 46 P3 -33 48
AA1 - 46 76]1159221101(P1 -39 42 vV -16 66]1S20698221(P1 -55 42
AA4 - 45 84|1159458009(A -16 2]|S04557000|F1 -73 16]1S21716001(Q2 - 26 52
AA5 - 41 90 Z -81 112 P3 -30 48 AA1 -61 76
1429900012 -27 110} ] 159805001 |P1 - 37 42 Y -12 72|1S21728001(A -15 2
14299700112 -8 110 P2 -18 46 AA2 - 41 80]1S23651001(C -4 8
144103009|P1 -38 42]1228475000(B -52 6 AD -51 98 c -9 8
144504001|P1 -56 42 J -36 28 AD -79 100 c -1 8
145446001|P1 -36 42 M -9 36 AE -25 102 CcC -14 8
P2 -17 46 N -92 40 AE -34 102 c -17 8
AA2 - 36 80 P1 -68 44 AE -60 104 c -19 8
145446002|P3 -25 48 U2 -31 64 AF -87 108 C -24 8
145465001|B -4 6 vV -41 66 Z -68 112 C -26 8
146124001]Y -10 72 Y -18 72| | S04897000(AF -69 108 Cc -30 8
146202000|N - 14 38| 1340400001V -25 66] 1S05356000(F3 -38 20 J -6 28
149287000|N  -69 40| J3A6001001|G -28 22 P1 -29 42 J -10 28
AE -38 102} 1525567000 (AD - 77 100 AA1-33 76 J -14 28
149547000|N - 18 38 AF -89 108 AF -42 106 X -23 70
P1 -63 42]1525664000(V  -19 66]1S06696004(B - 36 6]1S24325001|AF -32 106
vV -33 66]]530138001|G -33 22 F1 -52 14]1S25235001|C -5 8
149796001|1Z -42 110]1542515001 Q1 -37 50 F2 -19 18]1S25279101|M - 20 36
150172003|1Z2 -14 110 AA4 - 62 86 F2 -25 18]1525328001|B  -53 6
15017400012 - 11 110 AAS - 58 90 F3 -20 20 N -54 38
Z -15 110]1552907000(N - 42 38 F3 -44 20 N -73 40
150179002|1Z -20 110} 1552908000 (U1 -23 62 AA1-15 76]1S29700000(N - 46 38

119




#35| / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page
§29700000|N  -49 38| | S34903001[AA4 - 35 84| 1S35236000(AA4 - 12 84|1S35412101(L - 47 32
S31568000|AE - 53 104 AAS5 - 31 90 AA4 - 81 86]1S35413101|L  -48 32
S32263001|A  -52 2]1S34905101|1Q1 -7 50 AAS5 - 76 92]]S35426100|U1 -3 62

A -53 2 AA4 - 32 84 AAS - 95 92]1S35429101(F1 -17 14
A -54 2 AAS5 - 28 90]1S35239101(F1  -28 1411535436201 |Sp 115
S34569000|U1 - 18 62]]S34906100|Q1 -5 50] | S35240001|F1 -29 14| 1S35438201|Sp 115
S$34883001|Q1 - 11 50 AA4 - 30 84]1S35251101[D -13 10]1S35454201(Sp 113
AA4 - 36 84 AAS5 - 26 90| |S35252001|D -17 10} | S35455201|Sp 113
AAS - 32 90| | S34913001|F1 -93 16]|S35284101|E -7 12]1S35456101(F1 -49 14
$34884000|1Q1 -44 50]1S34914101(F1 -92 16]1S35304001|F1 -47 14| ]S35457001|F1 -38 14
AA4 - 69 86]1S34922101|Y -7 72| 1S35305001(F1 -45 14]1S35458001(F1 -44 14
AAS - 64 90]|S34966001|Y -8 72]|S35315001|F2 - 21 18] ]S35472101|L  -88 34
§34886001|Q1 -39 50] | S34968000|F1 -22 14 F2 -40 18]1S35479001(Sp 114
AA4 - 64 86] | S34969001(F1 -24 14 F3 -17 20| | S35481201|Sp 115
AAS5 - 59 90 AD -17 98 F3 -41 20]1S35483201|Sp 115
$34887001|Q1 -38 50]|S34970001(F1 -83 16 AA1-12 76]1S36260000(Y -21 72
AA4 - 63 86 F1 -87 16 AA1 - 66 76| | S36345000(F1 -79 16
AAS5 - 71 92 AD -22 98 AA4 -6 84]]S36924001|A -70 4
534888101|Q1 -33 50]1S35001000(N -4 38 AA4 - 75 86 Wa 116
AA4 - 58 84 N -30 38 AAS5 - 72 92]|S37037001|Z -36 110
AA5 - 54 90]1S35014001(L  -27 32 AAS5 -89 92]1S37059001(S1 -10 56
$§34889101|Q1 -30 50]1S35018001|L -26 32]|S35316001|F2 -22 18 Wa 116
AA4 - 55 84]1S35019001(L  -28 32 F2 -41 18] 1S37060001(A -71 4
AAS - 51 90| | S35029001|L  -42 32 F3 -18 20 S1 -1 56
$34890001|Q1 - 31 50 AA4 - 105 86 F3 -42 20 Wa 116
AA4 - 56 84]]S35032101|L  -49 32 AA1-13 76]1S37194001(Sp 114
AA5 - 52 90 L -52 32 AA1 - 67 76| | S37195001[AA4 - 126 88
§34891101|Q1 -32 50]|S35033001|L - 51 32 AA4 -7 84 Sp 114
AA4 - 57 84]1S35034001L  -50 32 AA4 - 76 86]1S37196001|Sp 114
AAS - 53 90| | S35035101|L  -55 34 AAS5 - 73 92]|S37197001|Sp 114
$34892001|1Q1 -34 50]1S35036101|L  -56 34 AA5 - 90 92]|1S37198001(AA1 -9 74
AA4 - 59 84]]S35091201|H -6 26| ]S35324201|F1 -78 16 Sp 114
AAS5 - 55 90} 1S35092001Sp 114]1S35326101(F2 -8 18] 1S37199001(AA4 - 127 88
§34893001|Q1 -28 501 | S35093001|Sp 114 F2 -11 18 Sp 114
AA4 - 53 84]1S35097201(H -562 26 F2 -39 18]1S37200001(AA1 - 10 74
AA5 - 49 90]1S35098000(H -54 26 F2 -57 18 Sp 114
$34894001|1Q1 -27 50]1S35113001(B  -32 6 F3 -33 20]1S37201001|Sp 114
AA4 - 52 84]1S35136001(B  -40 6 F3 -57 20]1S37202001(AA1 -9 74
AAS5 - 48 90]1S35137001(B -39 6 L -7 34 Sp 114
S34895001|1Q1 -25 50]]S35183000|G -16 22 Q2 -32 52| ]S37208001(Sp 114
AA4 - 50 84]1S35197101|Sp 113 AA1-28 76]]S37209001(Sp 114
AAS - 46 90]1S35198101|Sp 113 AA1 - 82 78|1S37210001|Sp 114
S$34896001|Q1 -23 50| S35218101|A -23 2 AA4 - 24 841]S37211001|Sp 114
AA4 - 48 84]1S35235001(F2 -28 18 AA4 - 93 86| | S37654000|1Q2 -9 52
AA5 - 44 90 F2 -46 18 AA5 - 11 90 AA1-44 76
S34898001|1Q1 -19 50 F3 -22 20 AA5 - 14 90]1S37655101(Q2 -10 52
AA4 - 44 84 F3 -46 20 AAS5 - 88 92 AA1-45 76
AAS5 - 40 90 AA1-17 76 AA5 - 107 92]]837660101|1Q2 -7 52
S$34899001|Q1 -18 50 AA1-T71 76]|S35327001|F1 - 53 14 AA1-42 76
AA4 - 43 84 AA3 -5 82| 1S35328001(F1 -23 1411S37677101|Sp 113
AAS5 -39 90 AA3 - 11 82]]S35329001|F2 -20 18| |S37678101|Sp 113
S$34900001|1Q1 -16 50 AA4 - 13 84 AA4 - 94 86| 1S37679001Sp 113
AA4 - 41 84 AA4 - 82 86| |S35330001|F2 -15 18] |S37680001|Sp 113
AAS5 - 37 90 AAS5 - 77 92 AA4 - 25 84]1S37681101|Sp 114
S34901001|Q1 -15 50 AAS - 96 92]]S35332001|B -10 6] 1S37682101(Sp 114
AA4 - 40 84]1S35236000(F2 -27 18 D -25 10]1S37683101|Sp 114
AAS5 - 36 90 F2 -45 18] 1S35350000(F1 -34 14| ]S37684101|Sp 114
$34902001|Q1 -12 50 F3 -21 20 F1 -40 1411S37701001|Sp 114
Q2 -19 52 F3 -45 20| }S35351001|F1 -106 16]1S37702001(Sp 114
AA1-54 76 AA1-16 76 AA2 -7 80]1S37703001Sp 114
AA4 - 37 84 AA1-70 76]]S35360000|U1 -2 62| |S37704001]AA1 -9 74
AA5 - 33 90 AA3 -6 82]1S35409101(Sp 115 Sp 114
S$34903001|1Q1 -10 50 AA3 - 12 82|]S35410001|L  -45 32| |S37705001|Sp 114

120




%35l / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page
S37706001]AA1 -9 74| 1S42114000(AF -6 106| | S55479001|R -4 54| 1ISA3950001(Z2 -49 112
AA1-10 74 AF -40 106] | S55481001|E -12 12]|SA4103001(Z -50 112

Sp 114 |S42116000|AF -10 106 E -29 12] |ISA4197001|G - 56 22
S37707001|Sp 114]11S42119001 (AF - 15 106 N -68 40| |SA4510001|T -12 60
S37708001]AA1 -9 74| 1S42121000(AF - 17 106| | S55485001|Y -15 72| |SA4629001(C - 29 8
AA1-10 74]|S42123001|AF -20 106 AD -74 100] |SA4858014(z - 43 110

Sp 114]|S42124001 |AF - 21 106] | S55487001|E -3 12]|SA4858016|Z -43 110
S37709001(Sp 114]11S42125100(AF - 23 106]1S55663001(Z -48 112 |SA4858018|Z -43 110
S37723101|L -43 32|1S42126101(AF -25 106] | S56911000|N - 34 38| |SA5148001(W -3 68
AA2 - 20 80| |S42128101|AF -34 106 N -101 40| |SA5158101|C  -33 8
S37724001|L  -53 32|1S42129101(AF - 36 106| | S58636001(A  -49 2] |SA5244101|Sp 113
AA2 - 16 80| | S42133000|AF -39 106 X -21 701 |SA5245101|Sp 113
S37725001|L -85 34|1S42134101(AF -43 106] ] S59219000{U1 - 32 62| |SA5283001(U2 -7 64
AA2 - 17 80| | S42137001|AF - 96 108]1S59242101(B - 11 6] |ISA5360001(W -4 68
S37752001|L  -70 34|1S42138101(AF -50 106 B -45 6] |SA5433001|V  -49 66
AA2 - 27 80| |S42139201|AF -52 106 B -31 6] |SA5434001V  -45 66

Sp 115]|S42140100|AF - 54 106| | S59890001[AE - 55 104| |SA5435001|F1 -75 16
S37858000{Q1 -9 50| |S42141100|AF -57 108] |SA0792001(A  -69 4] |SA5548001(C -18 8
Q2 -27 52|1S42142100(AF - 62 108 Wa 116 X -22 70

AA1 -62 76| | S42143200|AF - 58 108] |SA0793001(A  -68 4] |SA5552001(E - 10 12

AA4 - 34 84 AF -63 108 Wa 116 E -27 12

AAS5 - 30 90| | S42148101|AD -65 100]|SA1741014(Zz - 43 110} |SA5557001|F1 -5 14
S38170001]Y -20 72 AF -T77 108]| |SA1741016|Z -43 110 F1 -12 14
S38174000|Y -22 72| S42150100|AF -82 108]|ISA1741018(Z - 43 110} |SA5558001|F1 - 37 14
S38175101]Y -23 72| 1S42151100(AF - 83 108]| |SA1828001|F1 -82 16 F1 -43 14
S38176101|Y -24 72| S42152100|AF -84 108] |SA2929001(Z -85 112 |SA5560001|F2 - 30 18
§39115100|U2 -5 64| 1S42153000(AF -85 108]| ]SA3040001|N - 57 38 F2 -48 18
AD -60 98| |S42445001|Z -84 112]|SA3060001(N - 58 38 F3 -24 20

AF -T2 108]1S42838301[Y -19 72| |SA3227001|P2 -20 46 F3 -48 20
S39116100{U2 -2 64]]|S43408001]|AA3 - 3 82| |SA3345001|P1 -45 42 AA1-19 76
AD -64 100 Sp 113| |SA3581101|S1 -13 56 AA1-73 76

AF -76 108] | S43409001|AA3 -9 82| |SA3720101|S1 -2 56 AA4 - 15 84
539914001]Y -4 72 Sp 113 |SA3722001|S1 -7 56 AA4 -84 86
S$39929101(Sp 113] | S43410001|AA3 - 3 82| |SA3739601|S1 -5 56 AA5 -79 92
S$39930101|Sp 113 Sp 113 |SA3744001|S1 -6 56 AA5 - 98 92
S39931101|F2 -44 18]1S43411001[AA3 -9 82| |SA3762001|S2 -6 58| |SA5561001|F1 - 96 16
AA4 - 80 86 Sp 113| |SA3765001|S2 -2 58| |ISA5562001(G - 17 22

Sp 113} | S43810001|AF - 102 108] |SA3766001(S2 -3 58 G -50 22
S39932101|F2 -26 18]|S46795001|AF -99 108| |SA3767001|S2 -4 58| |SA5563001(H -28 26
AA4 - 11 84| 1S46798001(AF -100 108| |]SA3768001|S2 -5 58 H -38 26

Sp 113)1S47270001(J -7 28| |SA3769001(S2 -7 58 H -4 26
S41337001]AA5 -6 90| 1S47932001|L  -54 32| |SA3770001|S2 -8 58| |ISA5564001(C -13 8
AAS5 - 21 90 AA2 - 18 80] |SA3771001(S2 -9 58 CcC -16 8

AA5 -94 92]|1S49078001(L - 87 34| |SA3784001|Y -25 72 J -9 28

AAG -1 94]1S49079001(L -89 34| 1SA3789101(T - 11 60] |SA5565001(K - 11 30
S41340001]AA5 -5 90]1S49484000(S1 -8 56| |]SA3794001|S2 -10 58 M -6 36
AAS5 - 20 90| | S49992000|N  -40 38| |SA3795001|S2 - 11 58] |SA5566001|N - 79 40

AAG -2 94]1S50168001(J - 21 28| 1SA3796001(S1 -14 56| |SA5567001([N - 78 40
S41341001|AA5 - 92 92]]|S51020000|N - 35 38| |SA3806001|S1 -9 56 N -80 40
AAG -3 94 N -102 40]|SA3808101|S1 -3 56| |SA5568001(P1 - 61 42
S41344001|AAG - 4 941]S51282101|1Z2 -6 110] |SA3809001(T -8 60 zZ -1 110
S41345001]|AA6 - 5 9411551283001z -4 110 |SA3812001|T -7 60] |ISA5570001(B -2 6
S41346001]|AA6 - 6 94]1S52431000(P2 - 22 46]|SA3813001|T -1 60 J  -19 28
S41347001|AA6 - 7 94]]S52832000|L  -19 32| |SA3816001|T -6 60| |SA5571001|C -3 8
S41348001]|AA6 - 8 94]|1S53488000(F1 -35 14]|SA3819001T -3 60 J -5 28
S41349001|AA6 - 9 94 F1 -41 14| |SA3822001|T -2 60 L -4 32
S41424001|AD -28 98] 1S53917000(AE - 14 102| |SA3823001|T -5 60] |ISA5572001(C -8 8
S41442000|AD -69 1001 | S53922001|AE - 61 104] |SA3824001T - 15 60 J -26 28
AE -37 1021553928001 (AE - 27 102| |SA3825001|T -4 60] |ISA5573001(C -12 8

AF -86 108 |S53982000(U2 -3 64| |SA3826001|T -9 60 J -8 28
S42053001|AA1 - 10 74]1S55476001(G - 52 22| 1SA3827001(T -10 60| |SA5574001[E -8 12
Sp 114]|S55477001|A -22 2] |SA3828001|T - 14 60 E -25 12
S42112100|AF -4 106 Z -86 112 T -13 60] |1SA5576001(AA4 - 21 84

121




#5| / Index

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
SA5576101|F2 -36 18] |SA5741001|V - 38 66] |[SA6546001|\W -5 68] |SA6728101|F3 -1 20
SA5577101|F2 -54 18| |ISA5746001|A -1 2| ISA6547001|W -1 68 AA1-3 74

AA4 - 90 86] |ISA5747001|A -2 2] |SA6550001|W -2 68] |ISA6729001|F3 -15 20
SA5578001|F1 -13 14| |1SA5749001|A -4 2| ISA6554201|S1 -4 56 AA1 - 11 76
SA5579001|F1 -6 14]|SA5750001|A -5 2] |SA6567101Y -1 72)|SA6731001|F3 -2 20
SA5582001|F1 - 31 14| |SA5751001|A -7 2| 1SA6573001|U1 - 36 62 AA1 -4 74
SA5583001|F1 -18 14]|SA5752201|A -9 2] |SA6606001(Z -19 110 Sp 114
SA5584001|F1 -26 14]1SA5753001|A  -10 2| |sA6609001(z -28 110] |SA6732001|F3 -3 20

G -69 241 |SA5754001|A  -20 2] |SA6610001|z -24 110 AA1-5 74

AA4 - 128 88] |SA5763001|A - 21 2 Z -25 110 Sp 113
SA5585101|F2 -34 18] |SA5764001|A -25 2] |SA6615001|z -29 110] |SA6733001|F3 -26 20

F3 -28 20] |SA5765101]A - 30 2| |sA6618001(V -5 66 AA1 - 21 76

AA1-23 76] |ISA5766001|A  -32 2] |SA6629001|z -10 110] |SA6734101|F3 -30 20

AA4 - 19 841 |SA5791101|A -34 2| |SA6636001|V  -46 66 AA1 - 25 76

AAS5 - 83 92] |ISA5792001|A -35 2] |SA6652001|B -3 6 AAS - 85 92
SA5671101|F2 -52 18] |SA5802001|A - 36 2| |SsA6653001(B -5 6 AAB - 11 94

F3 -52 20] |SA5803001|A  -40 2] |SA6654101|B -6 6] |SA6735001|F3 -34 20

AA1-77 78] |SA5804001|A -42 2| 1SA6655001|IB -8 6 AA1 - 29 76

AA4 - 88 86] |ISA5805001|A  -47 2] |SA6656001|B -12 6] |SA6737001|F3 -39 20

AA5 - 102 92| |SA5810001(A - 61 2| |sA6657001(B  -13 6 AA1-34 76
SA5672001|F2 -43 18] |SA5811001|A -62 2] |SA6659001|B -15 6] |SA6738101|F3 -4 20

AA4 - 78 86| |SA5819001(A -63 4]|SA6661001|C -7 8 AA1-6 74

Sp 114] |SA5820001|A -64 4| 1SA6662001|C -10 8] |SA6739001|F3 -5 20
SA5673001|F2 -24 18| |SA5821001|A -65 4] ISA6667001|C  -15 8 F3 -12 20

AA4 -9 84| |SA5830001(B  -22 6] |SA6668001(C - 21 8 AA1 - 65 76

Sp 114 |SA5833001|1B - 26 6] |SA6669001|C  -22 8] |SA6741001|F3 -6 20
SA5674001|F2 - 32 18] |SA5834001|B - 28 6] |sA6671001(C  -23 8 AA1 -7 74

F2 -50 18| |SA5835101|1B  -29 6] |SA6673001|C  -25 8 Sp 114

F3 -50 20| |SA5837101|1B -34 6] |SA6674001|C -27 8] |SA6742001|F3 -7 20

AA1-75 78] |SA5842001|B - 57 6] |SA6676001|C - 31 8 AA1-8 74

AA4 - 17 841 |SA5843001|B -50 6] 1SA6677001|D -1 10 Sp 113

AA4 - 86 86] |SA5849001|B - 51 6] |ISA6678001|ID -2 10] |ISA6743101|F3 -54 20

AAS5 - 81 92| |SA5850001(B  -54 6] |SA6682001(D -7 10 AA1-79 78

AA5 - 100 92] |SA5865001|B - 55 6] |1SA6684001|ID -8 10 AAS - 104 92
SA5675001|F1 -50 14]|SA5880001|B - 58 6] |SA6685001(D -9 10 AAB6 - 10 94
SA5676001|F1 - 51 14]|SA5889001|B - 60 6] |SA6686001|D - 11 10] |SA6744001|G -1 22
SA5677001[F1 -2 14]|SA5890001|C -1 8] |SA6687001|D -14 10| [SA6745001|G -2 22
SA5678001|F1 -9 14| |SA5893001|C -2 8| |SA6688001|D -16 10} |SA6747001|G -5 22
SA5679001|F1 -89 16] |SA5897001|C -6 8] |sA6691001(D -18 10] |SA6748101|G -6 22
SA5680001|F1 -95 16] |SA5907001(B - 37 6] |SA6692001|D -20 10] |SA6749001|G -7 22
SA5681001|F1 -65 16] |SA5908001|B - 41 6] |SA6693001(D - 21 10] |SA6750001|G -9 22
SA5682001|F1 -66 16] |SA5919001|B  -43 6] |SA6694001|D -24 10]|SA6751101|G - 11 22
SA5683001|F1 -67 16| |SA5920001|1B -44 6] ISA6695001|E -4 12| ISA6752101|1G  -12 22
SA5684001|F1 -68 16] |SA5923001|B - 46 6] |]SA6699001|E -13 12]|SA6753201|G - 19 22
SA5688101|F1 -74 16| |SA5936001|1B -1 6] |SA6702001|E  -14 12| |SA6754001|1G - 20 22
SA5690001|F1 -1 14] |SA6364001(S1 -1 56] |[SA6703001|E -16 12]|SA6755001|G - 25 22
SA5691001|F1 -63 14| |SAB6517001|G -54 22| |SA6704001|E -18 12| |SA6756001|G - 27 22
SA5692001|F1 -60 14]|SA6518001|G - 55 221 |SA6705001|E -20 12]|SA6757201|G - 29 22
SA5693001|1Q1 -4 501 |SA6521001|G - 21 221 |SA6707001|E - 21 12| |SA6760001|G - 32 22

Q2 -15 52] |SA6522001|G -22 221 |SA6711001|E  -24 12]|SA6761001|G - 36 22

AA1-50 76| |SA6526101(U2 - 26 64| |SA6712001|E - 30 12]|SA6762001|G - 38 22

AA4 - 29 84| ISA6527001|F1 - 91 16] |SA6713001|E - 31 12]|SA6763001|G -40 22

AAS5 - 25 90| |SA6530001(V -1 66| |]SA6714001|E - 32 12| |SA6765201|G  -43 22
SA5696001|V -6 66] |ISA6531101|V  -26 66] |[SA6718001|AA2 -3 80] |ISA6766001|G  -46 22
SA5729001|V  -10 66| |SA6532001|V  -42 66] |SA6719001|F1 - 103 16] |[SA6767001|G  -47 22
SA5730001|V - 11 66] |ISA6533001|V - 14 66 AA2 -4 80] |SA6768001|G  -53 22
SA5731001|V  -12 66| | SA6535001V  -43 66| |SA6720001|F1 - 105 16] |SA6769001|G - 60 22
SA5732001|V  -13 66] |ISA6536001|V  -44 66 AA2 -6 80] ISA6770001|G - 61 22
SA5733001|V - 21 66] |]SA6537001|P3 - 21 48| |ISA6721001|F1 -108 16| |SA6771001|G  -63 22
SA5734201|V  -23 66 AA2 - 32 80 AA2 -9 80] ISA6772001|G -65 24
SA5737001|V  -28 66] |[SA6538001|P1 -50 42| ISA6726001|F1 - 111 16| |ISA6773401|H -1 26
SA5738001|V  -30 66] |ISA6539001|P2 - 26 46 AA2 - 11 80 ISA6776301|H -8 26
SA5740001|vV  -37 66] |ISA6542001|E -1 12| |SA6727001|F1 - 77 16| |ISA6777001|H -9 26

122




%35l / Index

CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page CODE REF.NO [Page
SA6778301|H -10 26| 1SA6861001(L - 29 32| |SA6938001|N -89 40| |SA6996001|1Q2 -12 52
SA6781001(H -13 26| |SA6863001(L - 31 32| |SAG6939001IN  -90 40 AA1-47 76
SA6782001|H -15 26| 1SA6864001(L  -32 32| |SA6940001|N - 91 40] |ISA6998101|AA1 - 52 76
SA6783001|H -16 26| |SA6865001|L - 33 32]|SA6941001(N  -93 40 Q2 -17 52
SA6784001|H -17 26| |ISA6866001(L - 36 32| |SA6942001IN - 96 40] ISA6999101|AA1 - 53 76
SA6785001|H -18 26| |SA6867001|L -39 32]|SA6944001(P1 -2 42 Q2 -18 52
SA6786001|[H -19 26| |1SA6868201(AA2 - 15 80] |1SA6945001(P1 -3 42| |SA7001001|1Q2 -23 52
SA6787001|H -23 26 L -9 34]|SA6947101|P1 -5 42 AA1-58 76
SA6789001|H -25 26| |SA6872001[L - 57 34| |SA6948101|P1 -6 42]|1SA7002101|AA1 - 60 76
SA6790001|H -27 26| |SA6873001|L - 68 34] |SA6949001(P1 -7 42 Q2 -25 52
SA6791001(H -30 26 AA2 - 21 80] |1SA6950001(P1 -9 42| |SA7003001|1Q2 -28 52
SA6792001|H -32 26| |SA6874001|L  -62 34]|SA6951001(P1 - 12 42 AA1-63 76
SA6793001(H -33 26| |SA6875001([L - 72 34| |SA6952001|P1 -13 42]|SA7007001|R -5 54
SA6794001|H -35 26| |SA6876001|L - 74 34]|SA6953001(P1 - 15 42| |SA7008001|R -7 54
SA6795001(H -36 26| |SA6877001[L - 75 34| 1SA6954001(P1 -16 42]ISA7011001[R  -10 54
SA6797001|H  -42 26| |SA6878001|L - 76 34]|SA6955001(P1 - 21 42 AD -21 98
SA6798001(H -43 26| |ISA6879001[L - 78 34| 1SA6956101(P1 -24 42]ISA7012001(X -18 70
SAG6799001|H -45 26| |SA6880001|L - 80 34]|SA6957001(P1 - 25 42| |SA7013001|X -20 70
SA6800001(H -47 26| |SA6881001(L - 81 34| 1SA6958001(P1 -28 42]ISA7014001(X -24 70

AA2 -13 80| |SA6882101|M -1 36] |SA6959001(P1 - 31 42| |SA7016101|1U1 -4 62
SA6804001(H -57 26| |SA6883101[M -3 36] |1SA6960101(P1 -33 42]|SA7017001|U1 -5 62
SA6806101|H -61 26| |SA6885001|M -5 36] |SA6961001(P1 - 34 42| |SA7018001|1U1 -7 62

Sp 115] |SA6886001(M -7 36| |SA6962001(P1 -35 42]ISA7019001|U1 -8 62
SA68070011J -1 28 N -77 40| |SA6963001|P1 -59 42| |SA7020001|1U1 -9 62
SA6809001fJ -3 28] |SA6887001|M -8 36] |SA6965001(P1 -70 44]11SA7021001{U1 -10 62
SA6810001|J -4 28| |SA6888001|M - 12 36] |SA6966001(P1 -72 44| |SA7022001|U1 - 11 62
SA6812001(J - 11 28] |SA6890001(M -14 36| |SA6969201(P2 -7 46]|SA7023001(U1 -13 62
SA6814001|J -13 28| |SA6891001|M - 19 36] |[SA6970001(P2 -8 46| |SA7024101|U1 - 17 62
SA6815001(J -16 28] |SA6892001(M - 21 36| |ISA6971101(AA4 - 107 86| |ISA7031001(U2 - 11 64
SA6817001|J -18 28| |SA6893001|IN -1 38 P2 -4 46| |SA7032001|1U2 -4 64
SA6819001(J -22 28] |SA6896001IN -5 38| 1ISA6972001(P2 -10 46]ISA7033001|U2 -9 64
SA6821001|J -25 28| |SA6897001IN -6 38] |ISA6973001(P2 - 12 46| |SA7034001|1U2 -12 64
SA6822001(J -29 28] |SA6898001IN -7 38| |1SA6974001(P2 -5 46]|SA7035001(U2 -13 64
SA6823001|J  -31 28| |SA6899001|N -8 38 AA4 - 108 86| |SA7037001|1Z - 41 110
SA6824001(J -32 28] |SA6900001[N  -12 38| |ISA6975101(P2 -15 46]|SA7038001(Z -64 112
SA6825001(J -33 28| 1ISA6901101[N - 13 38| |SA6977001|P2 - 21 46] |SA7043001|F1 - 81 16
SA6826001(J -34 28] 1ISA6902001(N - 20 38| |ISA6979001(P2 -25 46] |SA7044001(A -38 2
SA6827001|J -35 28| |ISA6903001(N  -24 38| |SA6980001|P2 -30 46] |SA7046001(U2 -29 64
SA6828001(K -1 30| |ISA6904001[N - 25 38| |1SA6981001(P3 - 11 48] |SA7047001(U2 -30 64
SA6829001(K -4 30] ISA6906001(N - 27 38 P3 -32 48] |ISA7050001(F1 -85 16
SA6830001|[K -5 30] 1ISA6907001(N - 28 38| |ISA6982001(P3 - 17 48] |SA7053001|F1 - 97 16
SA6831001|[K -6 30| |ISA6908001(N - 29 38 AA2 - 29 80 AA4 - 120 86
SA6832101|[K -18 30| |SA6909001|N - 32 38| |ISA6983101(AA2 - 30 80| |SA7054001|F1 - 98 16
SA6833001|K  -19 30] ISA6910001(N  -33 38 P3 -19 48 AA4 - 121 86
SA6834001|[K -8 30| |SA6911001|N - 38 38| |SA6984001|P3 - 20 48| |SA7055101|F2 -12 18
SA6835001|[K -9 30] ISA6912001(N - 44 38 AA2 - 31 80 AA4 -3 84
SA6836001|K  -10 30| |SA6913001|N - 45 38| |SA6985101|H - 59 26| |SA7056001|F2 -13 18
SA6837001(K -12 30| ISA6914001(N  -48 38| |ISA6986101(AA2 - 37 80 AA4 -4 84
SA6838001|K -14 30| |SA6915001|N - 50 38 P3 -26 48 AAS5 - 18 90
SA6839001|[K -15 30| 1ISA6918001(N - 51 38| |ISA6987001(P3 -28 48] |SA7060101|F2 -16 18
SA6840001|K -16 30 |SA6919001|N - 52 38 AA2 -39 80 AA4 -T73 86
SA6841101(L -1 32| |ISA6920201[N - 56 38| |SA6988001(Q2 -1 52| 1SA7061001(F2 -17 18
SA6844001[L -3 32| |ISA6923001(N - 61 38 AA1-35 76 AA4 -74 86
SA6845001[L -5 32| |SA6924001|N - 62 38| |SA6989001|1Q2 -2 52 AAS - 69 92
SA6848001[L -7 32| |ISA6925001([N - 63 38 AA1 - 36 76| |ISA7063001([L - 60 34
SA6849001|L -8 32| |SA6926001|N - 64 38| |SA6990101|AA1 - 37 76 AA4 - 97 86
SA6851001(L - 11 32| |ISA6927001[N  -65 38 Q2 -3 52| |ISA7064001(L - 40 32
SA6852001|IL -12 32| |SA6928001|N - 66 38| |SA6991001|1Q2 -4 52 AA4 - 103 86
SA6853001[L -15 32| |ISA6929001(N - 67 40 AA1 -39 76] |ISA7065001([L - 70 34
SA6857001|IL  -20 32| |SA6930001|N - 71 40] |SA6992001|1Q2 -5 52 AA4 - 106 86
SA6858001[L  -21 32| |ISA6932001(N - 82 40 AA1-40 76 Sp 115
SA6859001|IL -23 32| |SA6936001|N - 87 40| |SA6994001|1Q2 -6 52| |SA7067201|AA2 - 28 80
SA6860001[L -25 32| |ISA6937101[N - 88 40 AA1 - 41 76 P2 -2 46

123




#5| / Index

CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page CODE REF.NO |Page
SA7068001|P3 -1 48] |SA7105001|AA1 - 4 74]|SA7555001|F1 -101 16] |SA7755101|AA1 - 6 74
AA4 - 109 86 Sp 114 AA4 - 124 88] |SA7756101|AA1 -1 74
SA7069001|P3 -2 48] |SA7106001|AA1 - 10 741 |SA7556001|A - 11 21 |SA7757101|AA1 - 3 74
AA4 - 110 86 Sp 114 G -4 22| |SA7758101|AA1 -2 74
SA7070001|P3 -3 48] |SA7107101|Sp 115] |SA7567001|Sp 115]|SA7761001|AD -4 98
AA4 - 111 86] |SA7108101|Sp 115 |SA7568001|Sp 115 |SA7762101|AA1 -6 74
SA7071001|P3 -4 48] |SA7109101|Sp 115] |SA7578001|L - 61 34| |ISA7764101|AA1 - 1 74
AA4 - 112 86] |SA7110101|Sp 115 AA4 - 96 86] |SA7768101|AA1 -2 74
SA7072001|P3 -5 48] |SA7111001|Sp 115] |SA7580001|U1 - 38 62] |[SA7769001|AD - 11 98
AA4 - 113 86] |SA7118001|Q2 - 31 52 |SA7581001|U2 -24 64 |SA7770001|AD - 34 98
SA7073001|P3 -8 48] |SA7119001|V  -47 66] |[SA7583001|U1 -28 62] |SA7771101|AA1T -1 74
AA4 - 116 86]|SA7121001|Y -2 721 |1SA7584001|1U1 -29 62 |SA7772001|/AD -13 98
SA7074001|P3 -10 48] |SA7122001|Y -3 72]|SA7585001|{U1 -30 62] |[SA7773001|AA2 - 1 80
AA4 - 118 86] |SA7123001|Y -5 72 |SA7586001|1U1 - 31 62 |ISA7775001|AA3 - 2 82
SA7076001|1Q1 - 21 50] |SA7124001]Y -14 72]|SA7587001|U1 -33 62] |SA7776001|AA3 -8 82
AA4 - 46 841|SA7127101|2 -73 112 |SA7588001|U1 - 34 62 |SA7777001|AA3 - 1 82

AAS - 42 90} ISA7128001|1Z -74 112] |SA7589001|U1 - 35 62] |SA7778001|Q1 -2 50
SA7077001)1Q1 -40 501 |SA7129001|z -79 112 |SA7591101|U2 - 16 64 Q2 -13 52
AA4 - 65 86] |ISA7131001|F1 -113 16] |SA7592101|U2 -17 64 AA1 - 48 76

AA5 - 60 90 AA2 -2 80] |SA7593001|U2 -18 64 AA4 - 27 84
SA7079101|F2 -1 18] |SA7134001|P1 -10 421 |SA7594001(U2 -19 64 AAS - 23 90
SA7080001|F2 -2 18| |ISA7149001|F2 -7 18] |ISA7595001|U1 - 37 62| |ISA7779001|AA3 - 2 82
AAS -3 90 AA5-10 90] |SA7596001|U2 - 21 64] |SA7780001|AA3 -8 82
SA7082201|F2 -4 18| ISA7150101|F2 -9 18] |ISA7597001|{U2 - 22 64 |SA7781001|AA3 - 1 82
SA7083001|F2 -5 18 AA5 - 12 90] |SA7598001|U2 -20 64| |SA7782101|AA4 - 2 84
AA5 -8 901 |SA7151101|F2 -10 18] |ISA7609001|B -35 6] |SA7783001|AA4 - 95 86
SA7085001(U2 -1 64 AA5 - 13 90| |SA7613001|L  -63 34| |SA7784101|AA4 - 1 84
SA7086001([Sp 113 |SA7159001|U1 - 14 62 AA2 - 22 80 |SA7793001|F1 -115 16
SA7087001|AA1 -8 741 |SA7175201|P2 - 14 46 AA4 - 98 86 AE -24 102
Sp 113} |SA7176001|F1 -3 14] |SA7614001|L -64 34 |SA7794001|1S2 -12 58
SA7088001|AA1 -8 74 F1 -10 14 AA2 - 23 80 |SA7795001|F1 -114 16
Sp 113 |SA7178001|N  -95 40 AA4 - 99 86| |ISA7802101|AA5 - 2 90
SA7089001|AA1 -8 741 |SA7186101|F3 - 11 20| ISA7615001|L  -67 34 ISA7803201|AA5 -7 90
Sp 113 AA1-6 74 AA2 - 26 80| |SA7804101]AA5 -1 90
SA7090001|F3 -14 20/ ISA7187101|F3 -8 20 AA4 - 102 86| |]ISA7805101|AA5 - 17 90
AA1-8 74 AA1-3 74]|SA7634101|L  -86 34 |SA7806101|AA5 - 16 90

Sp 113 |SA7204101|IL  -17 32| |SA7642001|AE -13 102] |SA7807101|AA5 - 68 92
SA7091001|Sp 113]|SA7293001|V  -15 66] |[SA7643001|AE -57 104] |SA7808101|AA5 - 15 90
SA7092001|AA1 -5 T4 |SA7488001|V  -27 66| ISA7726101|AA3 - 4 82| |SA7817001|AF -18 106
Sp 113] |SA7494001|P1 -17 421 |SA7727101|AA3 - 10 82] |SA7818001|AF -28 106
SA7093001|AA1 -5 74 P1 -22 42| ISA7728101|AA1 -3 741 |SA7819001|AF -44 106
Sp 113]|SA7526001|Q1 -1 50] |SA7733001|AF -8 106] |[SA7820001|AE - 31 102
SA7094001|AA1 -5 74 AA4 - 26 84 ISA7734001|AF -12 106] |SA7821001|AD - 71 100
Sp 113 AAS5 - 22 90] |SA7735001|AF -14 106] |[SA7822001|AF - 81 108
SA7095001|F3 -10 20 |SA7527001|F1 -16 14] |ISA7736001|AF -94 108] |SA7832101|AE -40 102
AA1-5 74]|SA7531001|B  -47 6] |SA7737001|AF -95 108 AF -91 108

Sp 113 |SA7534001|Sp 114 |SA7738001|AF -67 108] |SA7873001|AF -5 106
SA7097001|AA1 -7 741 |SA7535001|Sp 114 |SA7739001|AD -44 98] |SA7874001|AF -16 106
Sp 114 |SA7536001|Sp 113 |SA7740001|AD -27 98] |ISA7875001|AD -58 98
SA7098001|AA1 -7 741 |SA7537001|Sp 113]|SA7741001(AD -8 98 AF -70 108
Sp 114||SA7546001|L  -90 34| |SA7742001|AD - 30 98] |SA7876001|AD -59 98
SA7099001|AA1 -7 74 Sp 115]|SA7743001|AD -37 98 AF -71 108
Sp 114 |SA7547101|L - 46 32| |SA7744001|AD -12 98] |SA7877001|/AD -72 100
SA7100001|F3 -13 20] |SA7550001|F2 -38 18| |SA7745001|AD - 47 98 AE -35 102
AA1 -7 74 F3 -32 20| ISA7746001|AD -3 98 AF -93 108

Sp 114 AA1 - 27 76] |SA7747001|AD - 26 98] |SA7878001|AD -73 100
SA7102001|AA1 -4 74 AA4 - 23 84| ISA7748101|AA1 -2 74 AE -36 102
Sp 114 AAS - 87 92] |SA7749101|AA1 -6 74 AF -92 108
SA7103001|AA1 -4 741 I1SA7551001|F2 - 56 18] ISA7750101(AA1 -1 74 1SA7931001|AD -1 98
Sp 114 F3 -56 201 |SA7751101|AA1 -2 74 |ISA79310E1|AD -1 98
SA7104001|AA1 -4 74 AA1 - 81 78 ISA7752101]AA1 -1 T4 I1SA7932001|AD -2 98
Sp 114 AA4 - 92 86| |SA7753101|AA1 -3 74]|SA7933001|AD -20 98
SA7105001|F3 -9 20 AA5 - 106 92| ISA7754101|AA1 -2 741 I1SA7934001|AD - 32 98

124




#35| / Index

CODE REF.NO [Page CODE REF.NO |Page CODE REF.NO [Page CODE REF.NO |Page
SA7935001|AD - 33 98] ISA9178001|Z2 - 91 112
SA7936001|AD -42 98] |SA9179001|Zz -92 112
SA7937001|AD -52 98] |ISA9255001|H  -49 26
SA7938001|AD -53 98| | SA9313001|AE -1 102
SA7939001|AD -54 98] ISA93130E1|AE -1 102
SA7940001|AD -55 98| | SA9314001|AE - 50 104
SA7941001|AD -56 98] |ISA9327001|AE -2 102
SA7942001|AD -57 98| | SA9328001|AE -3 102
SA7943001|AD -68 100] [SA9329001|AE -4 102
SA7973001|F1 -69 16] |SA9330001|AE -9 102
SA7974001|F1 -70 16] |SA9331001|AE - 11 102
SA7975001|F1 - 71 16| |SA9332001|AE - 16 102
SA7976001|F1 -116 16] | SA9333001(AE - 17 102
SA7977001|F1 -117 16| |SA9334001|AE - 18 102
SA7978001|F1 -118 16] |]SA9335001|AE - 21 102
SA7983001|S2 -1 58| | SA9336001|AE - 22 102
SA8001001 M - 11 36] |ISA9337001|AE -23 102
SA8003001|U1 -40 62| | SA9338001|AE - 48 102
SA8009001|N  -98 40] |SA9339001|AE -48 102
SA8011001|N  -100 40] |SA9340001|AE - 48 102
SA8040001|1U1 -12 62] |ISA9341001|AE -48 102
SA8077001|AB -1 96] | SA9342001|AE -49 104
SA80770E1|AB -1 96] |ISA9343001|AE -49 104
SA8079101|AF -1 106] |[SA9385001|B - 16 6
SA80791E1|AF -1 106] |SA9386001|B  -17 6
SA8080101|AF -1 106] |[SA9387001|B  -18 6
SA80801E1|AF -1 106] |SA9388001|1B -19 6
SA8094001|P2 -16 46| ISA9411001|AE - 47 102
SA8095001|P2 - 37 46| |SA9479001|AC -6 96
SA8101001|N  -103 40] |SA9480001|AC -7 96
SA8119001|U1 -27 62| |SA9527001(AC -5 96
SA8120101|U2 -15 64] |[SA95270E1|AC -5 96
SA8121001|G -3 22| ISA9528001|A -43 2
SA8227001|AF -97 108 A -66 4
SA8228001|AF -98 108
SA8232001|AE - 51 104
SA8233001|AE -52 104
SA8234001|AE - 26 102
SA8237001|AE - 41 102
SA8243001|AD - 25 98
SA8253001|AD -19 98
SA8254001|AD -41 98
SA8279001|N  -55 38
SA8297001|AD -75 100

AE -45 102
SA8298001|AD -76 100

AE -46 102
SA8358001|AD -5 98
SA8359001(AB -2 96
SA8363001|AB -4 96
SA8435001(X -1 70
SA8534001|AF -29 106

AF -45 106
SA8828001|Z -88 112
SA8829001|1z -87 112
SA8889001[R -2 54
SA8890001|R -3 54
SA9113001|X -9 70
SA9131001|F3 -36 20

AA1 - 31 76
SA9132001|F3 -58 20
SA9176001|U1 -20 62
SA9177001|1Z -90 112

125




MEMO



a_n

IN—Y T vy
PARTS BOOK

T =LERFIER http://www.brother.co.jp/
T467-8561 ZHEMHEEXRARA 15%&F 15 TEL: 0120-33-2392

BROTHER INDUSTRIES, LTD. http://www.brother.com/
15-1, Naeshiro-cho, Mizuho-ku, Nagoya 467-8561, Japan. Phone : 81-52-824-2177

©2006, 2007 Brother Industries, Ltd. All Rights Reserved. RH-9820
SA7888-201.J/E

2007.12.B (1)



	Brother RH9820
	Brother RH9820
	Cover
	Description of model plate
	Notes for using this parts book
	A. Machine body
	B. Needle bar and thread take-up mechanism
	C. Upper shaft mechanism
	D. Zigzag mechanism
	E. Needle bar rocking mechanism
	F1. Work clamp mechanism
	F2. Work clamp mechanism
	F3. Work clamp mechanism
	G. Feed mechanism
	H. Cutter mechanism
	J. Lower shaft mechanism
	K. Looper mechanism
	L. Double chain stitch looper mechanism
	M. Spreader mechanism
	N. Lubrication
	P1. Threading mechanism
	P2. Threading mechanism
	P3. Threading mechanism
	Q1. Thread trimmer mechanism
	Q2. Thread trimmer mechanism
	R. Upper thread trimmer mechanism
	S1. Control box mechanism
	S2. Control box mechanism (Power supply motor PCB)
	T. Power switch mechanism
	U1. Air pressure mechanism
	U2. Air pressure mechanism
	V. Power supply equipment mechanism
	W. Operation panel mechanism
	X. Motor mechanism
	Y. Foot switch pedal mechanism
	AA1. Attachment set
	AA2. Attachment set
	AA3. Attachment set
	AA4. Attachment set
	AA5. Attachment set
	AA6. Attachment set
	AB. Upper thread breakage detector
	AC. Air pressure detector
	AD. Upper thread nipper device set
	AE. Cut length changeover device
	AF. Fly indexer
	Z. Accessories
	Sp. Different parts lis
	Wa. Warning labels
	Index
	Back Cover



